PARTS MANUAL

Starke EcoMaxx Series

FG/FD 50-70

STARKE MATERIAL HANDLING GROUP

402 Allanburg Road « Thorold, ON L2V 1A4 « Canada
TOLL FREE 877-435-4352

www.starkeforklift.com « info@starkeforklift.com




i

iz

— . AEMHHXEHTWIILEHEZHEXEGHIEASR LA PFD/YS0G.

FD/Y60. FD/Y70G. FD/Y80G%H Y %,

LA 7 AR B B R T e A I, A

RAEX TSR EN TS FEA AR LR, BT RS %
T TR, AR X ERR S R S, JFRTE T A H U B T

TER) e RS . TR A AR S & .
= AAFXH XS HERRTTIE:

=0 L

VY. P2 ek, A AT A

fov SRS FHASIHIAR SRR X
75 BARERL S RSN RIOE R
FD50,60,70,80G-W3 fit 7. 14 6BG1QC-02 & BlHL
FD50,60,70,80G-CY 1 Fti%4CY6102BG-E2-46 KAl
FD50,60,70,80G-CY4ALHASCY 6BG332-46 K AL
FD50,60,70,80G-S3 Fil = 3£ S6S-T R BN
FD50,60,70,80G-YC8 Ft 44 YC4A115-T300 K& hHL
FD50,60,70G-WF7 FLi524DF3-12GCG3U K ANHL
FD50,60,70,80G-KMS2 it 52 I T QSB4.5-C110 & 3L

Q #TF A AR 200, 300, 350

= 2m. 3m. 3.5m
[TERAA: —HREA(K) . =%
EAMM) . —HeEEHHEHM(Z).
=N
1% 50 J7 =W 1A% B)(AT)

REPALS: W3, CYL. CY4l. S3. KMS2.
G3. G4. YC8. WF7. DY1. XCl. XC2.
DY1. S8. KMSI11. KMS12. KMS13

7= iih % 515 : GOODSENSE! #(G)

Wi fi7 2 51485 :50. 60, 70. 80
W7 : 5t 6t. 7t. 8t

FD: #8258 3l X 4
FY: P fi7 & i A VR /R X4

FD50,60,70,80G-XC1 Ar#5456110 K31
FD50,60,70,80G-XC2 L85 4¢4DF3-12GCG3U K ZhiL
FD50,60G-KMS11 it 52 i QSB3.8-C74T4 K L
FD70,80G-KMS12 At FEEH HiQSB3.8-C120T4 & 5t
FD50,60,70,80G-KMS13 BrEEFHHTQSB3.8T3TC115 &8Il
FY50,60,70G-G3 A8 FHAEAIER GMA4.3 K BHL
FY50,60,70G-G4 L1 FHIAIEAL GM4.3 K Bl

FD50,60,70,80G-DY 1 BBk 7K TCD 3.6 L4 T4fR ML FY50,60,70G-S8EC2E[E PSI4.3 K ENHL

T EX-AZR 7 ) 5 [ A0 5= K H 01 38 1 % F 2 4
EX-B 7 1 1) — i 11 377 1 il 3 1 & Y 22 AF



FOREWORD

1. This parts list is applied to the “ZHEJIANG GOODSENSE FORKLIFT COMPANY LTD”
FD/Y50G. FD/Y60. FD/Y70G. FD/YS80G forklift truck . It is intended for users to identify
the name , number and quantity of the parts replaced or repaired and to order them from the
suppliers works .

2. When order parts , it is necessary to state the model of the forklift truck , its date of
manufacture and according to this Part List , to state the whole number , the whole name and
quantity .

3. Among the models of the forklifts truck :

=0 L

Q Lifting height : Code : 200, 300. 350
Height : 2m. 3m. 3.5m

Mast type : Normal mast(I)(K). Normal mast(I1)(M)
2-stage full free mast (Z). 3-stage full free mast (S)

Transmission type: Hydraulic transmission (AT)

Engine model: W3, CY1. CY41. S3. KMS2,
G3. G4. YC8. WF7. DYIl. XC1. XC2,
DY1. S8, KMSI11. KMS12. KMSI13

Serial number: G

Weight Series : Code: 50. 60. 70. 80
Ton : 5t. 6t. 7t. 8t

FD: Balance weight of diesel forklift
FY: Balance weight of LPG/gasoline forklift

4. If there is any change, we will not notify.
5. Model application: Engine model and maximum capacity.
6. The following trucks are provided with corresponding engine.

FD50,60,70,80G-W3 /6BG1QC-02 engine FD50,60,70,80G-XC1/6110 engine
FD50,60,70,80G-CY1 /CY6102BG-E2-46engine FD50,60,70,80G-XC2 /4DF3-12GCG3U engine
FD50,60,70,80G-CY4/CY6BG332-46engine FD50,60G-KMS11 /QSB3.8-C74T4 engine
FD50,60,70,80G-S3 /S6S-Tengine FD70,80G-KMS12 /QSB3.8-C120T4 engine
FD50,60,70,80G-YCS8 /YC4A115-T300engine FD50,60,70,80G-KMS13 /QSB3.8T3TC115 engine
FD50,60,70G-WF7 /4DF3-12GCG3Uengine FY50,60,70G-G3/GM4.3 engine
FD50,60,70,80G-KMS2/QSB4.5-C110engine FY50,60,70G-G4/GM4.3 engine
FD50,60,70,80G-DY1 /TCD 3.6 L4 T4f engine FY50,60,70G-S8/PSI4.3 engine

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada .

EX-B: Parts made for common forklift trucks markets .



NS ]

] . 5 A
a
REEL )

Z
)
5 j
(@]
(@]

_lle

R R % :
L \\\sz_j% Eﬂtjz7//
H 71 \ .

feEh R4

O
=c{iISy
e

R AL / LADEEN




GROUP INDEX

BRAKE CONTROL

Auk

MAST SYSTEM

GOODSENSE |8 |
=

HYDRAULIC SYSTEM

| —— |
L — o

o
.
u\——F“

DRIVING SYSTEM

) ==
/ BODY SYSTEM

ACCELERATOR PEDAL

. =
- N 75
I [ 7 I = 2
( N
aui
( g J@A
\_ 1

ELECTRIC SYSTEM/ STEERING SYSTEM




N

IS

INDEX

KENLRGE Engine system« « =+« ¢ o o v o v oo et v o e ot ve e 1
BAAHLEEEE Engine MOUNL « « « + « « « v v v v n e )
R RS Air intake SYSEEIM + ¢ = = s o s s e e e 24
BHIRF Coolling SyStem « = « = ¢ = s o o o et vt ettt 46
PRI D5 Fuel syStem « « « o v v o v n e e 70
HEAUZ 5 ExDaust syStem « « « « « o o o v v oo oot 90
ARE ARV H R GE Tor-con oil cooling system  + ¢« =+ ¢ o v o v v e e e e e e 120
EFNRYE DHvVING SYSIEm « « « « v v o v e e 130
R A% A 22 T 2% Reduction&Differential =+ » v @ v v v v oo v v e e e e e e 131
FE 3 B 22 Drive UNItMOUNE = « =« =+« = = = @ oo oo oo e oo e e e 135
P B Drive NIt =+ @ o v v v e oo 147
AFAE 2% (1/2) Torque-converter (1/2) « =+ + ¢ = o v oo oo oo v oo ot v e vt 149
ARFE 2SS (2/2) Torque-converter (2/2) =+ ¢ s s v o v v ot e et et 151
ASFEAE (1/2) Transmission (1/2) = = =+ oo v oo m v o e e e oneeneennnas 153
AETE A (2/2) Transmission (2/2)« « =+« + v v v m o e 157
0 R B Control Valve ass™ =« + + + v+ s v vt et 159
= Charging pump = « + = = s+t oo s ot et e 163
B4 T Hydraulic clutch T« v v v v v v oo e 165
B4 S Hydraulic clutch TL« « c « o v v v v e mae e e e ieee e e 167
1E ] Bh 28 L% Parking brake ass’y =+ ¢ ¢ o o v o v e e e e e oo 169
OXENHF Drive axle =+« « c o o o o o o o o o o o o e e et e ettt e e 171
URBNE B Drive wheel assembly =+« + ¢ o o v v e e e e e e e 175
BRI EE  Wheel brake « « « « « « « + v v v v mm o 177
AR A AR RN Transmission control linkage « + + + o v v e e e e e e el 181
BETG) 225 Stecring SyStem « « « « « « o v et e 185
T 1a] P 20 Steering control = « + « = =« vt oo et e 186
o) iy Steeringaxle « = =+ ¢ o v v vttt e e 190
L= Steering wheel = + ¢+« + v o o v oottt i e e 194
AV ET  Steering cylinders « » ¢ v v v v e e e e et e e 196

‘]EE [‘—J T‘;Tl% é}A Accelerator pedal ............................... 198



T

J\N

?EE [‘] T;Tg é}A Accelerator pedal .............................. 199

BIZNRSE Brake SyStem « « « « « « o oo et 11
ITER B 5309\ Brake & inching control « « « « v o v v v v v v v v ie e 212
ITHHIZE B RS Brake Piping System = =+« ¢ = v v oo oo v oo v v v v o 220
BEZEHIZ Brake eVer « = « « « «  « v oot e 232
BB G Body SYSIEm -« v s e e e e 36
M ESEM T Frame & balance « -+« + ¢ o+ o e e e 237
MLEE AR IS S 45 Hood. Floor Board & Seat = = =+ + + + v oo v v oo e v v v ve 265
JITIAE Head guard  « « « o oo e e e e 783
O MR (T Cab ass’y(optional)« « « « o v v v e v e e e i 287
WE RS Hydraulic SyStem = =+« = o o o o oo v et v e i ittt 203
?&EYEE ;Fﬁ Oiltank = ¢ c = = st e e e e e e e e e e e et 204
BEEH S ()  Valve control linkage (two-throw) =« + « =+« o v o o v v e 296
I s (= F)  Valve control linkage (three-throw) « « « = = = =« « + ¢ o« 298
B S8 (Y A7) Valve control linkage (four-throw) « « =+« ¢ o o v o v o o 300
S B (/) Valve control linkage (five-throw) « « =+« v o v v o v o e 302
WEE B Hydraulic pipeling  « « « ¢ v v v v v o v e i v it it 304
N Lifting System « = + =+ o ¢ o oo ot vt et 330

B K R G (3L A ) Hydraulic system mast(Normal mast KM) « « + « -+« - - 331
J& B B R G GE AR = ) Hydraulic system attachments(Normal mast KM) 334
J& BB ARG GEAR)V I Hydraulic system attachments(Normal mast KM) 337
)% HE B AFGEAT)H W Hydraulic system attachments(Normal mast KM) 340

TERE M R Gu( 1 42 H ) Hydraulic system mast(Full Free 2-Stage Mast KZM) 345
JE B RS0 (154 A B = Il Hydraulic system attachments(Full Free 2-Stage Mast KZM) 348
J& B M 24 (M54 E 1) VY A ) Hydraulic system attachments(Full Free 2-Stage Mast KZM) 351

B % R 45 (= 71 4 H #) Hydraulic system mast(Full Free 3-Stage Mast KZM) 354
JE BB R (=74 H )= I Hydraulic system attachments(Full Free 3-Stage Mast KZM) 359

JE BB R (=143 i)V /1" Hydraulic system attachments(Full Free 3-Stage Mast KZM) 362
L U I I I 365
i ;Jk(ﬁzl_(ﬂ"]) Lift Bracket Normal Mast = = = = « = ¢ « ¢ ¢ o o o o o o o o o o o 367
% X475 4 § H)Lift Bracket Full Free 2-Stage Mast = « « « =« « o o o« o v & 369



B¢ X B (=754 8 H)Lift Bracket Full Free 3-Stage Mast + + = + « =+« =+« o+« -
[TZEFEAT) Mast (Normal mast KM)  + ¢ o v v o v oo v oo i e e e e oot v
IT22(P 7 4 H ) Mast (Full free 2-stage mast KZM) « « « « =« o e v o v oo v b
[T48(="15 4 H i) Mast (Full free 3-stage mast KZM) = + « =+« = o e oo o oo v
E T EL(FE AR Lift Cylinder(Normal Mast KM) « « = =« o o o e v e oo v v v v
HI S Vi LGP 9 4 H ) Front Lift Cylinder (Full Free 2-Stage Mast KZM) - - -
A 2 FHyM 6L(= 154> H #) Front Lift Cylinder (Full Free 3-Stage Mast KZM) + - -
Ja RS T EL(P 1 4 H H) Rear Lift Cylinder (Full Free 2-Stage Mast KZM) - - -
Ja T FL(=5 4> H #1) Rear Lift Cylinder (Full Free 3-Stage Mast KZM) - - -
Ak BT Tilt Cylinder = « « ¢ v v v o e e e e
Juo BT ZZE BleCtic SySem =« « « v o v e v e m e
AL BlCtc SYSIEm  « « « + + v v o v e
o BRBE SCULCREON * « + = ¢ s s e e e e e
B SCULCREON * + + + = = = @ o o o e



— KIHLARSG

ENGINE SYSTEM



FD50,60,70,80-CY 1/W3

RN 2 %

Engine mount




RN 2 %

Engine mount

FD50,60,70,80-CY 1/W3

FrF5 FT T AT 44 FR & #IE
Item Part No Description Q’ty Remark
1 A50A5-10100 WL 24 Rubber 2 | FD50,60,70,80-CY1
- A50B5-10300 HLIM#  Rubber 2 | FD50,60,70,80-W3
2 GB/T6171 B2 £ M12X 1.5 Nut 2
3 GB/T93 #1312  Washer,Lock 2
4 GB/T5783 242 M10X 35 Bolt 4
5 GB/T97.1 F-#10 Washer 4
6 GB/T93 FE10 Washer,Lock 4
7 GB/T6170 #2HF M10 Nut 4
8 AS50A5-10300 6102%ZlIH. Engine 1 | FD50,60,70,80-CY1

A50B5-10200

6BG1 K3l Engine

FD50,60,70,80-W3




FD50,60,70,80-S3

R AN 2%
Engine mount




RN 2 %

Engine mount

FD50,60,70,80-S3

FrF5 FT FHBAF 4R & #IE
Item Part No Description Q’ty Remark

1 A50E5-10100 —3£S6S-TRFNHL Engine 1

2 A50E5-10300 KAHHLE  Engine support 2

3 A50E5-10200 HLEI#:  Rubber 2

4 GB/T5783 242 M10X 35 Bolt 4

5 GB/T93 FE10 Washer,Lock 4

6 GB/T97.1 P10 Washer 4

7 GB/T6170 BEEE M10 Nut 4

8 GB/T5783 24 M12X30 Bolt 8

9 GB/T93 ##412 Washer,Lock 8

10 GB/T97.1 F-#412 Washer 8

11 GB/T93 ##%14 Washer,Lock 2

12 GB/T97.1 4414 Washer 2

13 GB/T6171 2 M14X 1.5 Nut 2







RN 2 %

Engine mount

FD50,60,70,80-KMS2

JF 5 F5 FHBAF 4R & #IE
Item Part No Description Q’ty Remark
1 A90F5-10100 HEIHQSB4.5-C110 & h#1 Engine 1
2 A90F5-10001 4h7%6306 Bearing 1
3 A50K5-10100 KAHLHLE  Engine support 1
4 A50K5-10200 RAHA VL Engine support 1
5 AS50N5-10100 RENWLIHFEH  Rubber 4
6 GB/T5783 124 M10X40 Bolt 4
7 GB/T93 #3410 Washer,Lock 4
8 GB/T97.1 P10 Washer 4
9 GB/T5782 B2 M20X 150 Bolt 2
10 GB/T889.1 e Em AT S A AU IREE M20 Nut 2
11 GB/T97.1 *F-#% 20 Washer 2
12 A50N5-10101 A Gasket 2
13 A90F5-10003 A #E Fan base 1
14 A90F5-10002 M & Fan 1
15 8JE08-08705 THIMESE 87X 82 Clip 8
16 A90F5-11007 e R HEE  Intercooler pipe 4
17 AS50K5-10002 A S S%  Intercooler intake 1
18 A50K5-10003 AR A Intercooler freeing pipe 1
19 GB/T5783 I2FE M12X40 Bolt 6
20 GB/T93 12 Washer,Lock 6




FD50,60-KMS11/FD70,80-KMS12/KMS13

R AN 2%
Engine mount




RN 2 %

Engine mount

FD50,60-KMS11/FD70,80-KMS12/KMS13

FrF5 FT T A A4 PR o T
Item Part No Description Q’ty Remark

1 A50V5-10100 1 7 QSF3.8-C74T4 % EhHl Engine 1 FD50,60-KMS11
A50S5-10100 R HQSF3.8-C120T4 4 I8l Engine 1 FD70,80-KMS12

- A50X5-10100 5 ] #7QSF3.8-C120T4 % 5 Hl Engine 1 |FD50,60,70,80-KMS13

2 A50V5-10300 N Engine Mount L.H. 1

3 A50V5-10200 AHUH  Engine Mount R.H. 1

4 GB/T5783 BZFEM12 X 45 Bolt 8

5 GB/T 93 3 12 Washer,lock 8

6 GB/T97.1 P4 12 Washer 8

7 GB/T 5782 B2k M20 X 150 Bolt 2

8 AS50N5-10101 A Gasket 2

9 A50N5-10100 IR E#  Shock pad 4

10 GB/T97.1 P4 20 Washer 2

11 GB/T 889.1 A48 AN M B R R B M20 Nut 2

12| A90F5-10001 416306 Bearing I | ED30 0K 12

13| A50V5-10003 Yk H1 9857 42 Relay support 1 | oo s 13

14| A50V5-10400 5§ Fan 1 | oot sk 13

- A90F5-10002 A JH Fan 1 FD70,80-KMS12

15 | A90F5-10003 R4 Fan base I | FD30 S0 KNS 12

- T160B5-10001 K #H Fan base 1 |FD50,60,70,80-KMS13

16 GB/T5783 24 M10X 40 Bolt 8

17 GB/T93 #4410 Washer,Lock 12

18 GB/T97.1 SF-#410 Washer 12

19 GB/T6170 B EE10 Nut 4




FD50,60,70,80-XCl1

RN 2 %

Engine mount

10



RN 2 %

Engine mount

FD50,60,70,80-XCl1

FrF5 FT FHBAF 4R & #IE
Item Part No Description Q’ty Remark
1 A90C5-10100 1566110 5Kl Engine 1
2 GB/T5783 IEFM10X 35 Bolt 4
3 GB/T96 K 10 Washer 4
4 GB/T93 3 10 Washer,lock 4
5 GB/T6170 IZREM10 Nut 4

11




FD50,60,70,80-XC2/WF7

RN 2 %

Engine mount

177 4 % /

a2 @ﬂ’l«b/ Q X
Norv ,,ﬁ@/

C A\

12



RN 2 %

Engine mount

FD50,60,70,80-XC2/WF7

FrF5 FT T A A4 PR o T
Item Part No Description Q’ty Remark
1 AS50N5-10300 P)LECA4DF3[H =K Z)Hl Engine 1 |FD50,60,70,80G-XC2
- A50U5-10100 HEZEWPA. 1G8SE301[E =% B HlEngine | 1 |FD50,60,70,80G-WF7
2 GB/T5782 B2 M20X 150 Bolt 2
3 A50N5-10101 #HF Gasket 2
4 A50N5-10100 I EH  Shock pad 4
5 GB/T97.1 P 20 Washer 2
6 GB/T889.1 e R/ IRAT /S ABURIREE M20 Nut 2

13




FD50,60,70,80-YC8

R AN 2%
Engine mount

QX

R
A VA,

AT

m, \ A~ v\- .w.:-'u
)|

A\

\ 777 ¥

&

S \..(\ KA 4\\/ 1
- % ”.»/” .D\\\Af& o

S)
Sy
4 72" =de

P NSNS P

14



RN 2 %

Engine mount

FD50,60,70,80-YC8

FrF5 FT FHBAF 4R & #IE
Item Part No Description Q’ty Remark

1 A50P5-10300 F2EYC4A115-T300E = K& BhHL Engine 1

2 GB/T 5782 12k M20X 165 Bolt 2

3 AS50N5-10101 P Gasket 2

4 A50N5-10100 JEH Shock pad 4

5 A50P5-10200 BU#  Engine Mount 2

6 GB/T5783 B2 FEM12 X 40 Bolt 8

7 GB/T 93 FE 12 Washer,lock 8

8 GB/T97.1 P4 12 Washer 8

9 GB/T97.1 Pk 20 Washer 2

10 GB/T 889.1 4 I8 WA /N A B KR BE M20 Nut 2

15




FD50,60,70,80-CY4

RN 2 %

Engine mount

B N VA -

R = \ A= SR /o !
) [RAVR \ ) L.w?u.
A R O !‘\
.iI‘i—"r(!»/f.

VAV
)\ \= _V\\r@/.w 'A-/m\\limv
NS =

A oA & B

X

Y A \SES '..‘. "'{ﬂy%@/ :

16



RN 2 %

Engine mount

FD50,60,70,80-CY4

FrF5 FT FHBAF 4R & #IE
Item Part No Description Q’ty Remark
1 A90L5-10100 HALECY6BG332-46E = &5l Engine 1
2 GB/T5783 #2FEM10X 35 Bolt 4
3 GB/T96 K#JE 10 Washer 4
4 GB/T93 #4410 Washer,lock 4
5 GB/T6170 IZREM10 Nut 4

17




FD50,60,70,80-DY1

KNN3
Engine mount

9%\(@ 0 7
B

18



RN 2 %

Engine mount

FD50,60,70,80-DY1

FrF5 FT FHBAF 4R & #IE
Item Part No Description Q’ty Remark
1 A50Q5-10100 EHIKTCD 3.6 51Hl  Engine 1
2 GB/T 5782 12 FE M20X 150 Bolt 2
3 A50N5-10101 | Gasket 2
4 AS50NS5-10100 M E#  Shock pad 4
5 A50Q5-10300 AHUH Engine Mount L.H. 1
6 A50Q5-10200 AU Engine Mount R.H. 1
7 GB/T97.1 “F-3# 20 Washer 2
8 GB/T 889.1 e B A 7S M A R R BE M20 Nut 2
9 GB/T5783 B2 FEM16X 50 Bolt 4
10 GB/T93 F#E 16 Washer,lock 4
11 GB/T97.1 P-4 16 Washer 4
12 A50Q5-10400 R Fan 1
13 GB/T5786 124 M10X1.25X25 Bolt 4
14 GB/T93 #3810 Washer,Lock 4
15 GB/T97.1 P10 Washer 4
16 A50Q5-10004 K5 #EL Fan base 1
17 GB/T70.1 P 7S A R R SKEETMS X 35 Screw 4
18 GB/T 93 348 8 Washer,lock 4

19




FY50,60,70,80-G3/G4

R AN 2%
Engine mount

20



RN 2 %

Engine mount

FY50,60,70,80-G3/G4

5 5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A5015-10200 GM4.3IMER Bl Engine 1 FY50,60,70,80-G4
- A45F5-10200 GMA4.34ENIER K B Engine 1 FY50,60,70,80-G3
2 A30BD5-10003 # 7K Bearing 1

3 A30BD5-10005 #f % Bushing 1

4 A5015-10300 RPN Engine support 1 FY50,60,70,80-G4
- AS50F5-10200 KAHHLE  Engine support 2 FY50,60,70,80-G3
5 A5015-10200 KENHLA N Engine support 1 FY50,60,70,80-G4
6 AS50F5-10300 WL Rubber 2

7 GB/T5783 #2448 M10X35 Bolt 6

8 GB/T93 FE10 Washer,Lock 10

9 GB/T97.1 “F-#410 Washer 10

10 GB/T6170 B2EE M10 Nut 4

11 GB/T5783 W2 M12X30 Bolt 2

12 GB/T93 #E12 Washer,Lock 2

13 GB/T97.1 “F-#12 Washer 2

14 AS50F5-10002 X35 i Fan base 1

15 A50F5-10004 X5 Fan 1

16 GB/T5786 B2 M8X1.25X 75 Bolt 4

17 GB/T93 #1348 Washer,Lock 4

18 GB/T97.1 “F-#48 Washer 4

19 A5015-10500 R 4% [ %2 R Evaporator fixing plate 1 FY50,60,70,80-G3
20 GB/T5783 124 M8 X 10 Bolt 1 FY50,60,70,80-G3
21 GB/T93 FA Y Washer,Lock 1 FY50,60,70,80-G3
22 GB/T97.1 “F-#8 Washer 1 FY50,60,70,80-G3
23 GB/T5783 B2FE M10X 15 Bolt 2 FY50,60,70,80-G3
24 GB/T93 FAEI10 Washer,Lock 2 FY50,60,70,80-G3
25 GB/T97.1 4410 Washer 2 FY50,60,70,80-G3

21




FY50,60,70,80-S8

Engine mount

RN 2 %

o

W o))
L =7
=X .\.Vﬂrﬁ
ANV

AR
=D
3

SN2
0 N S
N1 21/9 N
) SRS
Q) ST A

22

12,11



RN 2 %

Engine mount

FY50,60,70,80-S8

JF 5 F5 FHBAF 4R & #IE
Item Part No Description Q’ty Remark
1 A45AD5-10100 PSI14.3L EPAVE A & 5l Engine 1

2 A50F5-10200 KIHHLE  Engine support 2

3 GB/T5783 12 FE M10X30 Bolt 6

4 GB/T93 #E10 Washer,Lock 18

5 GB/T97.1 F-#410 Washer 14

6 A50F5-10300 HUIEI#4  Rubber 2

7 GB/T5783 2k M12X30 Bolt 2

8 GB/T93 #E%12 Washer,Lock 2

9 GB/T97.1 “F#12 Washer 2

10 GB/T6170 #2 £ M10 Nut 4

11 A30BD5-10003 4h7& Bearing 1

12 A30BD5-10005 ¥} £ Bushing 1

13 AS50F5-10004 R Fan 1

14 GB/T5786 242 M10X20 Bolt 4

15 A50F5-10002 A5 ) Fan base 1

16 ABSIBI.1 12 3/8-16UNCX1 1/2 Bolt 4

23




» /:: é\
lﬁ. _h/% 7t FD50,60,70,80-CY1/W3/S3
Air intake system




ARG

Air intake system

FD50,60,70,80-CY 1/W3/S3

5 5 T 44 R A T

Item Part No Description Q’ty Remark
1 A50A5-10200 A JETE#S  Air cleaner 1
2 GB/T5783 2 M8X 20 Bolt 6
3 GB/T93 I 8 Washer,lock 9
4 GB/T97.1 “F-# 8 Washer 9
5 A50C5-10002 YERE LR Air cleaner installation 1
6 | A50C5-10001 HEUHA  Hose, intake air T e
- AS50ES5-10004 H S A  Hose, intake air 1 FD50,60,70,80-S3
7 8JA08-11020 IESE 110X 90 Clip 2
8 8JA08-10020 IE4iE 100X 80 Clip 2
9 | A50A5-10001 J#UHB  Hose, intake air 1| o0 70s0-CY
- A50E5-10003 #HSEB  Hose, intake air 1 FD50,60,70,80-S3
10 A90D1-10010 TYELECHE  Air filter bracket 2 | ME IR TR
- A50C5-10200 BESE BY Intake pipe ass’y 2 23 355 ]
- A50D5-10500 B B Intake pipe ass’y 2 (AT
11 GB/T5783 24 M8 X 25 Bolt 3

12 A50C5-10100 TAMPESS  Air thick filters 1 s TR
- A50N5-10400 S HIESS  Air thick filters 1 (s iRk A
13 A50C5-10005 ik Rubber pad 1

14 AS0D5-10001 5% Intake pipe 1 e e TS

25




» /:: é\
ARG FD50,60,70,80-KMS2
Air intake system

26



ARG

Air intake system

FD50,60,70,80-KMS2

5 5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 A90F5-10200 TAJEERE  Air cleaner 1
2 GB/T5783 M2k M8 X20 Bolt 3
3 GB/T93 I 8 Washer 3
4 GB/T97.1 P44 8 Washer 3
5 GB/T5783 1244 M10X25 Bolt 4
6 GB/T93 #4410 Washer 4
7 GB/T97.1 P44 10 Washer 4
8 D90F1-10300 YERR LR Air cleaner installation 1
9 A120A5-10400 HEAE S Intake pipe ass’y 1
10 A50C5-10005 i H Rubber pad 1
11 A120A5-10300 TATERS  Air thick filters 1
12 8JD08-11610 THIMESE 116X 106 Clip 4
13 A90F5-11001 HAE%E  Hose, intake air 1
14 A50K5-10001 HAEA  Hose, intake air 1
15 A90F5-11003 WA A Hose, intake air 1
16 A90F5-11004 S HEEB  Hose, intake air 1
17 8JE08-08705 T4 87X 82 Clip 3
18 A50K5-11003 HAEB  Hose, intake air 1
19 A90F5-11006 WS C  Hose, intake air 1
20 8JD8-12208 THIMESE 122X 114 Clip 1

27




HARG
T FD50,60-KMS11/FD70,80-KMS12/KMS13
Air intake system

28



ARG

Air intake system

FD50,60-KMS11/FD70,80-KMS12/KMS13

5 5 T 44 R A T
Item Part No Description Q’ty Remark
1 A120A5-10300 A TPESS  Air thick filters 1
2 A120A5-10400 HEAE K Intake pipe ass’y 1
3 GB/T5783 B2 M8 X 30 Bolt 3
4 GB/T93 F# 3 8 Washer,lock 3
5 GB/T97.1 P-4 8 Washer 3
6 A50C5-10005 K H Rubber pad 1
7 8ID08-12208 THIMESE 122X 114 Clip 5
8 A90F5-11001 #5725 % Hose, intake air 1
9 A50V5-10001 S A Hose, intake air 1
10 A90F5-11003 S BB A Hose, intake air 1
11 A90F5-10200 TUEAE  Air cleaner 1
12 GB/T5783 BZFEM10X 20 Bolt 4
13 GB/T93 FE 10 Washer,lock 4
14 GB/T97.1 P4 10 Washer 4
15 A90F5-11004 S5 B Hose, intake air 1
16 8JE08-08705 THY 47 3 3587 X 82 Clip 3
17 | A50V5-10002 HEAUEB Hose, intake air L | ED0S0 kM2
- A50X5-10002 S B Hose, intake air 1 |FD50,60,70.80-KMS13
18 A90F5-10006 S C Hose, intake air 1

29




» /:: é\
AR 2 FD50,60,70,80-XC]1
Air intake system

30



ARG

Air intake system

FD50,60,70,80-XCl1

5 5 T 44 R A T
Item Part No Description Q’ty Remark

1 A120A5-10300 A TNPERS  Air thick filters 1

2 A120A5-10400 B B Intake pipe ass’ y 1

3 GB/T5783 IEM8 X 30 Bolt 3

4 GB/T93 FEL 8 Washer,lock 7

5 GB/T97.1 P44 8 Washer 7

6 A50C5-10005 2 BEH Rubber pad 2

7 8JA08-13020 WE4E 130X 110 Clip 3

8 A50L5-10001 S A Hose, intake air 1

9 AS50L5-10002 #S B Hose, intake air 1

10 8JA08-11020 S 110X 90 Clip 1

11 A50L5-10200 TUYERS LA Air cleaner 1

12 GB/T5783 ZFEMS8 X 16 Bolt 4

31




ARG

Air intake system

13

11

12

FD50,60,70,80-XC2

l i 14
\\‘-/’J 15
(D 16
17
U
TR
AT
N | S
.,
N——
5
] 2
\\J
&4

32



ARG

Air intake system

FD50,60,70,80-XC2

5 5 T 44 R A T
Item Part No Description Q’ty Remark

1 A50N5-10001 W R 45 EE Supercharger over 1

2 A50N5-10003 2EYERRIE T Air cleaner pipe 1

3 A50N5-10002 T AR EE Air cleaner over 1

4 8JE08-08710 T e 4ifi 7 55 55 87 X 77 2

5 8JE08-07508 TAL M 7 3 5 75X 67 1

6 8JA08-11020 M4 110X 90 Clip 1

7 A50N5-10200 2JESE  Air cleaner 1

8 GB/T5783 B2 4 M8X20 Bolt 4

9 GB/T97.1 -3 8 Washer 7

10 GB/T6184 24 &N APURIREE M8 Nut 4

11 8JA08-13020 WE4E 130X 110 Clip 2

12 AS50N5-10004 2R B Alr filter inlet pipe 1

13 A50C5-10005 54  Rubber pad 1

14 A120A5-10300 A TPERS  Air thick filters 1

15 A120A5-10400 A B Intake pipe ass’ y 1

16 GB/T 5783 24 M8 X 30 Bolt 3

17 GB/T 93 344 8 Washer,lock 3

33




» /:: é\
HAARGE FD50,60,70,80-WF7
Air intake system

34



ARG

Air intake system

FD50,60,70,80-WE7

5 5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A120A5-10300 TATNPERE  Air thick filters 1

2 A120A5-10400 HEAE K Intake pipe ass’y 1

3 GB/T5783 B2 M8 X 30 Bolt 3

4 GB/T93 F# 3 8 Washer,lock 3

5 GB/T97.1 P44 8 Washer 7

6 A50C5-10005 K H Rubber pad 1

7 8JA08-13020 %4 130X 110 Clip 3

8 A50U5-10001 S &1 Hose, intake air 1

9 GB/T5783 B2 FEM8 X 20 Bolt 3

10 A50N5-10200 TFUEAE  Air cleaner 1

11 A50P5-10002 HEAE1 Hose, intake air 1

12 8JE08-07508 TR S A7 375X 67 Clip 3

13 A50U5-10002 HES 4B Hose, intake air 1

14 A90J5-40004 W43 % Hose, intake air 1

35




ARG

Air intake system

FD50,60,70,80-YC8

36




ARG

Air intake system

FD50,60,70,80-YC8

5 5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A120A5-10300 TATNPERE  Air thick filters 1

2 8JA08-11020 EFE 110X 90 Clip 1

3 GB/T5783 B2 FEM8 X 25 Bolt 3

4 GB/T93 FE 8 Washer,lock 9

5 GB/T97.1 “F-# 8 Washer 9

6 A120A5-10400 HESE Y Intake pipe ass’ y 1

7 A50C5-10005 e Rubber pad 1

8 8JA08-13020 4130 X 110 Clip 3

9 A50P5-10001 S %1 Hose, intake air 1

10 A50P5-10004 HES TV Hose, intake air 1

11 8JE08-07808 THY i 4t w5 5.5 78-70 Clip 3

12 A50P5-10003 HEAETI Hose, intake air 1

13 A50P5-10002 W11 Hose, intake air 1

14 A50N5-10200 TFUEAE  Air cleaner 1

15 GB/T5783 12k M8X 20 Bolt 6

37




» /:: é\
HAARGE FD50,60,70,80-CY 4
Air intake system

38



ARG

Air intake system

FD50,60,70,80-CY4

5 5 T 44 R A T
Item Part No Description Q’ty Remark
1 A120A5-10300 TATNPERE  Air thick filters 1
2 8JA08-13020 4130 X 110 Clip 5
3 GB/T5783 B2 M8 X 30 Bolt 3
4 GB/T93 F# 3 8 Washer,lock 3
5 GB/T97.1 P44 8 Washer 3
6 A120A5-10400 B MK Intake pipe ass’y 1
7 A50C5-10005 K H Rubber pad 1
8 A90F5-11001 #5725 %% Hose, intake air 1
9 AS50R5-10001 S A Hose, intake air 1
10 A90L5-10006 #S % E Hose, intake air 1
11 AS50N5-10200 TUERS  Air cleaner 1
12 AS50R5-10002 <S4 B Hose, intake air 1
13 A90F5-11004 S $EB Hose, intake air 1
14 8JA08-10020 14100 X 80 Clip 1
15 A90F5-11007 HA S 32 Hose 4
16 8JD08-08910 THLIEE$ES9 X 79 Clip 8
17 A50R5-10004 #H# S & C Hose, intake air 1
18 A50R5-10003 W E#53% Supercharger over 1
19 8JE08-06508 THL MR A7 #3565 X 57 Clip 1
20 A50R5-10005 #EA %D Hose, intake air 1

39




» /:: é\
AR 2 FD50,60,70,80-DY 1
Air intake system

40



ARG

Air intake system

FD50,60,70,80-DY1

5 5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A120A5-10300 TATNPERE  Air thick filters 1
2 8JA08-13020 %45 130X 110 Clip 1 TRYESE [y
3 GB/T5783 B2 M8 X 30 Bolt 3
4 GB/T93 F# 3 8 Washer,lock 3
5 GB/T97.1 P44 8 Washer 3
6 A120A5-10400 B MK Intake pipe ass’y 1
7 A50C5-10005 K H Rubber pad 1
8 8JD08-12208 THIME4E122 X 114 Clip 4
9 A90F5-11001 #5754 Hose, intake air 1
10 A50Q5-10001 H S A Hose, intake air 1
11 A90F5-11003 S % A Hose, intake air 1
12 GB/T5783 BZFEM10X 30 Bolt 4
13 GB/T93 #4410 Washer,lock 4
14 GB/T97.1 F-#410 Washer 4
15 A90F5-10200 TPEAE  Air cleaner 1
16 8ID08-11610 THIMEFR116 X 106 Clip 1
17 A90F5-11004 X 4B Hose, intake air 1
18 8JD08-08910 THMEFESI X 79 Clip 2
19 A50Q5-10002 S EB Hose, intake air 1
20 A50Q5-10003 MK 2% Hose, intake air 1

41




» /:: é\
ARG FY50,60,70,80-G3/G4
Air intake system

42



ARG

Air intake system

FY50,60,70,80-G3/G4

5 5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 A50A5-10200 TAJEERE  Air cleaner 1
2 GB/T5783 B4 M8 X 25 Bolt 7
3 GB/T93 A 8 Washer 7
4 GB/T97.1 P8 8 Washer 7
5 A5015-10400 e 245 Air cleaner installation 1 FY50,60,70,80-G4
- A50F5-10400 e 35y Air cleaner installation 1 FY50,60,70,80-G3
6 A5015-10001 S A  Hose, intake air 1 FY50,60,70,80-G4
- A50F5-10001 HAEA  Hose, intake air 1 FY50,60,70,80-G3
7 8JA08-10020 4 10080 Clip 1
8 A5015-10002 HS%B  Hose, intake air 1 FY50,60,70,80-G4
- AS50F5-10003 #HS4B Hose, intake air 1 FY50,60,70,80-G3
9 A90D1-10010 TUEAR I Air filter bracket 1 M 3e 4 T 423
- A50C5-10200 BESE S K Intake pipe ass’y 1 25 = 33
10 A50C5-10005 R #  Rubber pad 1
11 A50C5-10100 S HIERS  Air thick filters 1
12 8JA08-07020 4 70X 50 Clip 1
13 8JA08-10020 F4f 110X90 Clip 2

43




» /:: é\
HAARGE FY50,60,70,80-S8
Air intake system

44



ARG

Air intake system

FY50,60,70,80-S8

FrF5 FT FHBAF 4R & #IE
Item Part No Description Q’ty Remark
1 A50A5-10200 TAJETESE  Air cleaner 1
2 GB/T5783 B2k M8 X20 Bolt 6
3 GB/T93 FAEL 8 Washer 9
4 GB/T97.1 P 8 Washer 9
5 AS0M5-10003 TUEZR L HEMR  Air cleaner installation 1
6 A50M5-10001 A Hose, intake air 1
7 8JA08-10020 IE$iE 110X 90 Clip 2
8 AS50M5-10004 #HSEB Hose, intake air 1
9 8JA08-10020 4 100X 80 Clip 2
10 A90D1-10010 TUELESCHE  Air filter bracket 1 @ TSk
- A50C5-10200 A S Intake pipe ass’y 1 2 g 3%
11 A50C5-10005 R Rubber pad 1
12 GB/T5783 B2 M8 X 30 Bolt 3
13 A50C5-10100 FAHHIESS  Air thick filters 1

45




wH ARG

FD50,60,70,80-CY1/W3/S3

Cooling system

46



R ARG

Cooling system

FD50,60,70,80-CY1/W3/S3

55 B =] ZHBA 4 Fr = HVE
Item Part No Description Q’ty Remark

1| A50A5-40001 /K% Hose U | st
- | A50A5-40003 FAKE Hose 1| Do
- | A50A5-40004 FAKE Hose U | i
- AS0E5-40001 /K% Hose 1 FD50,60,70,80-S3
2 8JA08-06420 %4 64 X 44 Clip 4

3| AS50A5-40002 Tk Hose 1|y reeroeseen
-~ | AS0E5-40002 FK#  Hose U | b
- | A50E5-40003 /K% Hose U s
4 | GB/T5783 B2 HMS X 20 Bolt 3

5 GB/T93 8 Washer,lock 3

6 GB/T97.1 “F-#8 Washer 5

7 A50A5-40100 BRI E  Tank reserve ass'y 1

8 TG000-08185 MR & 8X 1850 Hose 1

9 A30A5-40003 M T Rubber 2

10 A30A5-40004 BB I Rubber 2

11| A30A5-40005 24 Bolt 2

12| A30A5-20003 A Plate 2

13 | GB/T889.1 B2 EE M8 Nut 2

14 | A50A5-40200 KA AR () Radiator ass’y U | e
— | A50A5-40300 KA MR () Radiator ass’y L | ot
— | A50A5-40400 AKF M () Radiator ass’y 1| et
— | A50E5-40100 KA R () Radiator ass’y U | i tos?
- | A50E5-40200 KA R (B Radiator ass’y 1| s
15 | A50A5-40210 ' Retainer Lo | s iy
- AS50E5-40110 #/  Retainer U | ety
16 GB/T5783 2 FM8 X 16 Bolt 4 R b 42 3k F

17 GB/T93 FAFE Washer,lock 4 WK b 2348 FH

47




wH ARG

FD50,60,70,80-W3 [X] A+ 4% 4 44

Cooling system

48



R ARG

Cooling system

FD50,60,70,80-W3 [X] A+ 4% 4 44

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A5-40001 JK%E Hose 1
2 8JA08-05116 x4 51X 35 Clip 2
3 8JA08-07020 %4 70X 50 Clip 2
4 A50A5-40002 F/K%E Hose 1
5 GB/T5783 2 kM8 X 20 Bolt 3
6 GB/T93 3448 Washer,lock 3
7 GB/T97.1 P48 Washer 5
8 A50A5-40100 BIAES & H B Tank reserve ass'y 1
9 TG000-08185 W5 & 8X 1850 Hose 1
10 A30A5-40003 BIRE T  Rubber 2
11 A30A5-40004 BIZE T Rubber 2
12 A30A5-40005 2k Bolt 2
13 A30A5-20003 #F Plate 2
14 GB/T889.1 B K WE R M8 Nut 2
15 A50A5-40200 KA S (4F)  Radiator ass’y 1 KA
- A50A5-40300 KA (B5)  Radiator ass’y 1 HRKARE
16 A50A5-40210 P/ Retainer 1 Bichs 4 34
17 GB/T5783 2 FEMS X 16 Bolt 4 Rk 2 34
18 GB/T93 FAFE Washer,lock 4 WK b 2348 FH

49




FD50,60,70,80-KMS2

R ARG

Cooling system

50



R ARG

Cooling system

FD50,60,70,80-KMS2

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A50K5-40001 /K% Hose 1
2 8JA08-06420 %464 X 44 Clip 6
3 A90F5-40004 HEHRE Connect hose 1
4 A90F5-40006 FKEHEE  Hose 1
5 A50K5-40002 F/KE Hose 1
6 TG000-10060 P ¢ 10X 600 Hose 1
7 8JA08-01606 416 X 10 Clip 2
8 A30A5-40003 B HT Rubber 2
9 GB/T5783 IEFEM10 X 35 Bolt 4
10 GB/T93 #4410 Washer,lock 4
11 GB/T97.1 P10 Washer 8
12 GB/T6170 BB M10 Nut 4
13 A50K5-40200 /KA E K Radiator ass’y 1
14 TG000-25100 IR $ 25X 1000 Hose 1
15 8JA08-04015 4540 X 25 Clip 2
16 A50K5-40210 # M  Retainer 1 WK A 4 38
17 GB/T5783 2 FEMS8 X 16 Bolt 4 BR A 4 346
18 GB/T93 LS Washer,lock 4 WK A 4 3 FH

51




FD50,60,70,80-KMS11/KMS12/KMS13

R ARG

Cooling system

52



R ARG

Cooling system

FD50,60,70,80-KMS11/KMS12/KMS13

Fr 5 5 T AT 44 FR &= HE
Item Part No Description Q’ty Remark

1 JB/T8870 T I 4 77 5% %575 X 67 Hose clamp 1

2 A50V5-40003 WA Pipe 1

3| A50V5-40004 HhA kU Pipe I | oo T0s0VSH
- A50X5-40004 VA S Pipe 1 |FD50,60,70,80-KMS13
4 A50V5-40007 /K&  Engine water inlet 1

5 JB/T8870 I §i 64 X 44 Hose clamp 6

6 A50V5-40001 /K%  Engine water inlet 1

7 A50V5-40008 EF2 K Connect hose 1

8 AS50K5-40210 '/ Retainer 1 B b 448

9 GB/T5783 2K M8 X 16 Bolt 4 B b 2 i A

10 GB/T93 #1448 Washer,lock 4 B A 27 346

11 A50V5-40100 B Z8 S % Radiator ass’y 1 %%?3’70’80&\48“
- A50X5-40100 B SR ) Radiator ass’y 1 |FD50,60,70,80-KMS13
12 A90F5-11007 A 1T Pipe 2

13 A30A5-40005 124 Bolt 4

14 GB/T97.1 73410 Washer 8

15 A30A5-40004 BR# I Rubber pad 4

16 GB/T889.1 3 & B R AT 7S 1 B K R BE M8 Nut 4

17 | A50V5-40005 HVHES Pipe I | oo TOsORNS
- A90F5-11007 A T Pipe 1 |FD50,60,70,80-KMS13
18 JB/T8870 TR M7 17 7 %87 X 82 Hose clamp 7

19 | A50V5-40006 g U Pipe 1| DR TOSO M
- A50X5-40005 Hve I AUE Pipe 1 |FD50,60,70,80-KMSI13
20 A50V5-40002 7K Engine water outlet 1

21 A30A5-40003 BB T Rubber pad 2
22 JB/T8870 I% $i540 X 25 Hose clamp 2
23 TG000-25100 IR 25X 1000 Pipe 1

53




FD50,60,70,80-XC1

Cooling system

R ARG

15

(1177777177 \\\ \
/ [[]] ] ] )

/ [/ [/ ] ]/

[JLS S]]
NS

54



R ARG

Cooling system

FD50,60,70,80-XC1

Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 A90C5-40001 /K%  Hose rubber 1

2 8JA08-06420 If#4ii64 X 44 Clip 2

3 8JA08-07020 4770 X 50 Clip 2

4 A90C5-40002 N/K% Hose rubber 1 KA

- | A90C5-40003 K% Hose rubber 1 KR

5 GB/T5783 2 kM8 X 20 Bolt 3

6 GB/T93 ##48 Washer,lock 3

7 GB/T97.1 P44 8 Washer 5

8 A50A5-40100 BUNES 25 B Tank reserve ass'y 1

9 TG000-08185 T4 ¢ 8X 1850 Hose 1

10 A30A5-40003 BRE T Rubber 2

11 A30A5-40004 BIRETT  Rubber 2

12 A30A5-40005 1242 Bolt 2

13 A30A5-20003 5 Plate 2

14 GB/T6184 7N A R IE B M8 Nut 2

15 | A90C5-40100 KA MR Radiator ass’y 1 UKL

Bk ARz H

A90C5-40100

KF B Radiator ass’y

55




\/‘\ é‘
wH R G FD50,60,70,80-XC2
Cooling system

56



R ARG

Cooling system

FD50,60,70,80-XC2

Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 A50N5-40100 KFE AL Radiator ass’y 1

2 A30A5-40003 BIRE T  Rubber 2

3 A50N5-40003 /K% Hose rubber 1

4 8JA08-05510 W55 X 50 Clip 2

5 A50N5-40002 H e SRR () Hose rubber 1

6 8JE08-08710 TR M4 7 9587 X 77 Clip 3

7 GB/T5783 I2FEM10X 35 Bolt 4

8 GB/T93 F#E10 Washer,lock 4

9 GB/T97.1 “F-#£10 Washer 8

10 GB/T6170 2 HE M10 Nut 4

11 A30A5-40004 BT Rubber 4

12 8JE08-06505 TR M4 47 9. 565 X 60 Clip 1

13 A50N5-40001 HA SR () Hose rubber 1

14 A50N5-40004 F/K%  Hose rubber 1

15 8JA08-07520 %475 X 70 Clip 2

57




\/‘\ é‘
RH RS FD50,60,70,80-WF7
Cooling system

58



R ARG

Cooling system

FD50,60,70,80-WF7

Fr 5 ] T HB AT 44 R & i
Item Part No Description Q’ty Remark

1 A50U5-40100 KFE AL Radiator ass’y 1

2 A30A5-40003 B 1 Rubber 2

3 A50U5-40001 7K%  Hose rubber 1

4 8JA08-06420 Wk4iE64 X 44 Clip 4

5 A50U5-40002 /K% Hose rubber 1

6 A30A5-40005 2 Bolt 2

7 A30A5-20003 ) Plate 2

8 GB/T97.1 F-#48 Washer 2

9 GB/T889.1 BUE IR EE M8 Nut 2

10 A30A5-40004 BIE L Rubber 2

11 A3015-40100 HI7K4H  Auxiliary radiator 1

12 A3015-40101 B K FE 348 Auxiliary radiator bracket 1

13 GB/T5783 #2FM6 X 10 Bolt 2

14 GB/T93 5§46 Washer,lock 2

15 GB/T97.1 *F-#6 Washer 2

59




FD50,60,70,80-YC8

R ARG

Cooling system

60



R ARG

Cooling system

FD50,60,70,80-YC8

Fr 5 F5 T A A4 PR o %t
Item Part No Description Q’ty Remark

1 A50N5-40100 KFE AL Radiator ass’y 1

2 A30A5-40003 B T Rubber 2

3 AS0P5-40005 F7/K% Hose rubber 1

4 8JA08-06420 Wk4iE64 X 44 Clip 4

5 A50P5-40003 AT Hose rubber 1

6 8JE08-08705 TR M4 77 9587 X 82 Clip 3

7 AS50P5-40002 VAN Cold steel pipe 1

8 A50P5-40001 AT Hose rubber 1

9 8JE08-07004 TAY M7 #3570 X 66 Clip 3

10 A50P5-40004 R A BEEFIIT Hose rubber 1

11 A50P5-40006 /K%  Hose rubber 1

12 GB/T5783 IZFEM10 X 35 Bolt 4

13 GB/T93 #3510 Washer,lock 4

14 GB/T97.1 F-#410 Washer 8

15 GB/T6170 BEEE M10 Nut 4

16 A30A5-40004 BT Rubber 4

61




R ARG

Cooling system

FD50,60,70,80-CY4

62




R ARG

Cooling system

FD50,60,70,80-CY4

Fre e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50R5-40100 KFE A Radiator ass’y 1
2 A90L5-40001 ~7/K%  Hose rubber 1
3 AS50R5-40001 /K% Hose rubber 1
4 A30A5-40005 2k Bolt 2
5 A30A5-20003 P Plate 2
6 A30A5-40004 BIRETT  Rubber 2
7 GB/T97.1 448 Washer 2
8 GB/T889.1 35 & s i AT UK IR BE M8 Nut 2
9 A30A5-40003 B T Rubber 2
10 8JA08-05505 %455 X 50 Clip 4
11 TG000-19250 [F]3HE & 19X2500 Pipe 1
12 GJT-111-00 HiE$#k Nipple 1
13 GJT-139-00 H Ak Nipple 1
14 8JA08-02509 425X 16 Clip 4
15 TG000-19200 [B[JHE & 19X2000 Pipe 1
16 TG000-25100 [F13H A & 25X 1000 Pipe 1
17 8JA08-04015 Wi 4iE40 X 25 Clip 2
18 TG000-08080 A1 & 8 X800 Pipe 2
19 8JA08-01606 416X 10 Clip 4

63




FD50,60,70,80-DY 1

R ARG

Cooling system

64



R ARG

Cooling system

FD50,60,70,80-DY 1

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 A50Q5-40005 BN Intake pipe 1

2 A50Q5-40006 TEE  Silicone tube 3

3 8JE08-05907 THY M4 77 3. 559 X 52 Clip 8

4 A30A5-40003 BIZE T  Rubber 2

5 8JA08-04015 440X 25 Clip 2

6 TG000-25100 IR $25X 1000 Hose 1

7 A50Q5-40100 KFE K Radiator ass’y 1

8 A50Q5-40003 HU4NE  Vent pipe 1

9 A50Q5-40002 FJK%  Hose rubber 1

10 A50Q5-40210 '/ Retainer 1 Wb 22 i
11 GB/T5783 B2 M8 X 16 Bolt 4 BR A7 4 38 F
12 GB/T93 A Washer,lock 4 WK bk 2 38 F
13 TG000-08100 FIRE ©8X 1000 Hose 1
14 A50Q5-40004 TER % Silicone tube 1

15 A50Q5-40001 /K% Hose rubber 1
16 8JA08-06420 464 X 44 Clip 4

17 A30A5-40005 12k Bolt 2

18 A30A5-20003 Y Plate 2
19 A30A5-40004 B Rubber 2
20 GB/T97.1 448 Washer 2
21 GB/T889.1 k4 8 B8R R B M8 Nut 2
22 TG000-08080 % &8 X800 Hose 2
23 8JA08-01606 416X 10 Clip 6
24 TG000-19080 A 19X 800 Hose 1
25 8JA08-03212 W32 X 20 Clip 2
26 A50Q5-40007 #3J Plug 1

65




wH ARG

FY50,60,70,80-G3/G4

Cooling system

66



R ARG

Cooling system

FY50,60,70,80-G3/G4

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 AS50F5-40001 K% Hose 1 FY50,60,70,80-G3
- A5015-40001 FIJK%E Hose 1 FY50,60,70,80-G4
2 8JA08-06420 45 64 X 44 Clip 4

3 A50F5-40002 /K%  Hose 1 FY50,60,70,80-G3
- A5015-40002 N/KE  Hose 1 FY50,60,70,80-G4
4 GB/T5783 #2F:M8 X 20 Bolt 3

5 GB/T93 448 Washer,lock 3

6 GB/T97.1 “F- 448 Washer 5

7 A50A5-40100 AR S B Tank reserve ass'y 1

8 TG000-08185 W $8X 1850 Hose 1

9 A30A5-40003 BB T Rubber 2

10 A30A5-40004 BRI Rubber 2

11 A30A5-40005 2 Bolt 2

12 A30A5-20003 - Plate 2

13 GB/T889.1 PSR M8 Nut 2

14 A50F5-40100 KAE M % (5F)  Radiator ass’y 1 7K A

- A50F5-40200 KA (B5)  Radiator ass’y 1 BRI

15 AS50A5-40210 '™ Retainer 1 KK 27346 F
16 GB/T5783 ZFM8 X 16 Bolt 4 R b 4232 H
17 GB/T93 #H Y Washer,lock 4 R b 4232 H

67




FY50,60,70,80-S8

R ARG

Cooling system

68



R ARG

Cooling system

FY50,60,70,80-S8

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 A50F5-40001 /K% Hose 1

2 8JA08-06420 %4 64 X 44 Clip 4

3 AS50F5-40002 /K% Hose 1

4 GB/T5783 244 M6 X 10 Bolt 2

5 GB/T93 76 Washer,lock 2

6 GB/T97.1 “F-446 Washer 2

7 A3015-40100 mI7K#H  Auxiliary radiator 1

8 A3015-40101 Rl 7KFE S22 Auxiliary radiator bracket 1

9 A30A5-40003 BEHE T Rubber 2

10 A30A5-40004 BRI Rubber 2

11 A30A5-40005 i2¥:  Bolt 2

12 A30A5-20003 #F Plate 2

13 GB/T889.1 Ak & A B X IR £ M8 Nut 2

14 A50M5-40300 KM% Radiator ass’y 1

15 A50M5-40200 '/ Retainer 1 Richs 42 34

16 GB/T5783 2 M8 X 16 Bolt 4 Richs 4 34

17 GB/T93 48 Washer,lock 4 Rk A 2 15

69




117500 é‘
LEEED FD50,60,70,80-CY 1/W3/W3 X #/CY4
Fuel system

W

77N

4
CX

B— G

W\
l“‘)OO
—

6
14

70



JR I 2 5t

Fuel system

FD50,60,70,80-CY 1/W3/W3 X #f/CY4

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A451.5-30300 K7 B 4D X 260MT  Sedimenter 1

2 GB/T5783 B2AEM10 X 25 Bolt 2

3 GB/T93 #4410 Washer,Lock 3

4 GB/T97.1 F-4410 Washer 2

5 A45A5-30001 IS %7 1/8" Cypriot ventilation 1

6 A30A5-30100 n s Cap 1

7 D30A1-11008 &5 Clip 1

8 GB/T5783 IZFEM10X 15 Bolt 1

9 TG000-10130 MR B 10X 1300 Tube 1

10 A30A4-50002 IR ZE Plug,drain 1

11 A30A4-50004 ED% 3/ 126 Washer 1

12 A30A4-50003 W%k Magnet 2

13 A30A5-30400 SeugiS 4 Sedimenter 1

14 TG000-10200 T & 10X 2000 Tube 2

15 A50C5-30001 WK 4T B 88 22 Sedimenter bracket 1 |FD50,60,70,80-CY4 44k
- A90L5-30001 MK > 2528 342 Sedimenter bracket 1 | FD50,60,70,80-CY4
16 GB/T5783 1244 M8 X 25 Bolt 2

17 GB/T93 #4448 Washer,Lock 2

18 GB/T97.1 -3 8 Washer 2

19 A50A5-30300 BARE AL Plate 1

20 A50A5-30001 FiARE Packing 1

21 GB/T5787 N FVE AR AE M8 X 16 Bolt 8

22 GB/T818 + 74k FEMS X 12 Bolt 5

23 GB/T93 5 35 Washer,Lock 5

24 JB/T8870 420X 12 Clip 6

71




JR I 2 5t

Fuel system

FD50,60,70-S3/S3 X K}

72



JR I 2 5t

Fuel system

FD50,60,70-S3/S3 X K}

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30A5-30100 n s Cap 1

2 A30A4-50002 O IE %€ Plug,drain 1

3 A30A4-50004 ED% #1826 Washer 1

4 A30A4-50003 Wik Magnet 2

5 A30A5-30400 LEIhETE % Sedimenter 1

6 TG000-10080 i v & & 10X 800 Tube 2

7 JB/T8870 %4520 X 12 Clip 4

8 A50A5-30300 B Plate 1

9 A50A5-30001 FME Packing 1

10 GB/T5787 JNFIVE IR AR M8 X 16 Bolt 8

11 GB/T818 T L ERMS X 12 Bolt 5

12 GB/T93 #i#45 Washer,Lock 5

73




PR S é‘
LEEED FD50,60,70,80-KMS2
Fuel system

74



JR I 2 5t

Fuel system

FD50,60,70,80-KMS2

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A45A5-30001 W< %EZ1/8" Cypriot ventilation 1
2 A30A5-30100 n s  Cap 1
3 GB/T5783 IEFM8X30 Bolt 2
4 GB/T93 L E48 Washer,Lock 2
5 GB/T97.1 448 Washer 2
6 A90F5-30001 TH 7K 53 B %% S Sedimenter bracket 1
7 GIT-554-00 £ Joint 1
8 A90F5-30100 K> 8% Sedimenter 1
9 A90F5-30003 AT Tube 1
10 A30A4-50002 B2 FE  Plug,drain 1
11 A30A4-50004 ED% ¥ [8]26 Washer 1
12 A30A4-50003 Wik  Magnet 2
13 A30A5-30400 S JEIE 4% Sedimenter 1
14 A90C5-30100 # AR Plate 1
15 AS50A5-30001 #AR# Packing 1
16 JB/T8870 WE420 X 12 Clip 6
17 GB/T818 F A2 M5 X 12 Bolt 5
18 GB/T93 3 S Washer,Lock 5
19 A90F5-30002 BT Tube 1
20 A90F5-30007 [W[JH%E  Tube 1
21 GB/T5787 INFHE LIRS M8 X 25 Bolt 8
22 A90F5-30004 Z0IEMEM14  Bolt 1
23 JB982 H4A#14  Packing 2
24 A90F5-30005 Z0EEM12 - Bolt 2
25 JB982 ‘HE#12  Packing 4
26 A50G5-10104 L2 Oil connection 1

75




117500 é‘
LEEED FD50,60,70,80-KMS11/KMS12/KMS13
Fuel system

76



117500 é‘
LEEED FD50,60,70,80-KMS11/KMS12/KMS13
Fuel system

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A45A5-30001 W< %EZ1/8" Cypriot ventilation 1
2 A30A5-30100 In s Cap 1
3 GB/T5783 B2 FEM8 X 30  Bolt 2
4 GB/T93 #1448 Washer,Lock 2
5 GB/T97.1 738 Washer 2
6 A90F5-30001 TH7K 7 B 28 28 Sedimenter bracket 1
7 A90F5-30100 K7 B4 Sedimenter 1
8 GIT-554-00 £k Joint 1
9 A50V5-30001 AtiHE Tube 1
10 A30A4-50002 IR ZE  Plug,drain 1
11 A30A4-50004 ED% 5} [8]26 Washer 1
12 A30A4-50003 Wi%k  Magnet 2
13 A30A5-30400 S JETs A% Sedimenter 1
14 A90C5-30100 HAR A Plate 1
15 A50A5-30001 FiARE Packing 1
16 8JA08-02008 If#4i20 X 12 Clip 5
17 GB/T818 A IEEMS X 12 Bolt 5
18 GB/T93 #1445 Washer,Lock 5
19 TG000-10180 IR & 10X 1800 Tube 2
20 TG000-10080 M 10X 800 Tube 1
21 GB/T16674. 1 7N LTSS M8 X 25 Bolt 8
22 A45U5-30003 0k Hollow Joint 2
23 A90F5-30004 TOIEEM14 Bolt 2
24 JB982 HAEH14  Packing 4
25 TG000-10120 IR $10X 1200 Tube 2

77




FD50,60,70,80-XC1

‘l\\: ?\/ﬁ /% éﬁ
Fuel system

78



JR I 2 5t

Fuel system

FD50,60,70,80-XC1

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A30A4-50003 Wi%k  Magnet 2
2 A30A5-30100 T B B Cap 1
3 A90C5-30100 HAE K  Plate 1
4 A50A5-30001 it Packing 1
5 8JA08-01606 %416 X 10 Clip 6
6 GB/T818 + 74 kiBFE MSX 12 Bolt 5
7 GB/T93 #1345 Washer,Lock 5
8 GB/T16674.1 7N FE AT IR AEME X 16 Bolt 8
9 GB/T93 j1 3% 8 Washer,Lock 2
10 GB/T97.1 P44 8 Washer 2
11 A30A4-50002 UM IZ %€ Plug,drain 1
12 A30A4-50004 Ed“# 5} [826 Washer 1
13 A451.5-30300 MK B4 Sedimenter 1
14 GB/T5783 B2k M8 X 25 Bolt 2
15 TG000-10100 M 10X 1000 Tube 1
16 TG000-10060 il & & 10X 600Tube 1
17 TG000-10130 T & 10X 1300 Tube 1
18 A30A5-30400 S JEIG A% Sedimenter 1

79




FD50,60,70,80-XC2

‘l\\: ?\/$ /% éﬁ‘i

Fuel system

Lo
—

80



JR I 2 5t

Fuel system

FD50,60,70,80-XC2

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A30A4-50003 Wi%k  Magnet 2

2 A30A5-30100 T 5 B Cap 1

3 A90F5-30200 MR Plate 1

4 A50A5-30001 HHRE  Packing 1

5 8JA08-01606 16X 10 Clip 7

6 GB/T818 +7 ki M5X 12 Bolt 5

7 GB/T93 S5 Washer,Lock 5

8 GB/T16674.1 N TR AEME X 16 Bolt 8

9 GB/T93 #4410 Washer,Lock 2

10 GB/T97.1 P 10 Washer 2

11 A30A4-50002 IR ZE  Plug,drain 1

12 A30A4-50004 Ed% 3} 26 Washer 1

13 AS50N5-30300 K5 B4 Sedimenter 1

14 GB/T5783 B2 FE M10X 25 Bolt 2

15 TG000-10060 i & 10X 600 Tube 1

16 TG000-10040 il & & 10X 400 Tube 1

17 GIT-575-00 JETE R Sedimenter 2

18 A30A5-30400 S JEIG A% Sedimenter 1

81




FD50,60,70,80-WF7

JR I 2 5t

Fuel system

14

82



JR I 2 5t

Fuel system

FD50,60,70,80-WF7

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A5-30001 i Cover plate cushion 1

2 A90F5-30200 PRI FE ML Fuel cover plate 1

3 GB/T16674.1 N M8X 16 Bolt 8

4 GB/T 5783 B4 M10X25 Bolt 2

5 GB/T 93 FE 10 Washer 2

6 GB/T 97.1 P10 Gasket 2

7 A30A5-30100 Tk Cap 1

8 GB/T 818 T FAEA R IRE] M5 X 12 Screw 5

9 GB/T 97.1 S5 Gasket 5

10 TG000-10120 i 9 4 & 10X 1200 Hose 2

11 A30A4-50002 IR ZE Oilout plug 1

12 A30A4-50004 Ed#% #1826 Gasket 1

13 A30A4-50003 W% Magnet 2

14 TG000-10040 i i1 i & 10x400 Hose 1

15 A90M5-30100 PRI TIE A5 Fuel Pre-filter 1

16 A30A5-30400 SEETE A Oil filter 1

17 8JA08-01606 IS 16X 10 Clip 7

83




PR S é‘
SSEERD FD50,60,70,80-YC8
Fuel system

84



JR I 2 5t

Fuel system

FD50,60,70,80-YC8

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A30A4-50003 Ft%  Magnet 2

2 A30A5-30100 I &  Cap 1

3 A90J5-30100 B K Plate 1

4 A50A5-30001 FiARE Packing 1

5 8JA08-01606 416X 10 Clip 7

6 GB/T818 A B MS X 12 Bolt 5

7 GB/T93 S5 Washer,Lock 5

8 GB/T16674.1 NAE AT AR M8 X 16 Bolt 8

9 GB/T5783 I2FE M8 X 25 Bolt 2

10 GB/T93 ## 8 Washer,Lock 2

11 GB/T97.1 P44 8 Washer 2

12 A50P5-302400 T4 72 Electronic output pump 1 RN
13 TG000-10060 MM E ¢ 10X 600 Tube 2

14 A30A4-50002 UM IZEZE  Plug,drain 1

15 A30A4-50004 ED% f [El26 Washer 1

16 A30A5-30400 SeiyEiE 4 Sedimenter 1

17 AS0P5-30100 e TgE s Diesel prefilter 1

18 A50P5-30003 THPE#S 4L Prefilter stents 1

19 GB/T5783 B24 M10X25 Bolt 4

20 GB/T93 FH 10 Washer,Lock 4

21 GB/T97.1 44 10 Washer 4

22 TG000-10080 it i & 10X 800 Tube 1

23 TG000-10130 MM AR E & 10X 1300 Tube 1

85




75750y é‘
STHERED FD50,60,70.80-DY 1/DY 1 X A4
Fuel system

86



JR I 2 5t

Fuel system

FD50,60,70,80-DY 1/DY 1 X &}

75 e ] T A 44 R ¥ #HIE
Item Part No Description Q’ty Remark

1 A30A5-30100 a6 S Cap 1

2 A30A4-50002 UM IE %€ Plug,drain 1

3 A30A4-50003 %k  Magnet 2

4 A30A5-30400 YL JETE % Sedimenter 1

5 TG000-10080 iy 2 % & 10X 800 Tube 2

6 GB/T16674.1 JNHHVE RS M8 X 16 Bolt 8

7 GB/T818 T kig e M5X 12 Bolt 9

8 GB/T93 # S Washer,Lock 9

9 8JA08-01606 4E 16X 10 Clip 7

10 A50A5-30001 iR Packing 1

11 A90J5-30100 MK Plate 1

12 GB/T5783 BZFEM10X25 Bolt 2

13 GB/T93 #3810 Washer,Lock 2

14 GB/T97.1 74410 Washer 2

15 TG000-13060 MRS & 13X 600 Tube 2

16 GJT-624-00 BRIHEEL Fuel joint 2

17 A50Q5-30100 MK 4> B 2% Oil water separator 1

18 A30A4-50004 ED#% #1826 Washer 1

19 GB/T97.1 F- 445 Washer 4

20 A50Q5-30200 PRIMZE S Fuel pump 1 RN
21 GIT-551-00 #23k Fuel Joint 1

22 JB/T982 14516 Washer 1

87




) \‘\ é‘
W R FY50,60,70,80-S8
Fuel system

88



JR I 2 5t

Fuel system

FY50,60,70,80-S8

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 A90C5-30100 PRI S5 S B Plate 1

2 A50A5-30001 i Packing 1

3 GB/T16674.1 N ZTH IR M8X 16 Bolt 8

4 A30A5-30100 hn & Cap 1

5 A45Y5-30006 BRIME 1 Tube 1 RN
6 A45Y5-30005 5] i1 7 Tube 1 RANHLE
7 A45Y5-30300 HLl4 I Solenoid valve 1 RANHLE
8 A45Y5-30301 PRIMZE 4L Fuel pump support 1

9 GB/T5783 IEFM6X20  Bolt 2

10 GB/T97.1 K#PE6 Washer 4

11 GB/T93 #1346 Washer,Lock 2

12 GB/T6170 12 RFM6 Nut 2

13 A45Y5-30004 BRI 4 Tube 1 RN
14 A30A5-30400 SEIMJETE 4% Diesel Filter 1

15 A30A4-50003 Wik  Magnet 2

16 A45Y5-30003 PR3 Tube 1 RN
17 A30A4-50002 M IS ZE  Plug,drain 1

18 A30A4-50004 ED% f fEl26 Washer 1

19 A45Y5-30200 JEIE 2R Filter ass’y 1 RENHLE 7
20 A45Y5-30007 BRIME2 Tube 1 RN
21 A45Y5-30100 PRI Fuel pump 1 RN
22 JB/T8870 416X 10 Clip 2

23 GB/T818 kg M5X 12 Bolt 5

24 GB/T93 535 Washer,lock 5

25 A30A5-30002 # Packing 1| AR AR B T

89




FRG

Exhaust system

FD50,60,70,80-CY 1/W3/W3 X ¥}

N
.
.
.
e
L
§§§§§
W
. 21
.
0. Nl 3/13
—
20
15
S
= 7
16 7
@/11
4 6 | 18
]
< 12
13
= 1
14 0\9

90



FRG

Exhaust system

FD50,60,70,80-CY 1/W3/W3 X ¥}

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50C5-20300 H AR Muffler 1
2 A30A5-40003 B T Rubber 1
3 A50A5-20100 AU HE S B Front pipe ass'y 1
4 A30A5-20001 BIEE Rubber 2
5 A30A5-20003 H O Washer 1
6 A30A5-20002 124 Bolt 1
7 GB/T97.1 V- 448 Washer 5
8 GB/T889.1 BiK B EE M8 Nut 1
9 GB/T6170 #2 £ M10 Nut 8
10 GB/T93 A 10 Washer, lock 8
11 A50A5-20202 UZRLIZF:  U-Bolt 2
12 A50A5-20201 +H Stopper 2
13 GB/T93 3448 Washer, lock 7
14 GB/T6170 PREE M8 Nut 4
15 A90C5-20502 UL U-Bolt 1
16 A90C5-20501 F#  Stopper 1
17 GB/T97.1 “F-#10 Washer 2
18 A50C5-20100 HES#:%  Exhaust takeover 1
19 A90D1-20100 A HES % High exhaust 1
20 A50C5-10005 R #%  Rubber pad 1
21 GB/T5783 2 F2M8 X 25 Bolt 3

91




FD50,60,70,80-S3/S3 X

Exhaust system

F R4

ee8eSS Sesessevans SSeee:
0000000000000
CCCCCCCC LCCC Q0 OOOOOOOOOOOOOO
000000000000 OOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOO
DOOOOOOOOOOOOQOOOOOOOOOOODOOOOOOOOOOOOOOOOOO

92



FRG

Exhaust system

FD50,60,70,80-S3/S3 X

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 AS50E5-20200 H AR Muffler 1
2 A30A5-40003 BIHE T Rubber 1
3 A50E5-20001 HES#:%  Exhaust takeover 1
4 A30A5-20001 B Rubber 2
5 A30A5-20003 - Washer 1
6 A30A5-20002 2 Bolt 1
7 GB/T97.1 “F- 448 Washer 7
8 GB/T889.1 BiK B RE M8 Nut 1
9 GB/T6171 #2HF M10X 1.25 Nut 3
10 GB/T93 FE 10 Washer, lock 5
11 A50A5-20202 URLIZR  U-Bolt 3
12 A50A5-20201 K#%  Stopper 3
13 GB/T93 L8 Washer, lock 9
14 GB/T5783 2 F2M8 X 25 Bolt 3
15 GB/T6170 #2HE M8 Nut 6
16 A50C5-20100 HES$%  Exhaust takeover 1
17 A90D1-20100 B HES®  High exhaust 1
18 A50C5-10005 B JH Rubber pad 1
19 A50E5-20100 HS & B Pipe ass'y 1
20 AS50E5-20002 HEAE . Rubber 1
21 A90C5-20502 UL U-Bolt 1
22 A90C5-20501 K Stopper 1
23 GB/T97.1 “F-#410 Washer 2
24 GB/T6170 #2HF M10 Nut 2

93




= 42
ARG FD50,60,70,80-KMS2
Exhaust system

12 4
10 ’

94



FRG

Exhaust system

FD50,60,70,80-KMS2

Fr 5 e ] FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
1 A120A5-20001 BFHRVE) Pipe clamp (V) 1
2 A30A5-40003 BIHE T  Rubber 2
3 A50K5-20100 W A M Muffler 1
4 A30A5-20001 B Rubber 2
5 A30A5-20003 - Washer 1
6 A30A5-20002 24 Bolt 1
7 GB/T97.1 V- 448 Washer 4
8 GB/T889.1 BK B RE M8 Nut 1
9 AS50K5-20200 A& Exhaust pipe 1
10 AS50K5-2300 HEA 3451 Exhaust takeover 1
11 AS50K5-20400 HES#%E T Exhaust takeover 1
12 A120A5-20502 URYEEHE  U-Bolt 3
13 A120A5-20501 K Stopper 3
14 GB/T93 L]0 Washer, lock 6
15 GB/T97.1 “F-4410 Washer 6
16 GB/T6170 PREE M10 Nut

17 A120A5-20600 B HERE  High exhaust 1
18 A50C5-10005 i3 Rubber pad 1
19 GB/T5783 HZA4M8 X 20 Bolt 3
20 GB/T93 L8 Washer, lock 3

95




/= Q‘
ARG FD50,60,70,80-XC]1
Exhaust system

LRu0000000000000000000000000000000000000000000000
©0000000000000000000000000000000000000000000000000

96



/= Q‘
ARG FD50,60,70,80-XC]1
Exhaust system

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A90D1-20100 EALHESE  High exhaust 1
2 GB/T5783 #2F2M8 X 30 Bolt 3
3 GB/T93 F 48 Washer, lock 6
4 GB/T97.1 “F-#8 Washer 6
5 A50C5-10005 R4 Rubber pad 1
6 A90C5-20502 URYIEF:  U-Bolt 3
7 A90C5-20501 K#  Stopper 3
8 GB/T97.1 ~F-#8 Washer 6
9 GB/T93 3448 Washer, lock 6
10 GB/T6170 12 £} M8 Nut 6
11 A90D5-20001 HES#:%  Exhaust takeover 1
12 AS50L5-20100 WA M Muffler 1
13 A30A5-20002 24 Bolt 1
14 A30A5-20003 P Washer 1
15 A30A5-20001 B E Rubber 2
16 GB/T96 K #4[8]8 Washer 1
17 GB/T889.1 A5 I i A B K IR FEM8 Nut 1
18 A50L5-20200 HIHESE SO Front pipe ass'y 1
19 GB/T5783 B2 M 12 X 45 Bolt 3
20 GB/T97.1 F-4412 Washer 3
21 GB/T93 312 Washer, lock 3
22 GB/T6170 IZHRFM12 Nut 3
23 A30A5-40003 B T Rubber 1

97




FD50,60,70,80-XC2

F R4

Exhaust system

98



FRG

Exhaust system

FD50,60,70,80-XC2

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A50N5-20200 ATHE A B Pipe ass'y 1
2 A50L5-20100 JHE A Muffler 1
3 A30A5-40003 T Rubber 1
4 A90C5-20502 URYIZFE  U-Bolt 3
5 A90C5-20501 K Stopper 3
6 GB/T97.1 “F- 248 Washer 6
7 GB/T93 F 48 Washer, lock 6
8 GB/T6170 25 M8 Nut 6
9 A90D1-20001 HAE#4  Exhaust takeover 1
10 A90D1-20001 42 # Rubber 1
11 A90D1-20100 E R Pipe ass'y 1
12 GB/T5783 #2F: M8X30 Bolt 3
13 GB/T93 8 Washer, lock 3
14 GB/T97.1 P 8 Washer 3
15 A30A5-20002 244 Bolt 1
16 A30A5-20003 - Washer 1
17 A30A5-20001 M Rubber 2
18 GB/T96 K& 8 Washer 1
19 GB/T889.1 A5 & R AT 7N M UK IR B M8 Nut 1
20 GB/T5783 2k M10X25 Bolt 3
21 GB/T93 FEL 10 Washer, lock 3
22 GB/T97.1 S8 10 Washer 3

99




f= 42
AR5 FD50,60,70-WE7
Exhaust system

6,7,8,9,10

16

17

100



FRG

Exhaust system

FD50,60,70-WE7

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A90D1-20100 mflF A High exhaust ass’y 1
2 GB/T5783 #2F2M8 X 30 Bolt 3
3 GB/T93 448 Washer, lock 3
4 GB/T97.1 “F- 448 Washer 3
5 A50C5-10005 BRI Rubber 1
6 A90C5-20502 UMYiZEFE  U-Bolt 3
7 A90C5-20501 +K#  Stopper 3
8 GB/T97.1 “F- 448 Washer 6
9 GB/T93 L8 Washer, lock 6
10 GB/T6170 28 M8 Nut 6
11 A90D1-20001 HES % Exhaust takeover 1
12 A30A5-20002 I2F2  Bolt 1
13 A30A5-20003 P Washer 1
14 A30A5-20001 B E Rubber 2
15 GB/T889.1 A5 4 J 1 A 7S ff B R R BEM8 Nut 1
16 AS50L5-20100 HE 8% Muffler 1
17 A30A5-40003 B H Rubber 1
18 GB/T96 KBS Washer 1
19 A50U5-20100 HAE S Pipe ass'y 1
20 GB/T5783 #24 M10X40 Bolt 2
21 GB/T97.1 1410 Washer 4
22 GB/T93 #3410 Washer, lock 2
23 GB/T6170 2 5E M10 Nut 2

101




/= Q‘
ARG FD50,60,70,80-CY4
Exhaust system

102



FRG

Exhaust system

FD50,60,70,80-CY4

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A90L5-20001 E-EVH Pipe clamp (V) 1 KM E
2 A90L5-20100 HEX % Exhaust pipe 1
3 A50R5-20100 HR & #:%  Exhaust takeover 1
4 A30A5-40003 BIZE T Rubber 2
5 A50K5-20100 M2 Muffler 1
6 GB/T889.1 JE & @ A S f B R R B M8 Nut 1
7 GB/T97.1 “F- 448 Washer 1
8 A30A5-20003 . Washer 1
9 A30A5-20001 i Rubber 2
10 A30A5-20002 1242 Bolt 1
11 A120A5-20502 UEE . U-Bolt 4
12 A120A5-20501 £ Stopper 4
13 GB/T97.1 4410 Washer 8
14 GB/T93 410 Washer, lock 8
15 GB/T6170 #2EFM10 Nut 8
16 AS50K5-20400 HES & 11 Exhaust takeover 1
17 A30A5-20001 i Rubber 1
18 A120A5-20600 A ATHESUE SR High exhaust ass'y 1
19 GB/T5783 M8 X 30 Bolt 3
20 GB/T93 44 8 Washer, lock 3
21 GB/T97.1 ¥~ 448 Washer 3

103




FRG

Exhaust system FD50,60,70,80-YC8

00000000000000000000000000000000000000000000000000

g D =
== s L T T T
O0O00DO000060000D00000000000000000000! 000000

oo
000

16,17,18,19,20 25

9,10,11,12,13

104



FRG

Exhaust system

FD50,60,70,80-YC8

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A30A5-20002 122 Bolt 1

2 A30A5-20003 K# K Washer 1

3 A30A5-20001 B E Rubber 2

4 GB/T97.1 P48 Washer 4

5 GB/T889.1 4k 42 @ iR AF B R IR B M8 Nut 1

6 A50C5-20100 HER # % Exhaust takeover 1

7 A50G5-20300 H & 45 Muffler 1

8 A50P5-20200 HeS & B Pipe ass'y 1

9 A50A5-20202 UMIZFE  U-Bolt 2

10 A50A5-20201 +#  Stopper 2

11 GB/T93 L8 Washer, lock 7

12 GB/T97.1 148 Washer 7

13 GB/T6170 2R M8 Nut 4

14 A30A5-40003 T Rubber 1

15 # F Washer 1 RENNLE s
16 A90C5-20502 UMIZFE  U-Bolt 1

17 A90C5-20501 K#  Stopper 1

18 GB/T97.1 “-#10 Washer 2

19 GB/T93 #E10 Washer, lock 2

20 GB/T6170 IZHRFM10 Nut 2

21 GB/T5783 IZFEM12X 45 Bolt 3

22 GB/T93 FEL 12 Washer, lock 3

23 GB/T97.1 P34 12 Washer 3

24 GB/T6170 #25F M12 Nut 3

25 A50C5-10005 P42 # Rubber 1

26 A90D1-20100 EHES R Bolt 1

27 GB/T5783 #2AEM8 X 25  Bolt 3

105




= 42
RS FD50,60,70,80-KMS11
Exhaust system

106



FRG

Exhaust system

FD50,60,70,80-KMS11

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A120A5-20001 B RVH Pipe clamp (V) 1 KA
2 A50V5-20100 HESEA  Pipe 1
3 A50V5-20200 HSEB  Pipe 1
4 A45P5-20004 %€ JE - Fixed seat 2
5 A45P5-20005 SEH7  Fxing band 2
6 A50V5-20300 DOC . % DOC ass'y 1
7 GB/T5783 IZAEMS X 25 Bolt 8
8 GB/T93 3348 Washer, lock 7
9 GB/T97.1 V- 48 Washer 7
10 GB/T889.1 IE 4 & A 7S f B K 8 R M8 Nut 4
11 A50V5-20400 HES 45 Exhaust takeover 1
12 GB/T5783 B2 M8 X 30 Bolt 3
13 A120A5-20502 UMYiZFE  U-Bolt 4
14 A120A5-20501 £ Stopper 4
15 GB/T97.1 4410 Washer 8
16 GB/T93 #4410 Washer, lock 8
17 GB/T6170 PREEM10 Nut 8
18 A50C5-10005 B Rubber 1
19 A120A5-20600 EHEE R High exhaust ass’y 1

107




= 42
RS FD50,60,70,80-KMS12
Exhaust system

25

- 3,27,28,29,30
]
— ‘Qﬂl/i Y 2

108



FRG

Exhaust system

FD50,60,70,80-KMS12

Fr 5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A120A5-20001 VA Pipe clamp (V) 1 RENHLE
2 A5085-20100 HSEA  Pipe 1

3 A120A5-20502 UMiZEH:  U-Bolt 1

4 A50S85-20200 HSEB  Pipe 1

5 A5085-20001 R4 (3%E~F)  Clamp 1 oI INEE:
6 A50S5-20300 5 45 & Injection pipe 1 &I INEEit
7 A50S85-20008 R4 (497> Clamp 2 oI INEE:
8 A5085-20002 4 Elbow 1 RENHLA
9 A50S5-20007 f% # ¥B Heat shield B 1

10 A50S5-20006 [7# ¥ Heat shield 1

11 A5085-20005 SE  Fixing belt 2

12 GB/T5783 1B M8 X 25 Bolt 2

13 GB/T97.1 F-#48 Washer 2

14 GB/T889.1 k48 i E S BB i8R M8 Nut 2

15 A50S5-20004 € % Fixed seat 2

16 A50S5-20400 7S£ Installation platform 1

17 A50S5-20500 JahbPEZS  Postprocessor 1 RN H
18 JB/T8870 TAIMESE116 X 106 Hose clamp 1

19 GB/T5783 B2 FEM8 X 30 Bolt 2
20 GB/T96 KEIE] Washer 4

21 GB/T93 #1448 Washer, lock 2
22 GB/T6170 2+ M8 Nut 2

23 A50S85-20600 HES)RE S Pipe ass'y 1
24 A50S5-20009 HESURH' ™ Exhaust lower protective net 1

25 A50S5-20010 HEA L3 Exhaust upper protective net 1
26 A50S5-20003 HES % 48 Exhaust pipe support 1
27 A120A5-20501 KHR  Stopper 1
28 GB/T97.1 *F-3#410 Washer 2
29 GB/T93 10 Washer, lock 2
30 GB/T6170 PXBIM10 Nut 2

109




FRG

Exhaust system

FD50,60,70,80-KMS13

110

=38

16

17
5—18




FRG

Exhaust system

FD50,60,70,80-KMS13

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A120A5-20001 B RVH Pipe clamp (V) 1 KA
2 A50X5-20100 HESEA  Pipe 1
3 A50X5-20200 HSEB  Pipe 1
4 A30A5-40003 I Rubber 2
5 A50X5-20300 JH A% Muffler 1
6 A30A5-20002 #2f:  Bolt 1
7 A30A5-20003 #F Washer 1
8 A30A5-20001 B Rubber 2
9 GB/T889.1 B 4 B AR AT S M B8R IR BE M8 Nut 1
10 A120A5-20502 UMIEHE  U-Bolt 4
11 A120A5-20501 K4HR  Stopper 4
12 GB/T97.1 “F-#10 Washer 8
13 GB/T93 #E10 Washer, lock 8
14 GB/T6170 #2EFM10 Nut 8
15 A50K5-20400 S4BT Exhaust takeover 1
16 GB/T5783 2 FEMS8 X 30 Bolt 3
17 GB/T93 F##48 Washer, lock 3
18 GB/T97.1 “F-#8 Washer 3
19 A50C5-10005 B H Rubber 1
20 A120A5-20600 AHER K High exhaust ass’y 1

111




=z
RS FD50,60,70,80-DY 1/DY 1 X A

Exhaust system

%@

112




FRG

Exhaust system

FD50,60,70,80-DY 1/DY 1 X &

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50Q5-20001 VE K4 Clamp(V) 1
2 A50Q5-20100 HA A Pipe 1
3 A50Q5-20002 4 Clamp 4
4 A50Q5-20003 WLE  Pipe 1
5 A50Q5-20400 DOC/E % DOC ass'y 1
6 A500Q5-20004 DOCHidii DOC hoop 2
7 GB/T97.1 V- 448 Washer 11
8 GB/T 93 HfiE8 Washer, lock 11
9 GB/T5786 12 F2M8 X 16 Bolt 8
10 A50Q5-20200 HESEB  Pipe 1
11 A120A5-20502 UYIEHE  U-Bolt 2
12 A120A5-20501 +HR  Stopper 2
13 GB/T97.1 F-4410 Washer 4
14 GB/T93 2410 Washer, lock 4
15 GB/T6170 2 £FM10 Nut 4
16 A50Q5-20300 HEC Pipe 1
17 A50C5-10005 B E Rubber 1
18 GB/T5783 IZFEMS X 30 Bolt 3
19 A120A5-20600 EHEE R High exhaust ass’y 1

113




DR B0 80a60808880886800088500855858550805858 | L
00000000000000000000000000000000000000000000
0000000000000 0000000000000000000000000000000
O000OOO000000000000OODOOWWWOOOOOOWNNOOONQON0
QOQOQLVOVVVV00VVVVVOVVVVVCVVOVV00VC00V000000

17
21

FY50,60,70,80-G3
23

Exhaust system

F R4

114



FRG

Exhaust system

FY50,60,70,80-G3

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 AS50F5-20300 H AR Muffler 1
2 A30A5-40003 BIHE T  Rubber 1
3 A50F5-20200 AHERE A& S Front pipe ass'y 1
4 A50F5-20100 ATHESE AL B Front pipe ass'y 1
5 A30A5-20001 i Rubber 2
6 A30A5-20003 ' Washer 1
7 A30A5-20002 124 Bolt 1
8 GB/T97.1 “F-#8 Washer 7
9 GB/T889.1 BiKIERE M8 Nut 1
10 GB/T5786 BEAEM10X 1.5X 25 Bolt 6
11 GB/T93 FE 10 Washer, lock 6
12 AS50A5-20202 URYEEHE  U-Bolt 3
13 A50A5-20201 K Stopper 3
14 GB/T93 L8 Washer, lock 9
15 GB/T6170 #2 £} M8 Nut 6
16 A90C5-20502 URLIZEF:  U-Bolt 1
17 A90C5-20501 KM Stopper 1
18 GB/T93 #E 10 Washer, lock 2
19 GB/T97.1 F-4410 Washer 2
20 GB/T6170 #2HF M10 Nut 2
21 A50C5-20100 HES#:4%  Exhaust takeover 1
22 A90D1-20100 EATHES#  High exhaust 1
23 A50C5-10005 B EH Rubber pad 1
24 GB/T5783 B2 FEMS X 25 Bolt 3

115




FY50,60,70,80-G4

ARG
Exhaust system

116



FRG

Exhaust system

FY50,60,70,80-G4

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A5015-20100 H AR Muffler 1
2 A30A5-40003 BIEE T  Rubber 1
3 = Utk 4s  Three-way catalyst 1 KWL E T
4 A5015-20600 HEAE B Pipe ass'y 1
5 A5015-20200 AL %% [ 5 B s i Fixed plate 1
6 A5015-20002 # - Washer 1
7 A50I5-20001 - Washer 1
8 TK000-130150 R 4#130-150 Clamp 2
9 GB/T5786 B2AEM10X 25 Bolt 8
10 GB/T93 HE 10 Washer, lock 10
11 GB/T97.1 F-#410 Washer 10
12 GB/T6170 #2HF M10 Nut 6
13 A30A5-20001 B E Rubber 2
14 A30A5-20003 # ) Washer 1
15 A30A5-20002 24 Bolt 1
16 GB/T97.1 V- 448 Washer 3
17 GB/T889.1 B IREE M8 Nut 1
18 AS50A5-20202 UAYEEHE  U-Bolt 1
19 A50A5-20201 +# Stopper 1
20 GB/T93 #1448 Washer, lock 5
21 GB/T6170 #2 £} M8 Nut 2
22 A50C5-20100 HES#:%  Exhaust takeover 1
23 A90C5-20502 UL U-Bolt 1
24 A90C5-20501 +H Stopper 1
25 A90D1-20100 ELHESY  High exhaust 1
26 A50C5-10005 i3 Rubber pad 1
27 GB/T5783 2 FM8 X 25 Bolt 3

117




FY50,60,70,80-S8

Exhaust system

F R4

10,11,6,7,8

118



FRG

Exhaust system

FY50,60,70,80-S8

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 EFEM10X25  Bolt 6

2 GB/T93 10 Washer, lock 10

3 A50M5-20100 ATHFAE £ B Pipe ass'y 1

4 A30A5-20202 UIEH:  U-Bolt 1

5 A30A5-20201 UBR-KHR U-Stopper 1

6 GB/T93 #1448 Washer, lock 7

7 GB/T97.1 *F-#48 Washer 7

8 GB/T6170 12 REMS Nut 4

9 A50M5-20600 HHFAE SR Pipe ass'y 1

10 A50A5-20202 UZYIEH:  U-Bolt 1

11 A50A5-20201 +#HR  Stopper 1

12 GB/T5783 B2 H4M10X 35 Bolt 4

13 GB/T6170 IZHE M10 Nut 4

14 D50M5-20004 B e L 22 Muffler bracket L.H. 1

15 GB/T5783 B2k M12X40 Bolt 2

16 GB/T97.1 P4k 12 Washer 4

17 GB/T93 #E% 12 Washer, lock 2

18 GB/T6170 #2 8 M12  Nut 2

19 A30A5-20002 12k Bolt 2

20 A30A5-20003 # H Washer 2

21 A30A5-20001 B H Rubber 4

22 GB/T96.1 KIKFE 8 Washer 2

23 GB/T6184 k< )& B IR BEMS Nut 2

24 A50M5-20700 HES 4% Exhaust takeover 1

25 A50M5-20800 AFREE Tail pipe 1 5-6TikEH
- A50M5-20900 HEARE Tail pipe 1 7Tk H
26 A45AD5-20500 HE AR Muffler 1 KB
27 D50M5-20003 B e 22 Muffler bracket R.H. 1

28 D50M5-20002 M Cover plate 1

29 GB/T5783 IZF: M8X20 Bolt 3

119




BRI ARG FD50,60,70,80-CY 1/W3/S3/XC]1
Tor-con oil cooling system  FY50,60,70,80-G3/G4/S8

120



TR AR R G
Tor-con oil cooling system  FY50,60,70,80-G3/G4/S8

FD50,60,70,80-CY1/W3/S3/XCl1

75 e ] T A 44 R ¥ #HIE

Item Part No Description Q’ty Remark
1 GJT-374-00 H i3k Nipple 1
2 GJT-414-00 135° $%:3k Nipple 1
3| TGIBL-19143*G | IEH ¢ 19X1430 Highpressurehose | 1 |Fivaagatalag !
- TGIBI-19130*G R & 19X 1300 High pressure hose 1 |FY50,60,70,80-G4/S8
- TGIBI-19153*G R & 19X 1530 High pressure hose 1 | FD50,60,70,80-XC1
4 | TGIBI-19245*G BT & 19X2450 High pressure hose | 1 [FDY30.60.70.80-CY1

TGIBI-19180*G

TGIBI-19215*G

TGIBI-19255*G

R & 19X 1800 High pressure hose
R & 19X2150 High pressure hose

TR & 19X2550 High pressure hose

/W3/S3

FY50,60,70,80-G3/S8

FY50,60,70,80-G4

FD50,60,70,80-XC1

121




R ARGt

. . FD50,60,70,80-W3/S3 [X] 1+ 2% 3 4
Tor-con oil cooling system

122



R ARGt

Tor-con oil cooling system

FD50,60,70,80-W3/S3 X #) 4% i3 45

JF5 B =] ZHBA 4 Fr = HVE
Item Part No Description Q’ty Remark
1 GJT-426-00 H i3k Nipple 2
2 GJT-421-00 HiE# 3k Nipple 2
3 | TGIBI-19210*G FIEICE ¢ 19X2100 High pressurehose | 1 | [xiacgiss >
- | TGIBI-19143*G FIEICE ¢ 19X 1430 High pressurehose | 1| ppergoi /8053
4 | TGIBI-19290*G PR & 192900 High pressurehose | 1 | [okiacr
- | TGIBI-19190*G FIEIZE © 191900 High pressurehose | 1 | FDI0S0.7080-53

123




VI u} \A é‘
B /7,' Al %,’}E FD50,60,70,80-KMS2/XC2/YC8/WF7/KMS11/KMS12
Tor-con oil cooling system

124



VI u} \A é‘
B /7,' Al %,’}E FD50,60,70,80-KMS2/XC2/YC8/WF7/KMS11/KMS12
Tor-con oil cooling system

Fr 5 5 T AT 44 FR &= HE

Item Part No Description Q’ty Remark
1 GJT-414-00 135° #23k Joint 1
2 TGIBI-19245*G R & 19X2450 High pressure hose 1

> . FD50,60,70,80-KMS2/XC2

3 GJT-374-00 H i3k Nipple 3 v CRKMSIIKMS 12
- GJT-374-00 Hfi#:3k Nipple 1 |FD50,60,70,80-WF7
4 | TGIBI-19168*G BRI ¢ 19X 1680 High pressure hose T et
- TGIBI-19143*G TR & 19X 1430 High pressure hose 1 |FD50,60,70,80-WF7
5 TG000-16120*G R & 16X 1200 High pressure hose 3 |FD50,60,70,80-KMS12
6 GJT-678-00 —##3k Tee joint 2 |FD50,60,70,80-KMS12
7 GIT-679-00 H i@ #k Nipple 1 |FD50,60,70.80-KMS12

125



FD50,60,70,80-KMS13

R ARGt

Tor-con oil cooling system

126



R ARGt

Tor-con oil cooling system

FD50,60,70,80-KMS13

75 e ] FHBAF 4R ¥ I
Item Part No Description Q’ty Remark
1 GJT-374-00 Bk Nipple 2
2 TGIBI-19215X G R 019X 2150 Pipe 1
3 GJT-426-00 H ¥k Nipple 2
4 GJT-421-00 Bl %k Through joint 2
5 TGIBI-19190 X G R R $19X 1900 Pipe 1

127




FD50,60,70,80-DY1

Tor-con oil cooling system

R ARGt

128



R ARGt

FD50,60,70,80-DY1

Tor-con oil cooling system

Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 TG000-19250 [EVHE & 19X2500 Pipe 1
2 GIT-368-00 H B+ L Nipple 1 XI s A S A
- GIT-111-00 HLiE 3k Nipple 1 ] 7= A7 A
3 TG000-19200 [V & 19X2000 Pipe 1
4 8JA08-02509 425X 16 Clip 4
5 GIT-368-00 BBk Nipple 1 IX] A} A% 13 4
- GIT-139-00 H A #%k Nipple 1 7R AR A

129




.\ fEE ARG

DRIVING SYSTEM

130



PR s A1 22 T 2

Reduction&Differential

131



Reduction&Differential

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
A A50A5-00700 ZE IR A BB Differential unit 1
1 AS50A5-00701 FALE R TR Carrier 1
2 A50A5-00702 MEFSG70X 95X 12 Oil seal 1
3 GB/T297 H#H7K27310E Bearing 1
4 | A50A5-00703 P BE 44 1 Washer, thrust ey
5 A50A5-00704 @k Piece distance 1
6 GB/T1235 O % £+ P8 140X3. 1 O-ring 1
7 GB/T297 HH7K2731E Bearing 1
8 A50A5-00705 EEIZAE S K Bolt ass’y 1
9 GB/T6173-2000 BRREM22 X 1. 5 Nut 1
10 GB/T1235 O FEl40. 64X 5. 34 O-ring 1
11 GB/T297 7K 7514E Bearing 2
12 A50A5-00706 HEIEEE Nut 2
13 AS50A5-00707 i FHXCL IR Bolt 4
14 A50A5-00708 B2 EE Nut 4
15 GB/T91 94X 40 Pin cotter 4
16 AS50A5-00709 BiH Lock adjuster 2
17 A50A5-00710 124 Bolt 8
18 GB/T6171 BZEEM14X 1.5 Nut 20
19 A50A5-00711 1T Vi% Gear, planet 4
20 AS50A5-00712 H#ES1E ) Washer, thrust 4
21 A50A5-00713 124 Bolt 12
22 AS50A5-00714 ZEH A% S AR Decal 1
23 AS50A5-00715 ZETRBRIEFEAR Case, L. H. cross 1
24 A50A5-00716 KIZD D54 Gear 1

132




PR s A1 22 T 2

Reduction&Differential

133



Reduction&Differential

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
25 A50A5-00718 + 4l Spider 1
26 AS50A5-00719 LA AT 5ER Case, R. H. cross 1
27 A50A5-00720 FHAFE Gear side 2
28 AS50A5-00721 JAHEE T Washer, adjuster %;ﬁ%
29 GB/T894. 1 B # R4 EI30 Snap ring 1
30 GB/T93 #4410 Washer, lock 2
31 GB/T5786 HEFEM10X 1. 25X 20 Bolt 2
32 AS50A5-00722 7K 35 Cap 2
33 A50A5-00723 TRERH7K Bearing taper roller 1
34 AS50A5-00724 EBIEED Y% Pinion drive 1
35 | AS50A5-00725 JHHEE - Washer, thrust i
36 A50A5-00726 7K HE Case 1
37 A50A5-00727 #f 4 Packing 1
38 A50A5-00728 JHFJHE Retainer oil seal 1
39 GB/T93 #1#14 Washer, lock 6
40 GB/T5785 BZREM14X 1. 5X 50 Bolt 6
41 AS50A5-00730 ™% Flang, conpanion 1
42 A50A5-00731 44 PE Washer 1
43 AS50A5-00732 B MR EE Lock nut 1
44 GB/T827 HI%T3 X 4 Rivet 4

134




FD50,60,70,80-CY 1/S3/S3 X &/W3 X ¥}

FY50,60,70,80-G2/G4/S8

1 B 3 2 3

Drive unit mount

135



1 B 3 2 3

Drive unit mount

FD50,60,70,80-CY 1/S3/S3 X &/W3 X ¥}

FY50,60,70,80-G2/G4/S8

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark

1 A50A5-00400 HL AR AR B Drive unit 1 FD50,60,70,80-CY1
- A50A5-00800 FRAZEFM LB Drive unit 1 FD50,60,70,80-CY1
- A50E5-00100 HL AR AR B Drive unit 1 FD50,60,70,80-S3
- AS50E5-00300 FRAREM S Drive unit 1 FD50,60,70,80-S3

- AS50HS5-00400 XA AR FE S Drive unit 1 |FDs0.60,70,80-W3/S3 [XI+
- A50F5-00100 R AZ I FE 5L % Drive unit 1 |FY50,60,70,80-G3/G4/S8
- AS50F5-00200 FW A HEFE S Drive unit 1 |FY50,60,70,80-G3/G4/S8
2 GB/T5783 #24 M10X30 Bolt 12| ey
- GB/T5783 B2k M10X35 Bolt 10

3 GB/T93 #3410 Washer, lock 22 |FY50,60,70,80-G3/G4/S8
4 | GBIT5783 2k M10X25 Bolt 10 |FD/Y0007080-CY1
- ANSIB1.1 1244 3/8-16UNCX3/4” Bolt 6  |FY50,60,70,80-G3/G4/S8
5 GB/T6171 WEREM14 X 1.5 Nut 8

6 A50A5-00500 AXHAA 42 Bracket, drive 2

7 GB/T5786 IEFM16 X 1. 5X 35 Bolt 8

8 GB/T93 16 Washer, lock 8

9 GB/T97.1 P16 Washer 8

10 GB/T93 #3414 Washer, lock 8

11 A50A5-00001 Bl 2442 Bolt 8 FD50,60,70,80-CY1
- | AS50A5-00001 iR Bolt R Ryl
12 A50A5-00401 [k#2 % Joint bushing 1

13 A50A5-00300 FE5h S i Propeller shaft ass’y 1 FD50,60,70,80-CY1
-~ | A50H5-00300 1L 31 Propeller shaft ass’y L
14 GB/T5782 BZAEM14 X 110X 30 Bolt 2

136




FD50,60,70,80-CY 1/S3/S3 X &/W3 X ¥}

FY50,60,70,80-G2/G4/S8

1 B 3 2 3

Drive unit mount

137



1 B 3 2 3

Drive unit mount

FD50,60,70,80-CY 1/S3/S3 X &/W3 X ¥}

FY50,60,70,80-G2/G4/S8

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
15 A50C5-00103 £ Plastic pipe 2
16 A50C5-00102 4 Shim 2
17 A50C5-00101 ¥ i # Cushion, rubber 4
18 A50C5-00104 H A Shim 2
19 GB/T889.1 AR Jm 7N AR IR EEM 14 Nut 2
20 AS50A5-00003 B IR Bolt 4
21 A50W5-00001 ZEH%AL Transition plate 1 [FD50,60,70,80-S3 [X/4
22 A50W5-00002 IHIEHE Transition sleeve 1 [FD50,60,70,80-S3 [XIF

138



NN R FD50,60,70,80-W3/XC1/XC2/CY4/YCS
Drive unit mount /WF7/DY 1/KMS2/KMS11/KMS12

139



1 B 3 2 3

Drive unit mount

FD50,60,70,80-W3/XC1/XC2/CY4/YCS8
/WF7/DY 1/KMS2/KMS11/KMS12

Fre 5 FHRAE AR o T
Item Part No Description Q’ty Remark
1 A50A5-00400 MRS AR SR Drive unit 1| FR30.0.7080-WIXC2
- A50A5-00800 FWASH A B Drive unit 1 | FR30.C07080-WIXC2
- A90F5-00100 HLRAS A S Drive unit 1| FD30.60.70.80 KMS2
- | A90F5-00200 FRASEA M Drive unit 1 | FDS0.60.70.80-KMS2
- A90C5-00400 HYRAZ AR S A Drive unit 1 | FD50,60,70,80-XC1
- A90C5-00200 FHAZHF SR Drive unit 1 | FD50,60,70,80-XC1
- A50G5-00100 HIRAS# AR S Drive unit 1 | FD50,60,70,80-YC8
- A90N5-00100 HLRE AR S B Drive unit 1 | FD50,60,70,80-DY1
2 GB/T5783 2 M10X30 Bolt 12 | KRR8I0 80 ok Cl
- GB/T5783 2 M10X45 Bolt 12 | FD2000080-DYL
3 | GB/T93 5410  Washer, lock 22 |RRL0L0T0S0W
- GB/T93 5410  Washer, lock 16 | FR20G0.T0S0-DYLL
4 GB/T5783 #24 M10X25 Bolt 10
- ANSIBI1.1 i24 3/8-16UNCX3/4” Bolt g | FDRo0.60.70.80-KMS2/
5 GB/T6171 W2 REM 14X 1.5 Nut 8
6 AS50A5-00500 AR AR TS Bracket, drive 2
7 GB/T5786 IEFEM16X 1. 5X 35 Bolt 8
8 GB/T93 #3416 Washer, lock 8
9 GB/T97.1 F-5416 Washer 8
10 GB/T93 34414 Washer, lock 8
11| A50A5-00001 BIIEAE Bolt g | KRG0.T080-WIXC2
- A50A5-00001 B2k Bolt 4 |FD3060,70.80-XCINCS
12 A50A5-00401 3245 Joint bushing 1
13 | A50A5-00300 2l B Propeller shaft ass’y 1| ED30e0. 080 WaDY]
- A50L5-00100 t& 55l i Propeller shaft ass’y 1 g]()g%g%l%&%;@l/xcz

140




NN R FD50,60,70,80-W3/XC1/XC2/CY4/YCS
Drive unit mount /WF7/DY 1/KMS2/KMS11/KMS12

141



NN R FD50,60,70,80-W3/XC1/XC2/CY4/YCS

JF5 B =] ZHBA 4 Fr = %iE
Item Part No Description Q’ty Remark

14 GB/T5785 HEFEM16X 1. 5X 120 Bolt 2

15 GB/T96 K#PE Shim 2

16 AS50N5-00200 AR TEFE I E B Transmission cushion 4

17 Y30A1-30002 #HB Shim 2

18 GB/T889. 1 & E N A B E R REM16 Nut 2

19 AS50A5-00003 Bl 5 4E Bolt 4

142




FD50,60,70,80-KMS13

1 B 3 2 3

Drive unit mount

143



1 B 3 2 3

Drive unit mount

FD50,60,70,80-KMS13

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50H5-00400 HLVR A AL Drive unit 1
2 GB/T5783 B2k M10X30 Bolt 12
3 GB/T93 10  Washer, lock 22
4 GB/T5783 B2k M10X25 Bolt 10
5 GB/T6171 IZEEM 14X 1.5 Nut 4
6 AS50A5-00500 ARIEFE 42 Bracket, drive 2
7 GB/T5786 IZFEM16X 1. 5X 35 Bolt 8
8 GB/T93 416 Washer, lock 8
9 GB/T97.1 P16 Washer 8
10 GB/T93 4414 Washer, lock 8
11 A50A5-00001 B IR A2 Bolt 4
12 AS50H5-00300 fE 5l i i Propeller shaft ass’y 1
13 GB/T5785 BEFEM16X 1. 5X 120 Bolt 2
14 GB/T96 K#HJE Shim 2
15 AS50N5-00200 AR R AV E L Transmission cushion 4
16 Y30A1-30002 # B Shim 2
17 GB/T889. 1 B8 7S A R R EEM16 Nut 2
18 A50A5-00003 BHIIEREE Bolt 4

144




FD50,60,70,80-DY 1 X4}

1 B 3 2 3

Drive unit mount

145



1 B 3 2 3

Drive unit mount

FD50,60,70,80-DY 1 X4}

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A50H5-00400 XA A A AL B Drive unit 1
2 GB/T5786 #2H: M10X1.25X35  Bolt 19
3 GB/T93 10  Washer, lock 22
4 GB/T5786 #2H: M10X1.25X25 Bolt 10
5 GB/T6171 B2 EEM14 X 1.5 Nut 8
6 A50A5-00500 A A Y48 Bracket, drive 2
7 GB/T5786 BZREM16X 1. 5X 35 Bolt 8
8 GB/T93 #4416 Washer, lock 8
9 GB/T97.1 P16 Washer 8
10 GB/T93 34414 Washer, lock 8
11 A50A5-00001 B2 FE Bolt 4
12 A50A5-00401 I£$2% Joint bushing 1
13 A50Q5-00100 fE 5l i B Propeller shaft ass’y 1
14 GB/T5782 IEFEM14X 110X 30 Bolt 2
15 GB/T96 K#PE Shim 2
16 AS50N5-00200 AF ARV ZE S Transmission cushion 4
17 Y30A1-30002 B Shim 2
18 GB/T889. 1 R4 R 7S A B IR FEM 16 Nut 2
19 A50A5-00003 BHIIIRRE Bolt 4
20 A50Q5-00004 TEHIE Transition sleeve 1
21 A50Q5-00001 1LY #% Transition plate 1
22 A50Q5-00002 LY A& &4 Transition plate 1
23 A50Q5-00003 H S SRL Elastic connecting disc 1

146




fEah 3 B
Drive unit

—l =} Ty
-
P i N
- - —_ v
p A== AR
\
N o A <
\.\\\Q .I|\l/v \ S
/ \\.\\_/ (Wi Tl
A T Moy
7 A e A — D
fe DNl L T e o]
L e TR TE T Sy
-

e

—_——

AT T
\\ - \lll...r/
F =
e
(727 e
i e BT
Vi@ RN
lllth\_u\\\\\vz Y ) AN
/I\l\l_\ / g \
Y A
—GN hY
AR N N T i N
<IN __.n..// N \ NN \
TINS5 o N\ \
s \
R Ny, N
) e
~ - /
\ S L TN
S
Pt @
7

147



)R E

Drive unit
Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A50A5-00402 P Gasket 1
2 GB/T93-1987 3448 Washer, lock 9
3 GB/T5785 IZFEM10X 1.25X65 Bolt 1
4 GB/T5785 BEFEM10 X 1.25X30 Bolt 11
5 GB/T93 410 Washer, lock 12
6 AS50A5-00403 # Gasket 1
7 GB/T119.1 # B10X20 Pin 2
8 GB/T1235 OJEKE15X2. 4 O-ring 1
9 A50A5-00600 P4 1R = B Control valve ass’y 1
10 GB/T5782 IZFEMS8 X 55 Bolt 9

148




Torque-converter (1/2)

AFFE 2% (1/2)

149



AFFE 2% (1/2)

Torque-converter (1/2)

Fr 5 5 T AT 44 FR ¥ #HIE

Item Part No Description Q’ty Remark
1 A50A5-03001 AR 28 5% Case, tor-con 1
2 A50A5-03000 A% A i Tor-con ass’ t 1
3 A50A5-03002 w4 Shaft, turbin 1
4 A50A5-03003 %434 Ring, sed 1
5 GB/T70 BRE£TM10X 50 Screw 6
6 A50A5-03004 J5 i Back cover 1
7 GB/T1235 OJE B[220 X 5.7 O-ring 1
8 A50A5-03005 MESG130X60X 15 Oil seal 1
9 GB/T5785 BZFEM8 X 1X 15 Bolt 3
10 A50A5-03006 5% Gear 1
11 A50A5-03007 154552 7K Supper 1
12 A50A5-03008 244 Bolt 1
13 GB/T97. 1 P10 Washer 1
14 GB/T93 HE10 Washer, lock 1
15 A50A5-03009 e J1% kil 7K Bearing 2
16 A50A5-03010 1EHEZE Washer 3
17 A50A5-03011 PRI T Shim 2
18 A50A5-03012 EM 7K Bearing 2
19 GB/T308 ER1/4” Ball, steel 1
20 A50A5-03013 AR S Gasket 1

150




ARKE 2% (2/2)

Torque-converter (2/2)

151



ARKE 2% (2/2)

Torque-converter (2/2)

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 A50A5-03014 FALE) i Gear, drive 1

2 A50A5-03015 Bt Key 1

3 A50A5-03016 Hh7& Bearing 1

4 GB/T276 74209 Bearing 1

5 A50A5-03017 [ FE44 Pin, paraller 2

6 A50A5-03018 %€ Piston 2

7 A50A5-03019 P Spring 1

8 AS50A5-03020 P Sping 1

9 A50A5-03021 #H Cover 1

10 A50A5-03022 A Gasket 1

11 GB/T5785 BZREMI10X 1. 25 X35 Bolt 2

12 GB/T93 FE10 Washer, lock 9

13 GB/T825 MIFIZETM16 Eye screw 3

14 A50A5-03023 1292 (3/8”) Plug 2

15 AS50A5-03100 2R Charging pump 1

16 GB/T5785 IZFM10X 1. 25X 60 Bolt 7

152




A (1/2)

Transmission (1/2)

153



A (1/2)

Transmission (1/2)

Fr 5 5 FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
1 A50A5-00404 AFTHEFEFEIR  Case, transmission 1
2 AS50A5-00405 PHJE 2 ZE Plug 1
3 A50A5-00406 BRI (1/8” ) Plug 14
4 AS0A5-00407 BZZE (3/8" ) Plug 2
5 A50A5-00408 W22 (3/4” ) Plug 2
6 A50A5-00409 48 Plate, boffle 1
7 GB/T5782 IZ2Fe M8 X20 Bolt 2
8 GB/T93 FAEL Washer, lock 1
9 GB/T9457 #2FE M20X 1.5 Nut 1
10 AS50A5-00410 MAr  Rod, lever 1
11 A50A5-00411 JEWAS  Strainer 1
12 | A50A5-00412 W S % Pipe oil fill 1
13 GB/T5785 B2 M10X12.5X 70 Bolt 2
14 GB/T93 10  Washer, lock 2
15 GB/T1235 O P8 35%X3.1 O-ring 2
16 A50A5-00413 JEM#EE T Cover, filter 1
17 | AS50A5-00414 # Gasket 1
18 GB/T91 H44X36 Pin 1
19 GB/T5785 B2F: M10X12.5X50 Bolt 2
20 GB/T5785 I2H: M10X12.5X80 Bolt 2
21 GB/T93 10  Washer, lock 4

22 AS50A5-00415

23 A50A5-00416

= HIBhH  Shaft, Parking

1EEHZAE Gear

154




A (1/2)

Transmission (1/2)

155



A (1/2)

Transmission (1/2)

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
24 GB/T276 #h7K208 Bearing 1

25 GB/T894.1 $4FE40 Snap ring 3

26 GB/T894.1 $4/30 Snap ring 1

27 AS50A5-00417 Uing  Cap 1

28 GB/T277 #l1750208 Bearing 1

29 GB/T305 11%¥£80/86. 6 Ring, thrust 1

30 A50A5-00418 THESG40X 62X 12 Oil seal 1

31 GB/T5785 BZFEM10X 1.25X30 Bolt 5

32 GB/T93 410  Washer, lock 5

33 A50A5-00419 # Gasket 1

34 A50A5-00900 15 B4 M Brake ass’y 1

35 A50A5-00420 #lzhE  Drum 1

36 GB/T5785 BEFEMI10X 1.25X20  Bolt 4

37 GB/T93 10  Washer, lock 4

38 GB/T5785 BEFEMI2X 1. 25X25  Bolt 4

39 GB/T93 12 Washer, lock 4

40 A50A5-00421 ld4742%  Flange 1

156




A (2/2)

Transmission (2/2)

157



A (2/2)

Transmission (2/2)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 AS50A5-01000 B4% ] Clutch 1

2 A50A5-02000 HAI Clutch 1

3 A50A5-00422 fr %l Shaft, output 1

4 A50A5-00423 it Gear 1

5 A50A5-00424 %% Gear 1

6 GB/T89%4. 1 14845 Snap ring 1

7 GB/T89%4. 1 14850 Snap ring 1

8 GB/T894. 1 F4FE/60 Snap ring 1

9 GB/T89%4. 1 4855 Snap ring 1

10 GB/T276 HH7K309 Bearing 1

11 A50A5-00425 7 Bearing 1

12 AS50A5-00426 Uiyde Cap 1

13 AS50A5-00427 #H Gasket 1

14 A50A5-00428 52X 72X 12 0il seal 5

15 GB/T5785 IZHM10X 1. 25X 30 Bolt 5

16 GB/T93 FE10 Washer, lock 1

158




125 fil] 1) B 1

Control valve ass’y

159



125 fil] 1) B 1

Control valve ass’y

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
A A50A5-00600 FEHI % Control valve ass’y 1
1 A50A5-00601 4%  Body, valve 1
2 AS0A5-00602 FHJE B2 2E Plug 1
3 A50A5-00603 BN AT Valve, inching 1
4 A50A5-00604 FE%E Plunger 1
5 A50A5-00605 15 %€  Piston 1
6 A50A5-00606 J%  Spring 1
7 A50A5-00607 #3E Collar 1
8 GB/T894.1 4 €12 Snap ring 2
9 GB/T893.1 4830 Snap ring 1
10 A50A5-00608 ¥ Oil seal 2
11 A50A5-00609 434 Spacer 1
12 AS0A5-00610 B RF Valve lever 1
13 A50A5-00611 it] %€ Plug 1
14 A50A5-00612 SEIZAE Bolt 1
15 A50A5-00613 [ Washer 1
16 DZ05G-J208 BIZEXT % Switch 1
17 DZ05G-J209 TRFFIE Switch 1
18 A50A5-00615 #}#4 Packing 2
19 A50A5-00616 Jh%E Plug 1
20 A50A5-00617 & Washer 1
21 GB/T308 Bk D10 Ball 1
22 A50A5-00618 #%E Spring 1
23 A50A5-00619 P15 A Valve lever, modulate 1
24 A50A5-00620 #%E Spring 1

160




125 fil] 1) B 1

Control valve ass’y

161



125 fil] 1) B 1

Control valve ass’y

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
25 AS50A5-00621 % Spring 1
26 AS50A5-00622 5% Piston 1
27 A50A5-00623 1E3FF Stopper 1
28 A50A5-00624 ## Spring 1
29 A50A5-00625 ¥ Spring 1
30 A50A5-00626 #13 Spring 1
31 AS50A5-00627 IS HRFF Valve lever 1
32 A50A5-00628 i Spring 1
33 A50A5-00629 JHZE Plug 1
34 A50A5-00630 P8 Washer 1
35 AS50A5-00631 I2ZE Plug 4
36 AS50A5-00632 &% o5 Cover 1
37 AS50A5-00633 viig 2 2 7 Gasket 1
38 GB/T5783 IZFEMS X 25 Bolt 7
39 GB/T93 #1448 Washer, lock 7
40 AS0A5-00634 IZ5E Plug 5

162




i 2R

Charging pump

163



i 2R

Charging pump

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

A A50A5-03100 Bty B Charging Pump ass’y 1

1 A50A5-03101 K Case, Pump 1

2 A50A5-03102 X% 7G1/8" Plug 1

3 A50A5-03103 i Cover 1

4 GB/T5785 BEFEM10X 1.25X40 Bolt 2

5 GB/T93 #3410 Washer, lock 2

6 GB/T1235 OJZ M 145X3.1 O-ring 1

7 AS50A5-03104 - Shim 1

8 GB/T119 # B10X26 Pin 2

9 A50A5-03105 k%  Gear 1

10 A50A5-03106 Bt 4 18 Gear, ring 1

164




Baa |
Hydraulic clutch I

165



Baa |
Hydraulic clutch I

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A50A5-01000 H4e% 1 Clutch 1
1 A50A5-01100 BhE R Shaft ass’y 1
2 A50A5-01200 T ZE Y Piston ass’y 2
3 A50A5-01001 W I Gear 1
4 A50A5-01002 Wik 1 Gear 1
5 A50A5-01003 WHII Gear 1
6 A50A5-01004 M Spring 2
7 A50A5-01005 PEHE Seat, spring 2
8 GB/T276 ##H7K6309 Bearing 1
9 A50A5-01006 1E#EFR Ring, thrust 2
10 A50A5-01007 1EHEIR Ring, thrust 2
11 GB/T89%4. 1 48150 Snap ring 5
12 GB/T89%4. 1 14845 Snap ring 1
13 AS0A5-01008 k& Plate, separator 13
14 A50A5-01300 JEPE A KU, Plate, friction ass’y 14
15 A50A5-01009 WETEAR Plate 1
16 A50A5-01010 JEBX Plate 1
17 A50A5-01011 UigH Plate, end 2
18 A50A5-01012 KX Snap ring 2
19 A50A5-01013 ZH IR Ring 2
20 AS50A5-01014 EEIA Ring 2
21 A50A5-01015 #HIL Ring 3
22 AS0A5-01016 IZJE Plug 2
23 A50A5-01017 AR Bearing 4
24 A50A5-01018 F kel Spacer 1
25 A50A5-01019 F el Spacer 1
26 GB/T276 4h7K6210 Bearing 1

166




ol
Hydraulic clutch II

167



Baall
Hydraulic clutch II

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A50A5-02000 HAe% 10 Clutch 1
1 A50A5-01100 BhE R Shaft ass’y 1
2 A50A5-01200 T ZE Y Piston ass’y 2
3 A50A5-01001 W I Gear 1
4 A50A5-02001 W IV Gear 1
5 A50A5-01003 WHII Gear 1
6 A50A5-01004 M Spring 2
7 A50A5-01005 PEHE Seat, spring 2
8 GB/T276 ##H7K6309 Bearing 1
9 A50A5-01006 1E#EFR Ring, thrust 2
10 A50A5-01007 1EHEIR Ring, thrust 2
11 GB/T89%4. 1 48150 Snap ring 5
12 GB/T89%4. 1 14845 Snap ring 1
13 AS0A5-01008 k& Plate, separator 13
14 A50A5-01300 JEPE A KU, Plate, friction ass’y 14
15 A50A5-01009 WETEAR Plate 1
16 A50A5-01010 JEBX Plate 1
17 A50A5-01011 UigH Plate, end 2
18 A50A5-01012 KX Snap ring 2
19 A50A5-01013 ZH IR Ring 2
20 AS50A5-01014 EEIA Ring 2
21 A50A5-01015 IR Ring 2
22 AS0A5-01016 IZJE Plug 2
23 A50A5-01017 AR Bearing 4
24 A50A5-01018 F kel Spacer 1
25 A50A5-01019 F el Spacer 1
26 GB/T276 4h7K6210 Bearing 1

168




7 1) 2l 4 2

Parking brake ass’y

.
=,
5

f

e

169



{2 2 1) 2l 8 5 K

Parking brake ass’y

Fre e ] FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
A A50A5-00900 S ZE45h 28 S8 Parking brake ass’y 1
1 A50A5-00901 TFHIZh B B MK Brake shoe & lining | 2
2 A50A5-00902 TS B A7 505 Sping 2
3 AS50A5-00903 F-Hi B EHENR Board 1
4 AS50A5-00904 TFHIZNEHi % Lever brake 1
5 GB/T882 B8 X 16 Pin 1
6 GB/T97.1 “F-#% Washer 1
7 GB/T91 H#43X20 Pin 1
8 A50A5-00905 F-HhilBh €744 Pin 1
9 A50A5-00906 Tl B € 3L 5 J% Cup, shoe hold down 1
10 A50A5-00907 F-Hl B 2 AL Spring 1
11 GB/T6171 IZREMS Nut 1
12 GB/T93 3448 Washer, lock 1
13 A50A5-00908 FHIZNEM A Back plate ass’y 1
14 AS50A5-00909 TS S Pin 1
15 A50A5-00910 F-Hil )2 AR A FEFLIE FE Plug 1
16 A50A5-00911 F-HiZh &0 T o Sping 1
17 A50A5-00912 F-Hl 2 2% R BE A% E Adjuster cover 1
18 A50A5-00913 FHBhAIBI A Adjuster wheel 1
19 A50A5-00914 FHIBhAIBL I HEIRE] Adjuster screw 1
20 A50A5-00915 Hilsh$i R S Cable ass’y 1
21 A50A5-00916 F-Hl B2 22 48 [R5 3.3 Spring 1

170




B

Drive axle

171



IR Bl M

Drive axle
75 e ] FHBAF 4R ¥ #iE
Item Part No Description Q’ty Remark
1 A50A5-00200 IXENHF % Housing axle 1 FD50,60,7080-CY1
~ | AS50E5-00200 UEAIHE SR Housing axle T e AT

10
11
12
13
14
15
16
17
18
19
20
21

AS50K5-00100
A50Q5-00200
A50W5-00100
A50A5-00201
AS50A5-00202
GB/T97.1
AS50A5-00203
AS50A5-04000
AS0E5-00500
AS50K5-00200
A50Q5-00400
A50W5-00200
AS50A5-00204
AS50A5-00205
A50A5-00004
AS50A5-00207
AS50A5-00208
AS50A5-00209
A50A5-00210
A50A5-00211
A50A5-00212
GB/T5786
GB/T93
A50A5-00213
AS50A5-00214
AS50A5-00215
AS50A5-00216

URENHr & Housing axle

IRFMF L A Housing axle

IRBNMr A A Housing axle

MreiR%E Plug, drain

%S %S Breather

P10 Washer

41 Shaft, axle

Hi B 2% S Wheel brake ass’y

HilZh 2% S Wheel brake ass’y

Hil 228 S Wheel brake ass’y

il zh & S % Wheel brake ass’y

HilBh 2% 5 Wheel brake ass’y

#1288 Drum

¥ # Hub

[l 5EH Plate

AMZEEE Nut, hub outer

WHEEE Nut, hub inner

W14 Gear, internal

BiiFAEHE Washer, lock
BUEHEEE () M75X 2 Nut spindle inner
BB R () M75X 2 Nut spindle inner
IZEFEM12 X 1. 25X 25 Bolt

HF12 Washer
1T RIAR SR
Vg Cap, axle shaft
Ui 35 455 Washer

1EHEFIR Washer, thrust

Carrier, planet

NS I S R S e S S S I S )

FD50,60,70,80-KMS2KMS11/W3|
/KMS12/XC2YC8DY1/WF7

FD30,60,70,80-W3/DY 1 X}
/KMS13

FD50,60,70-S3 [XIf+

FD50,60,70,80-CY1
IFD50,60,70,80-S3/XC1/CY4
FY50,60,70,80-G3/G4/S8

FD50,60,70,80-KMS2KMS11/W3|
/KMS12/XC2YC8DY1/WF7

FD50,60,70,80-W3/DY 1 [XJf+
/KMS13

FD50,60,70-S3 X4+

172



B

Drive axle

173



IR Bl M

Drive axle

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
22 AS50A5-00217 1EHE#4 K Washer, thrust 12
23 A50A5-00218 #h#% Bushing 6
24 A50A5-00219 TR V%Ml Shaft, planet gear 6
25 GB/T308 WER & 6 Ball 6
26 A50A5-00220 TR % Gear, planet 6
27 A50A5-00221 OJZ % %P8 O-ring 2
28 A50A5-00222 12H: Bolt 32
29 A50A5-00223 % Plug 2
30 AS50A5-00005 22 Bolt 6
31 GB/T93 FAEL Washer 10
32 GB/T6171 HAFEM24 X2 Nut 10
33 AS50A5-00003 B HIZAE Bolt, reamer 4
34 AS50A5-00225 453 Packing 1
35 GB/T5786 IZFEM14 X 1. 5X40 Bolt 14
36 GB/T93 #1314 Washer, lock 14
37 A50A5-00226 B2 Bolt 12
38 A50A5-00227 124 Bolt 4
39 A50A5-00228 124 Bolt 4
40 GB/T119.1 H4B12X26 Pin 2
41 A50A5-00700 FoAEE Pipe 2
42 AS50A5-00230 B U242 Bolt, reamer 4
43 A50A5-00231 “F-#FE Washer 4
44 GB/T6171 BEEEM20X 1. 5 Nut 20
45 AS50A5-00232 T AD4399A0 Seal, oil 4
46 GB/T297 3733020 Bearing, taper roller 2
47 A50A5-00233 Kih7K Bearing, taper roller 2
48 AS50A5-00234 2 Bolt 12
49 AS50A5-00235 HEFLEPE] Washer, conical spring 12
50 AS50A5-00236 I2#24E Bolt, hub 20

174




HXZh e 5 Rk

Driving wheel assembly

175



WX By % S %

Driving wheel assembly

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
A A50A5-00100 R MR (L 42,3) Rim ass'y(Inc.2,3) 4
1 GB/T2982 ¥ 78.25-15-14PR  Tyre 4
2 A50A5-00101 ##9 Rim 4
3 A50A5-00102 48 Snap,ring 4

176




#e Ui 2 A8
Wheel brake

177



#e i B 4
Wheel brake

75 5 T 44 R &= #iE
Item Part No Description Q’ty Remark

A A50A5-04000(L) #5285 % Wheel brake ass’y 1 FD50,60,70,80-CY1
- AS0ES5-00500(L) #5851 % Wheel brake ass’y 1 %2&&%&%&%%2%4
- AS0K5-00200(L) #5258 S % Wheel brake ass’y L ot W3
- | A50Q5-00400(L) | #Izh48s Wheel brake ass’y 1 |ID5000T080-WIDY
- A50W5-00200(L) Hzh 8% s Wheel brake ass’y 1 FD50,60,70-S3 [Xf+
- AS50A5-04000( R) il zh % S % Wheel brake ass’y 1 FD50,60,70.80-CY1
- AS50ES-00500( R) #5255 % Wheel brake ass’y 1 F?éggg&%%g?@g%ﬁ%“
- AS50K5-00200( R) il 8l 2% S % Wheel brake ass’y I o
- A50Q5-00400( R) il Bl 2% S % Wheel brake ass’y 1 %%?2’70’80\”3@“ baFt
- AS50WS5-00200( R) | fizhas S pk Wheel brake ass’y 1 FD50,60,70-S3 X/
1 AS50A5-04001 WS SR Adjuster ass'y 1

2 A50A5-04002 PEEF Spring 2

3 A50A5-04003 JEFEHi AT Pin,shoe hold down 2

4 A50A5-04004 JE % & Cup,shoe hold down 4

5 A50A5-04005 B Pin 2

6 A50A5-04006 BT B 1 B Shoe pin & lining ass'y 2

7 A50A5-04007 PEE Spring 1

8 A50A5-04008 B Pin 1

9 A50A5-04009 PHB Spring 1

10 A50A5-04010 #5#8 A Backboard,brake 1

11 A50A5-04011 5% Sheald dust 1

12 A50A5-04012 2+ Bolt 6

13 GB/T93 ##56 Washer,lock 6

14 GB/T5782 IZFM8 X 45 Bolt 2

15 GB/T93 ##6 Washer.lock 2

16 A50A5-04013 PAEEMIIEREE  Spring joint unit 1

17 GB/T91 #41.6X 16 Pin 1

18 A50A5-04014 4[5 Washer 1

19 A50A5-04015 B Link 1

178



#e Ui 2 A8
Wheel brake

179



#e i B 4
Wheel brake

Fr 5 5 FHBAF 4R ¥ HE
Item Part No Description Q’ty Remark

20 A50A5-04016 B Pin 1

21 A50A5-04017 B Pin 1

22 A50A5-04018 EFIAF Lever 1

23 A50A5-04019 FEEA Spring 1

24 A50A5-04020 T Lever 1

25 A50A5-04021 #F#G Spring 1

26 A50A5-04022 % %E Cover.adjusting hole 1

27 A50A5-04023 B Pin 1

B A50A5-05000 Hl2h 5 FE S Wheel cylinder ass’y 1 FD50,60,70,80-CY1
- | A50E5-00600 #2055 Wheel cylinder ass’y I R0 ayass|
- A50K5-00300 Hlzh7r FE E B Wheel cylinder ass’y I [ o W3
- | A50Q5-00500 205 & Wheel cylinder ass’y 1 [FDS0s07080-WaDY1 Kt
- A50W5-00300 Hh5r % B Wheel cylinder ass’y 1 FD50,60,70-S3 X
29 A50A5-05002 %4 Sealing washer 2 FD50,60,70.80-CY1
- AS50E5-00601 W Sealing washer 2 ?52{%&%3%3?&%2%4
- A50K5-00301 %4 Sealing washer 2 ek
- A50Q5-00501 % Ef# Sealing washer 2 E{D&%?g’m’g‘}wy')“ IR
- A50W5-00301 544 Sealing washer 2 FD50,60,70-S3 X[+
30 A50A5-05003 Sy 3 B Cup, piston 2 FD50,60,70.80-CY1
- | A50E5-00602 SYEEHETE Cup, piston 2 R oo
- A50K5-00302 Y FE G HL Cup, piston 2 o V3
- | A50Q5-00502 SYHEF Cup, piston 2 [ED0C0T080-WIDYI KH
- A50W5-00302 IR M Cup, piston 2 FD50,60,70-S3 X/
31 A50A5-05004 Sy FE R Spring 1

32 A50A5-05005 #1343 2 Cylinder 1

33 A50A5-05006 SrEPE Cover, dust 2

34 A50A5-05007 ARG ZETIF  Rod, piston 2

35 A50A5-05008 Hil8h 77 25 M FE  Plug 1

36 AS50A5-05009 DEBRMRE] Screw, breather 1

37 A50A5-05010 SRTBUTIRETIE  Cap, screw 1

180



AR AR AL T AR

Transmission control linkage

15

181



AR A AL RN

Transmission control linkage

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

A A50A5-06000 AR # Y\ Transmission control linkage 1
1 AS50A5-06001 FH Knob 1
2 GB/T6171 BEEEM10 Nut 1
3 AS50A5-06002 UM Lever 1
4 A50A5-06003 48 _b) Bracket(upper) 1
5 GB/T5783 B2 FEMS X 35 Bolt 4
6 GB/T93 8 Washer,lock 6
7 GB/T97.1 -8 Washer 4
8 GB/T5783 2 FEM6 X 12 Bolt 2
9 GB/T93 6 Washer,lock 2
10 AS50A5-06004 B AR Shaft 1
11 A50A5-06005 AT Link 1
12 G/TB882 44B8 X 18 Pin,clecis 2
13 GB/T91 %43.2X 26 Pin,cotter 3
14 GB/T97.1 448 Washer 3
15 A50A5-06006 (T Bracket(lower) 1
16 A50A5-06007 Jt#h Boss 1
17 AS50A5-06008 #FF Link 1
18 GB/T6171 BEREMS Nut 3
19 A50A5-06009 L BER L AT o ST fliZK Bearing 1
20 GB/T97.1 “F-#410 Washer 1
21 A50A5-06010 T Boss 1
22 GB/T91 #41.6 X 10 Pin,cotter 3

182




AR AR AL T AR

Transmission control linkage

15

183



AR A AL RN

Transmission control linkage

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

23 GB/T97.1 V446 Washer 2

24 GB/T882 H5B6 X 26 Pin 1

25 A50A5-06011 M Link 2

26 A50A5-06012 %% Bracket 1

27 GB/T93 #1310 Washer,lock 5

28 GB/T5786 BEFEM10 X 1.25X 20 Bolt 2

29 A50A5-06013 Il Boss 1

30 A50A5-06014 X715 %l 7K 16 X 25 Bushing 4

31 GB/T882 #4B6 X 35 Pin,clevis 1

32 A50A5-06015 i Spring 1

33 AS50A5-06016 B R Pinclevis 1

34 A50A5-06017 HX 75 %74 1215 Bushing 2

35 A50A5-06018 AT R ERLAT U ST 7K Bearing 1

36 GB/T6170 BRRE (/) M8 Nut 1

184




=. BHRG

STEERING SYSTEM

185



B2 I BRI
Steering control

186



B 1) R

Steering control

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A6-00100 M FERK  Steering column 1
2 GB/T97.1 P 6 Washer 4
3 GB/T818 B24T M6X 12 Screw 4
4 AS50A6-00200 iR Joint 1
5 JB/T7940.1 HAMM10x1  Cup,grease 1
6 A30C6-00003 £  Boot 1
7 HHFLA7ZD4X 150 Band 1
8 A30C6-00004 55 Seal cover 1
9 A30C6-00301 HERR Link 1
10 A30C6-00302 VL Flange 1
11 GB/T893.1 FPER4RE 37 Snap ring 1
12 GB/T276 7 61904-2Z Bearing 1
13 GB/T894.1 HE S PE 20 Snap ring 2
14 GB/T5783 IZFEM10X45 Bolt 4
15 GB/T93 #iEh 10 Washer,lock 4
16 GB/T5786 IEFEM12X 1.25X20 Bolt 2
17 GB/T93 #E 12 Washer,lock 2
18 A50A4-40000 ) %% Redirector 1
19 A30A6-00006 WHEEL Shim 1
20 GB/T5783 IEFEM6 X 35 Bolt 4
21 A30A6-00007 K Washer 4
22 A30A6-00008 B4 Spacer 4

187




B2 I BRI
Steering control

188



B 1) R

Steering control

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
23 A30A6-00009 B iK%E  Rubber 4
24 A30B6-00001 12k Bolt 1
25 A30C6-00002 B2 1 Spacer 1
26 AS50A6-00402 IERE Nut 1
27 A30B6-00101 FHME Lever 1
28 A30A6-00004 &  Washer 2
29 A30A6-00005 128 Bolt 2
30 GB/T93 A 8 Washer,lock 1
31 GB/T5783 BZFEMS8 X 35 Bolt 1
32 A50A6-00300 Jr AL Wheel,Steering ass’y 1
33 GB/T6173 BZREM16X 1.5 Nut 1
34 GB/T97.1 “F#12  Washer 1
35 A50A6-00401 12 Bolt 1
36 A30B6-00003 v Washer 1

189




e 1) M

Steering axle

190



e 1) i

Steering axle

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A50A6-10200 M B R Axle ass'y 1
2 GB/T5783 B2 FM8X 16 Bolt 12
3 GB/T93 # 448  Washer,lock 12
4 A50A6-10201 T4 5  Cap,hub 2
5 A50A6-10202 FHE R Washer 2
6 ZBT33001.2 LI AEM  Fitting,grease 2
7 A50A6-10400 HrhMEL B Power cylinder ass’y 1
8 GB/T97.1 “F-4416 Washer,lock 8
9 GB/T93 #E16 Washer,lock 10
10 GB/T5783 IEHM16X65 Bolt 8
11 GB/T78 EETM16X50 Screw 2
12 GB/T6170 IZFIM16  Nut 2
13 GB/T9163 4 7KGE30ES Bearing 4
14 A50A6-10203 T4 M Nut 2
15 A50A6-10204 IEHE#l 7K Bearing 2
16 A50A6-10205 B EHY  Pinking 2
17 A50A6-10206 BRI Board 2
18 A50A6-10207 #EAT  Link 2
19 A50A6-10208 ¥ #%8. 25-15-14PR  Hub 2
20 A50A6-10209 ®EIBH Bolt,hub 12
21 A50A6-10210 MR Nut,hub 12
22 GB/T6171 B2 BEM20X 1.5 Nut 12
23 A50A6-10211 B #E  Cap, hub 2
24 GB/T812 IR RFM55X2  Nut 4
25 GB/T858 #[E55 Washer 2

191




e 1) M

Steering axle

192



e 1) i

Steering axle

Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
26 GB/T297 ¥ %32211 Bearing 2
27 GB/T297 #h7%32215 Bearing 2
28 GB/T9877.1 UR! 2% 355 BIB95X 130X 12D U-ring 2
29 A50A6-10500(R) | A%k 3 &%  Knuckle,R.H. ass'y 1
30 A50A6-10212 ME Seal, oil 4
31 A50A6-10213 5K Bearing,needle 8
32 A50A6-10214 f% % Spacer 2
33 A50A6-10215 W Shim 2
34 GB/T5786 B2 FEM20X 1. 5X55 Bolt 4
35 GB/T93 20  Washer,lock 4
36 GB/T119.1 #B16X32 Pin 2
37 A50A6-10500(L) | 7 %% 15 & 8 Knuckle,L.H. assy 1
38 ZBT33001.1 HiEA IR Fitting,grease 2
39 AS50A6-10216 W H Shim 2
40 A50A6-10217 W Shim 2
41 A50A6-10218 MR Shim 2
42 GB/T5786 IZAEM12X 1. 5X25 Bolt 2
43 GB/T93 #4812  Washer,lock 2
44 A50A6-10219 B4R Plate 2
45 A50A6-10220 ¥4  Bushing 4
46 A50A6-10221 ¥ W MFBE - Bracket 2
47 ZBT33001.1 BB 78 HE M6  Fitting,grease 4
48 GB/T894.1 45 F30 Snapring 4
49 A50A6-10222 EATH  Pin 4

193




e 1 %2

Steering wheel

194



e 1) e

Steering wheel

JF5 F5 T A A4 PR o A
Item Part No Description Q’ty Remark
1 A50A6-10300 BRI K6.5-15 Rim ass’y 2
2 GB/T2982 #Jif8. 25-15-14PR Tire 2
3 A50A6-10301 ¥ ha+4kE  Snap,ring 2

195




Steering cylinder




B TFa) YR o

Steering cylinder

Fr 5 F5 T 44 R &= T

Item Part No Description Q’ty Remark
A A50A6-10600 FEAMEL Power cylinder 1 A43E4-50201
1 A50A6-10601 FLfA{&  Body, steering cylinder 1 A43E4-50301
2 A50A6-10610 TG FEFFEK  Piston rod ass’y 1 A43E4-50401
3 GB/T1235 OZU[Ed110X5.7 O-ring 1 76004-11005
4 A50A6-10602 2R Seal, slipper 1 E5787-12571
5 A50A6-10603 S AR Sear, slipper 2 E5787-12601
6 GB/T1235 O7U[Ed109.4X3.1 O-ring 2 03350-01100
7 A50A6-10604 B0 14 785 X 90X 80  Bushing 2 72114-08580
8 A50A6-10605 24} d85 X 100X9  U-ring 2 | REF340213/24450-82241
9 AS50A6-10606 $%4Hld85X100X3 Ring, snap 2 25908-42471
10 AS50A6-10607 FH%E Guide 2 A0274-50501B
11 A50A6-10608 Fri22PEld85X97.2X7.1 Dust ring 2 WRM334381

197




—

U TR

ACCELERATOR PEDAL

198



FD50,60,70,80-CY1/YC2

GANEZ 37N

Accelerator pedal

199



GANEZ I

Accelerator pedal

FD50,60,70,80-CY1/YC2

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 GB/T5783 BEFEM6 X 20 Bolt 8

2 GB/T93 6 Washer,lock 8

3 GB/T6170 B2 EEM6 Nut 8

4 A30A7-30100 FEMRE R Accelerator pedal ass’y 1

5 A30A7-30002 28 Bolt 1

6 GB/T6170 IEREMI12 Nut 1

7 A50A7-30110 X ZEAK Bracket 1

8 GB/T5783 B2FM10X 35 Bolt 4

9 GB/T93 FE10 Washer,lock 4

10 GB/T97.1 4410 Washer 4

11 A50A7-30400 IR ZR B Soft shaft ass’y 1 |FD50,60,70,80-CY1
- A50G7-30400 MIIHZR S Soft shaft ass’y 1 |FD50,60,70,80-YC2
12 GB/T882 #6X16 Pin 2

13 GB/T97.1 “F-#46 Washer 2

14 GB/T91 #41.6X20 Pin 3

15 A50A7-30500 3748 Bracket 1 |FD50,60,70,80-CY1
- A50G7-30500 4 Bracket 1 |FD50,60,70,80-YC2
16 A50A7-30001 JEH#R  Pressure plate 1

17 AS50A7-30002 MTIHIFF Link 1

18 A50A7-30600 KPR S Pedal 1 |FD50,60,70,80-CY1
- A50G7-30600 JEKFLZR KL Pedal 1 |FD50,60,70,80-YC2
19 A50A7-30003 FKHIF Link 1

20 A30A7-30008 H-¥ Clevis 1

21 GB/T29.2 - HEZEAEMS X 10 Bolt 1

22 A50A7-30120 RS Link, ass’y 1

200




FD50,60,70,80-CY1

GANEZ 37N

Accelerator pedal

201



GANEZ I

Accelerator pedal

FD50,60,70,80-CY1

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

23 A50A7-30105 3% Spring 1

24 A30A7-30001 R Sheave 1

25 GB/T97.1 “F4410 Washer 2

26 GB/T91 FF 442X 25 Pin 1

27 GB/T5783 BZFM10X 25 Bolt 1

28 GB/T6170 IEREMI12 Nut 1

29 GB/T91 JFE442. 5X20 Pin 1

202




\‘ ¥ ;I'ZI':' Q
] FD50,60,70,80-W3/W3 Xkt
Accelerator pedal

203



GANEZ I

Accelerator pedal

FD50,60,70,80-W3/W3 [X] ¥}

Fr 5 5 FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
1 GB/T5783 IZFEM6X 20 Bolt 4
2 GB/T93 #1#6 Washer,lock 4
3 GB/T6170 IZREM6 Nut 4
4 A30A7-30100 MUK Accelerator pedal ass’y 1
5 A30A7-30002 2 Bolt 1
6 GB/T6170 BZFEM12 Nut 1
7 A50A7-30110 YHEA  Bracket 1
8 GB/T5783 I2FEM10X 35 Bolt 4
9 GB/T93 P10 Washer,lock 4
10 GB/T97.1 F#410 Washer 4
11 A50A7-30400 MR E K Soft shaft ass’y 1
12 GB/T882 56X 16 Pin 2
13 GB/T97.1 “F-#6 Washer 2
14 GB/T91 #51.6X20 Pin 2
15 A50B7-30100 4% Bracket 1
16 A50A7-30002 MIIPAT  Link 1
17 A50A7-30120 RS Link, ass’y 1
18 A50A7-30105 W % Spring 1
19 A30A7-30001 % Sheave 1
20 GB/T97.1 “F-#10 Washer 2

21 GB/T91
22 GB/T91
23 GB/T5783

24 GB/T6170

F 14452 X 25 Pin
FFI1442. 5X20 Pin
IEFEM10X 25 Bolt

IEEEM12 Nut

204




\‘ ¥ ;I'ZI':' Q
THT ] #R FD50,60,70,80-S3/S3 X A
Accelerator pedal

205



GANEZ I

Accelerator pedal

FD50,60,70,80-S3/S3 X ¥}

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 GB/T5783 IZFEM6X 20 Bolt 2
2 GB/T93 #1#6 Washer,lock 2
3 GB/T6170 IZREM6 Nut 2
4 A30A7-30100 MUK Accelerator pedal ass’y 1
5 A30A7-30002 12k Bolt 1
6 GB/T6170 BZFEM12 Nut 1
7 A50A7-30110 YHEA  Bracket 1
8 GB/T5783 I2FEM10X 35 Bolt 2
9 GB/T93 P10 Washer,lock 2
10 GB/T97.1 F#410 Washer 2
11 AS50E7-30100 MR E K Soft shaft ass’y 1
12 GB/T882 56X 16 Pin 1
13 GB/T97.1 “F-#6 Washer 1
14 GB/T91 #51.6X20 Pin 1
15 A50A7-30120 HEERAS K Link, ass’y 1
16 A50A7-30105 P Spring 1
17 A30A7-30001 4% Sheave 1
18 GB/T97.1 “F-#10 Washer 2
19 GB/T91 FFIO442X 25 Pin 1
20 GB/T91 FF 4842, 5X20 Pin 1
21 GB/T5783 BEFEM10X 25 Bolt 1
22 GB/T6170 IERIM12 Nut 1

206




\‘ ¥ ;I'ZI':' Q
R FD50,60,70,80-XC1
Accelerator pedal

207



GANEZ I

Accelerator pedal

FD50,60,70,80-XC1

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 GB/T5783 IZ2HM6 X 20 Bolt 2
2 GB/T93 #36 Washer,lock 2
3 GB/T6170 IZHEM6 Nut 2
4 A30A7-30100 FEHE Y Accelerator pedal ass’y 1
5 A30A7-30002 2 Bolt 1
6 GB/T6170 $Z2REMI12 Nut 1
7 A50A7-30100 M52 58 % Bracket ass’y 1
8 GB/T5783 BZFEM10X 35 Bolt 2
9 GB/T93 3110 Washer,lock 2
10 GB/T97.1 SF#410 Washer 2
11 A90C7-30100 MR R AR Soft shaft ass’y 1
12 GB/T882 56X 16 Pin 2
13 GB/T97.1 “F-#46 Washer 2
14 GB/T91 FFHE491.6X20 Pin 3
15 A90C7-30200 M348 Bracket 1
16 GB/T5783 IZFEMS X 20 Bolt 4
17 GB/T93 FE8 Washer,lock 4
18 GB/T97.1 -8 Washer 4
19 A50A7-30600 Fa K Hi 2R B Pedal 1
20 A90C7-30001 KRB Bracket 1
21 AS50A7-30002 MITHIM Link 1
22 A50A7-30300 EHS AL Link, ass’y 1
23 A50A7-30301 3 % Spring 1
24 A30A7-30001 7% Sheave 1
25 GB/T97.1 P10 Washer 1
26 GB/T97.1 P46 Washer 1
27 GB/T91 FF I 443.2X 26 Pin 1
28 72131-01015 X 75 #1015 Bushing 1

208




FY50,60,70,80-G3

GANEZ 37N

Accelerator pedal

209



GANEZ I

Accelerator pedal

FY50,60,70,80-G3

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 GB/T5783 IZFEM6X 20 Bolt 2
2 GB/T93 #1346 Washer,lock 2
3 GB/T6170 IZREM6 Nut 2
4 A30A7-30100 MUK Accelerator pedal ass’y 1
5 A30A7-30002 2 Bolt 1
6 GB/T6170 BZFEM12 Nut 1
7 A50A7-30110 YHEA  Bracket 1
8 GB/T5783 I2FEM10X 35 Bolt 4
9 GB/T93 P10 Washer,lock 4
10 GB/T97.1 F#410 Washer 4
11 A50F7-30100 MR E K Soft shaft ass’y 1
12 GB/T882 56X 16 Pin 1
13 GB/T97.1 “F-#6 Washer 1
14 GB/T91 #51.6X20 Pin 1
15 A50A7-30120 HEERAS K Link, ass’y 1
16 A50A7-30105 P Spring 1
17 A30A7-30001 4% Sheave 1
18 GB/T97.1 “F-#10 Washer 2

19 GB/T91
20 GB/T91
21 GB/T5783
22 GB/T6170

23 AS50F7-30001

FFIO442X 25 Pin
JFIT442. 5X20 Pin
BZFEM10X 25 Bolt
BEREM12 Nut
MITPIZRESCEE Bracket

210




h #B ARG

BRAKE SYSTEM

211



7% 80 5 sl # FD50,60,70,80-CY 1

Brake & inching control

212



7% 80 5 sl # FD50,60,70,80-CY 1

Brake & inching control

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 A30A7-11001 F5HR % Head cover 2
2 A50A7-12200 ] 20 B B s B Pedal, brake 1
3 A50A7-12100 T 2 B B = % Pedal, inching 1
4 A30B7-11005 JAFET Spring 1
5 GB/T6170 BEEEM10 Nut 3
6 GB/T5783 B2 4M10X 40 Bolt 3
7 GB/T5783 B2 M8 X 16 Bolt 1
8 GB/T97.1 P44 Washer 1
9 AS50A7-12600 il S % Shaft, oil 1
10 A30B7-11006 FFEI Spring 1
11 A50A7-12003 HEFEMR Link 2
12 GB/T882 H4HB6X28 Pin 2
13 GB/T97.1 P46 Washer 2
14 GB/T91 FF 442X 16 Pin 3
15 AS50A7-12400 PSR Link 1
16 GB/T97.1 “F4416 Washer 1
17 GB/T91 JF 1444 X32 Pin 1
18 A50A7-12004 X 75 %l 71620 Bushing 2
19 A50A7-12005 X715 5742525 Bushing 5
20 A30B7-11002 JE 2 H# Nylon 1
21 A50A7-12300 FL 28 5 Bracket 1

213




7% 80 5 sl # FD50,60,70,80-CY 1

Brake & inching control

214



17 21 5 5 s

Brake & inching control

FD50,60,70,80-CY1

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

22 GB/T882 B HB10X30Pin 2

23 GB/T97.1 F-#10 Washer 2

24 GB/T91 FF 443, 2X22 Pin 2

25 A30B7-11001 HE B LA E) clevis 1

26 A50A7-12501 ML IR Rod 1

27 GB/T6170 e EMERIMS Nut(L. H) 1

28 GB/T6170 1 TiEEREMS Nut(R. H) 1

29 A30B7-11004 L (fe E) clevis 1

30 GB/T97.1 7348 Washer 1

31 GB/T5783 B2 FEM12X20 Bolt 4

32 GB/T93 412 Washer, lock 4

215




TEHRN S WM FD50,60,70,80-S3/YCS/KMS2/KMS11/KMS12/KMS13/
Brake & inching control ~W3/XC1/XC2/DY1/CY4/WF7 FY50,60,70,80-G3/G4/S8

216



TEHRN S WM FD50,60,70,80-S3/YCS/KMS2/KMS11/KMS12/KMS13/

Brake & inching control ~ W3/XC1/XC2/DY1/CY4/WF7 FY50,60,70,80-G3/G4/S8

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 A30A7-11001 5B & Head cover 2

2 A90B7-11500 1 3l 5 B 5L ) Pedal, brake 1

3 A50A7-12100 ok 3 B B 5L % Pedal, inching 1

- AS50H7-11200 {45 B AR S IR Pedal, inching 1| hDS0eaT0N0WINH
4 A50A7-12001 MzhHi % Spring 1

5 GB/T6170 $2EEM10 Nut 3

6 GB/T5783 B2 FM10X40 Bolt 3

7 GB/T5783 IZFEM8X 16 Bolt 1

8 GB/T97.1 “F-# Washer 1

9 AS50A7-12600 Tl SR Shaft, oil 1

10 A50A7-12002 izl % Spring 1

11 A50K7-10001 HEHAR Link 2 |FD50,60,70,80-DY 1[4}
- A50T7-10001 R Link 2 FD50,60,70,80-DY 1
12 GB/T882 i 4HhB6X28 Pin 2

13 GB/T97.1 P46 Washer 2

14 GB/T91 JF 452X 16 Pin 3

15 A90B7-11600 PEE SR Link 1

16 GB/T97.1 P16 Washer 1

17 GB/T91 FF 1444 X32 Pin 1

18 A50A7-12004 15 fh 71620 Bushing 2

19 A50A7-12005 X715 5742525 Bushing 5

20 A30B7-11002 Je & # Nylon 1

21 A90B7-11200 FE 42 K Bracket 1

A50H7-11100
A90G7-11100

L 48 2 sl Bracket

L 48 2k Bracket

FD50,60,70,80-W3 X
/KMS13

FD50,60,70,80-DY 1 [X] 4+

217




TEHRN S WM FD50,60,70,80-S3/YCS/KMS2/KMS11/KMS12/KMS13/
Brake & inching control ~W3/XC1/XC2/DY1/CY4/WF7 FY50,60,70,80-G3/G4/S8

218



TEHRN S WM FD50,60,70,80-S3/YCS/KMS2/KMS11/KMS12/KMS13/

Brake & inching control ~ W3/XC1/XC2/DY1/CY4/WF7 FY50,60,70,80-G3/G4/S8

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

22 GB/T882 B HB10X30Pin 2

23 GB/T97.1 F-#10 Washer 2

24 GB/T91 FF 443, 2X22 Pin 2

25 A30B7-11001 HE B LA E) clevis 1

26 A90B7-11401 ML IR Rod 1

27 GB/T6170 e EMERIMS Nut(L. H) 1

28 GB/T6170 1 TiEEREMS Nut(R. H) 1

29 A30B7-11004 L (fe E) clevis 1

30 GB/T97.1 7348 Washer 1

31 GB/T5783 B2 FEM12X20 Bolt 4

32 GB/T93 412 Washer, lock 4

219




FD50,60,70,80-CY1

1T 308 B R 4
Brake Piping System

220



1T 72208 B R 4t

Brake Piping System

FD50,60,70,80-CY1

JF5 F5 T 44 R o %t
Item Part No Description Q’ty Remark
1 A50A7-10100 A B (B) Pipe ass’y 1
2 A50A7-10001 P B Guard 2
3 GB/T5786 B2 4 M10X1.25X20 Bolt 4
4 GB/T93 #E10 Washer, Lock 6
5 A50A7-10200 HE B (A) Pipe ass’y 1
6 GJT-46-00 = i@ %% Three way 1
7 GB/T5783 124 M10X 30 Bolt 2
8 A50A7-10300 HE S (E) Pipe ass’y 1
9 GB/T91 FFF1443.2X 28 Pin 3
10 GB/T97.1 V#8414 Washer 3
11 A50A7-10400 AT E R Link 1
12 GJT-45-00 = i@k Three way 1
13 A50A7-10500 & B (F) Pipe ass’y 1
14 A50A7-10600 M B (G) Pipe ass’y 1
15 GB/T882 %4B14 X35 Pin, cotter 1
16 GB/T882 #4B14X28 Pin, cotter 1
17 A50A7-10710 Y HE A Bracket 1
18 GB/T6177.1 INHRVE T SR BEM8 . Nut 4
19 GB/T93 312 Washer, lock 4
20 GB/T5783 IZAM12 X 20 Bolt 4

21 AS50A7-10720

22 GB/T97.1

PR MU Link

S840 Washer

221




FD50,60,70,80-CY1

1T 308 B R 4
Brake Piping System

222



1T 72208 B R 4t

Brake Piping System

FD50,60,70,80-CY1

JF5 F5 T 44 R &= T
Item Part No Description Q’ty Remark
23 GB/T6170 IZFFM20 Nut 1
24 JB/T7940.2 JAF45° M10X 1  Fiting, grease 1
25 GB/T5783 HEFEMS X 16 Bolt 2
26 GB/T93 F1ER8 Washer, Lock 2
27 GB/T97.1 “F-#8 Washer 2
28 A50A7-10900 L7 B ) 23 &d B 4 S % Hydromaster 1
29 TG000-10026 Ji2 % ®10X260 Hose 2
30 TK000-10016 + 4 ©10-16 Clip 4
31 A50C7-10100 #l 2l ¥ 42 Reserve tank 1
32 A50C7-10001 M A 22 3% SCHE Bracket 1
33 GB/T5783 B2 FEM6 X 16 Bolt 2
34 GB/T93 #36 Washer, Lock 2
35 GB/T97.1 “F-#46 Washer 2
36 TK000-13019 K4 @13-19 Clip 2
37 TG000-10070 Ji2 % ®10X 700 Hose 1
38 GIT-67-00 Bl $2 3k Joint 1
39 AS50A7-11200 H 2 Vacuum tank 1
40 A50A7-11300 T Clip 2
41 GJT-141-00 HiE 4%k Joint 1
42 TK000-22032 R 4§ ©22-32 Clip 2
43 TG000-19200 HAE ®19X 2000 Vacuum hose 1
44 GJT-140-00 H M #k Elbow 1

223




ITHEHIBE B RS FD50,60,70,80-S3/S3 XA /XC1/XC2/YCS/DY 1/CY4/WE7

29

é B

33 Y
35,36,37 > (&
38 \\/ ~

!:
39

i

I

224



ITHEHIBE B RS FD50,60,70,80-S3/S3 XA /XC1/XC2/YCS/DY 1/CY4/WE7
/W3/KMS2/KMS11/KMS12  FY50.60,70,80-G3/G4/S8

Brake Piping System

Fr 5 5 T 44 R &= T
Item Part No Description Q’ty Remark

1 A50A7-10100 S K (B) Pipe ass’y 1

2 GB/T5786 BEFEM10X1.25X20  Bolt 8

3 GB/T93 #1310 Washer, lock 10

4 AS50A7-10001 ' #  Board 2

5 A50A7-10200 M Bk (A) Pipe ass’y 1

6 GB/T5783 BZFEM10X30 Bolt 1

7 GJT-46-00 — i $3k Three way 1

8 TGIBI-08031*G 7 B JKE 81X 310 Hose H.P. 1

9 GB/T5783 B2 FEM10X15  Bolt 1

10 GIT-149-00 — B #3k Three way 1

11 | TGIB-08033*G | /K% 8IX330 Hose H.P. TR RN
- TGIBI-08037*G 5 JE B 81X 370 Hose H.P. 1| ERR08QT080-XCUXC2
- TGIBI-08043*G i J5 i 81X 430 Hose H.P. 1 | EDR0C0. 080 DY WS/
12 A90B7-10600 HIZ4NEF  Brake pipe 1

13 GB/T882 H5B10X 28 Pin 2

14 GB/T97.1 P10 Washer 2

15 GB/T91 FFH1452.5X 28 Pin 2

16 TG000-13150 KB ¢ 13X 1500 Hose L.P. 1

17 TK000-16025 4 d16~d25 Clip 2

18 | GIT-158-00 B B3k Elbow T e et
~ | GIT-200-00 B B 3% Elbow | Efé%%%cﬁ?%?&
19 A90B7-10700 il 2l € &4 B Brake pump ass’y 1
20 GIT-156-00 H M #%k Elbow 1

225




ITHEHIBE B RS FD50,60,70,80-S3/S3 XA /XC1/XC2/YCS/DY 1/CY4/WE7

29

é B

33 2

(e

35,36,37 iy
38 \\/ T~

!:
39

i

I

226



ITHEHIBE B RS FD50,60,70,80-S3/S3 XA /XC1/XC2/YCS/DY 1/CY4/WE7
/W3/KMS2/KMS11/KMS12  FY50.60,70,80-G3/G4/S8

Brake Piping System

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
21 A90B7-10800 L Elbow Pipe 1
22 GB/T5783 B2 FEM12X20 Bolt 4
23 GB/T93 Fi£%12 Washer, lock 4
24 A70A7-10100 Hilzh4M%  Brake pipe 1
25 TG000-06050 KRR E ¢6X500 Hose L.P. 1
26 TK000-10016 K4 d10~d16 Clip 2
27 A90B7-11100 —IEHNE  Three steel 1
28 TG000-10100 KK E $10X1000 Hose L.P. 1
29 GB/T5783 K4 &13~d19 Clip 2
30 TK000-13019 B2 M8 X20  Bolt 2
31 GB/T93 448 Washer, lock 2
32 A30A5-40003 B T Rubber 1
33 A90B7-11300 &EREAR . Reserve ass’y 1
34 GJT-159-00 H A #k Elbow 1
35 GB/T882 #4B5X 16 Pin 1 |FD50,60,70,80-S3 X/ A
36 GB/T97.1 “F-445 Washer 1 |FD50,60,70,80-S3 XA
37 GB/T91 JF441.6X20 Pin 1 |FD50,60,70,80-S3 XA
38 A50H7-10100 hEhHi 4 Fretting zipper 1 |FD50,60,70,80-S3 X4
39 A90J7-10100 W2 22 Micromotion support 1 |FD50,60,70,80-S3 XA

227




1T 72208 B R 4t

Brake Piping System

FD50,60,70,80-W3 X #f /DY 1 X &} /KMS13

228



1T 72208 B R 4t

Brake Piping System

FD50,60,70,80-W3 X #f /DY 1 X &} /KMS13

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A7-10100 M B (B) Pipe ass’y 1
2 GB/T5786 BEFEM10X1.25X20 Bolt 8
3 GB/T93 FH#10 Washer, lock 10
4 A50A7-10001 B Board 2
5 A50A7-10200 M S K (A) Pipe ass’y 1
6 GB/T5783 B2 FM10X30 Bolt 1
7 GJT-46-00 — @ $3k Three way 1
8 TGIBI-08031*G 7 B JKE 81X 310 Hose H.P. 1
9 GB/T5783 IZHM10X15  Bolt 1
10 GIT-149-00 —iE# 3k Three way 1
11 TGIBI-08043*G 7 JE i 781X 430 Hose H.P. 1
12 A90B7-10600 Hsh & F  Brake pipe 1
13 GB/T882 #B10X28 Pin 2
14 GB/T97.1 F#410 Washer 2
15 GB/T91 FFE4142.5X 28 Pin 2
16 TG000-13150 K JE & ¢ 13X 1500 Hose L.P. 1
17 TK000-16025 K4 d16~d25 Clip 2
18 GJT-200-00 H ¥k Elbow 1
19 A90B7-10700 il 5 %% B B Brake pump ass’y 1
20 GIT-156-00 H i #k Elbow 1
21 A90B7-10800 5 L4 & Elbow Pipe 1
22 GB/T5783 B2 HM12X20 Bolt 4

229




1T 72208 B R 4t

Brake Piping System

FD50,60,70,80-W3 X #f /DY 1 X &} /KMS13

230



1T 72208 B R 4t

Brake Piping System

FD50,60,70,80-W3 X #f /DY 1 X &} /KMS13

55 TS TR 24 PR = S ES
Item Part No Description Q’ty Remark
23 GB/T93 #3412 Washer, lock 4
24 A70A7-10100 HIZNHI%  Brake pipe L P

- A90B7-10900

25 TG000-06050
26 TK000-10016
27 A90B7-11100
28 TGO000-10100
29 GB/T5783

30 TK000-13019
31 GB/T93

32 A30A5-40003
33 A90B7-11300
34 GJT-159-00
35 GB/T882

36 GB/T97.1

37 GB/T91

38 AS50H7-10100
39 A90J7-10100

- A50H7-10200

#2140 G  Brake pipe

1 E I % & 6X500 Hose L.P.

€4 10~d16 Clip

=i#H4N%  Three steel

R E R $10X1000 Hose L.P.

£ d13~d19 Clip
2 FEM8 X 20 Bolt
3448 Washer, lock
B 1
B HEAY S Reserve ass’y
H i #k Elbow

HYB5 X 16 Pin

Rubber

P45 Washer

FFE1451.6X20 Pin

MBHI BT Fretting zipper
MBI5Z 4 Micromotion support

Wz 248 Micromotion support

FD50,60,70,80-DY 1 X4+

FD50,60,70,80-W3 X

/KMS13

FD50,60,70,80-DY 1 X/ £+

231




FD50,60,70,80-CY 1/W3/S3/KMS2/KMS11/KMS12/XCl1

/XC2/YCE/DY1/CY4/WF7
FY50,60,70,80-G3/G4/S8

5 4 3]
Brake lever

f

232



{2 4 1) =)

Brake lever

FD50,60,70,80-CY 1/W3/S3/KMS2/KMS11/KMS12/XCl1

/XC2/YCE/DY1/CY4/WF7
FY50,60,70,80-G3/G4/S8

Fr 5 ] T HB AT 44 R & i
Item Part No Description Q’ty Remark
1 AS50A7-20200 {2 X Fzh  Push button hand brake 1
2 GB/T5783 M0 X35 Bolt 2
3 GB/T93 310 Washer, lock 2
4 GB/T97. 1 P10 Washer 2

233




2 2 | 7
f 2 i1 ) FD50,60,70,80-W3 X A1/S3 X AH/DY 1 X #/KMS13
Brake lever

234



2 2 | 7
[ 21 2 FD50,60,70,80-W3 X A1/S3 X AH/DY 1 X #/KMS13
Brake lever

Fr 5 5 T AT 44 FR &= #HE
Item Part No Description Q’ty Remark

1 AS50A7-20400 FH3) 6  Hand brake 1

2 GB/T5783 IZ2FEM10X 25 Bolt 2

3 GB/T93 FE10 Washer, lock 4

4 GB/T97. 1 P10  Washer 2

5 AS0H7-20100 s Hi 8 Brake zipper ass’y 1

6 AS50H7-20001 MR Connecting plate 1

7 AS50H7-20300 H P  Brake lever ass’ y 1

8 GB/T5783 IZEFM10X 35 Bolt 2

9 GB/T6170 BEEEM10 Nut 2

10 A50H7-20200 H 232 488 % Brake bracket ass’ y 1

11 GB/T882 48X 22 Pin 3

12 GB/T97.1 “F-#48 Washer 3

13 GB/T91 £H2X24 Pin 3

235




N EHRG

BODY SYSTEM

236



20 5 Al B FD50,60,70,80-CY 1/W3/S3/S3 X
Frame & counter weight FY50,60,70,80-G3/G4

237



A F

Frame & counter weight

FD50,60,70,80-CY 1/W3/S3/S3 X ¥}
FY50,60,70,80-G3/G4

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 D50C1-50001 P Balance 1 5t7E ik A

- D60C1-50001 Fif#F  Balance 1 6t7F 1% ]

- D70C1-50001 “P#jE  Balance 1 Tt % H

- DS80C1-50001 P Balance 1 8tZE 1% H

2 GB/T5783 2 HM36 X 180 Bolt 2 5t,6t % %k

- GB/T5783 2 FEM36 X250 Bolt 2 7t,8t %3k H

3 GB/T93 36 Washer,lock 2

4 D30C1-50004 hn)E P Washer 2

5 D50C1-50100 #5184  Pin 1

6 D50C1-50006 BLEH M Net weight 1

7 GB/T818 + 7t LR ETM8 X 16 Screw 2

8 GB/T93 FE8 Washer,lock 2

9 GB/T97.1 F- #48 Washer 2

10 D50C1-10100 ZEB04K Frame 1 | FD50,60,70,80-CY1
- D50D1-10100 ZEBRAK Frame 1 FD50,60,70,80-W3
- D50E1-10100 ZEB84K  Frame 1 FD50,60,70,80-S3
- D50F1-10100 ZEHK Frame 1 FY50,60,70,80-G3
- D5011-10100 EHE  Frame 1 FY50,60,70,80-G4
- D50M1-10100 EB84K  Frame 1 FY50,60,70,80-S8
- D50H1-10100 ZEBAK Frame 1 [FD50,60,70.80-W3 [X[£¥
~ D50W1-10100 B84 Frame 1 |FD50,60,70,80-S3 X
11 D50C1-10700 IGREES Y, Cabinet 1 PritE 4%

- D50C1-11000 TS Cabinet 1 WA 4 17 FH

- D50C1-12000 XL S Cabinet 1 FiEH

- D50C1-13000 XTI Cabinet 1 BB g ik ]
12 GB/T5783 B2FEM10X 25 Bolt 4

13 GB/T93 #3410 Washer,lock 16

14 GB/T97.1 F- #4410 Washer 6

238



o I FD50,60,70,80-CY 1/W3/S3/W3 K A1/S3 X
Frame & counter weight FY50,60,70,80-G3/G4

239



A F

Frame & counter weight

FD50,60,70,80-CY 1/W3/S3/S3 X ¥}

FY50,60,70,80-G3/G4

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
15 D30C1-10001 T. E.4 Box 1
16 GB/T818 BZETM6 X 16 Screw 2
17 GB/T93 3 446 Washer,lock 2
18 GB/T97.1 F-#46 Washer 2
19 D50C1-10001 & HL b 32 BEIT Battery support 1 |FY50,60,70.80-G3 551
- D50F1-10001 & HL B 57 I Battery support 1 FY50,60,70,80-G3
20 GB/T5783 M8 X 25 Bolt 4
21 GB/T93 8 Washer,lock 25
22 GB/T97.1 F- £48 Washer 25
23 D50A1-10002 B I Clip 2
24 GB/T5783 12 FM8 X 16 Bolt 5
25 D50A1-10613 TH 75 4% T 3C 58 Bracket 1
26 GB/T5783 IZFEM10X 20 Bolt 2
27 D30A1-10008 IS5 Clip 10
28 GB/T5783 ZHM10X 15 Bolt 10
29 GB/T5783 B2FEM12 X35 Bolt 4
30 GB/T93 P12 Washer,lock 4
31 GB/T97.1 - #412 Washer 4
32 D90C1-10601 & Aedi 34 Bracket 1 FD50,60,70,80-CY1
- | D90CI1-10600 % fiE 2% % Bracket I | e e s
- | D90G1-10300 #HE 3% Bracket 1 |ED0M0T080-W3HIH
33 GB/T5783 #Z2F:M16X 35 Bolt 4
34 GB/T93 16 Washer,lock 4
35 GB/T97.1 F-#416 Washer 4
36 D90D1-10001 R Cover plate 2
37 GB/T3452.1 O74E 190X 3.55 O-ring 2
38 GB/T5783 2 F:M8 X 20 Bolt 16
39 D50C1-10105 H 20 S 2R Bracket 1 | FD50,60,70,80-CY1

240




FY50,60,70,80-S8

A F

Frame & counter weight

241



A F

Frame & counter weight

FY50,60,70,80-S8

75 e ] FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
1 D50C1-50001 P Balance 1 St7E %
- D60C1-50001 “PHif#E Balance 1 6t4 1k H
- D70C1-50001 ‘P Balance 1 Tt 1% H
- DS80C1-50001 ‘P Balance 1 8t4- 1k H
2 GB/T5783 BZFEM36 X 180 Bolt 2 5t,6t %41k H
- GB/T5783 #2F:M36 X250 Bolt 2 7t,8t% 1% H
3 GB/T93 #E36 Washer,lock 2
4 D30C1-50004 JnJE 44 Washer 2
5 D50C1-50100 #5144 Pin 1
6 D50C1-50006 BCE M Net weight 1
7 GB/T818 7B KR ETM8 X 16 Screw 2
8 GB/T93 FAILY Washer,lock 2
9 GB/T97.1 F- 48 Washer 2
10 D50M1-10100 ZESAK Frame 1
11 D50C1-10700 {GRALE Y, Cabinet 1 Pt 21 H
- D50C1-11000 IXFLEE K Cabinet 1 KRR 4 1%
- D50C1-12000 {YFRELA L Cabinet 1 Tk
- D50C1-13000 IUFREEE Y Cabinet 1 e A ik H
12 GB/T5783 IZFEM10X 25 Bolt 4
13 GB/T93 F#10 Washer,lock 16
14 GB/T97.1 - £410 Washer 6
15 D30C1-10001 T H & Box 1
16 GB/T818 BZETM6X 16 Screw 2
17 GB/T93 1 #6 Washer,lock 2
18 GB/T97.1 - #46 Washer 2
19 D50C1-10001 & Hi Vb 3 FEIT Battery support 1
20 GB/T5783 IZ M8 X 25 Bolt 4

242




FY50,60,70,80-S8

A F

Frame & counter weight

243



A F

FY50,60,70,80-S8

Frame & counter weight

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark

21 GB/T93 #1E48 Washer,lock 17

22 GB/T97.1 °F #48 Washer 17

23 D50A1-10002 I Clip 2

24 GB/T5783 IZFM8 X 16 Bolt 5

25 D50A1-10613 TH 75 A% N 348 Bracket 1

26 GB/T5783 B2 FEM10X 20 Bolt 2

27 D30A1-10008 B35 Clip 10

28 GB/T5783 EHMI10X 15 Bolt 10

29 GB/T5783 #2FEM12 X35 Bolt 4

30 GB/T93 #3412 Washer,lock 4

31 GB/T97.1 - #412 Washer 4

32 D90C1-10600 & e A% SC 4 Bracket 1

34 GB/T93 #1216 Washer,lock 4

35 GB/T97.1 - #4416 Washer 4

36 D90D1-10001 AR Cover plate 1

37 GB/T3452.1 OZUPE190X3.55 O-ring 1

38 GB/T5783 IZAEM8 X 20 Bolt 8

244




FD50,60,70,80-KMS11

A F

Frame & counter weight

245



A F

Frame & counter weight

FD50,60,70,80-KMS11

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 D50C1-50001 P-4 #  Balance 1 St4- 3% F
- D60C1-50001 “F-4if#  Balance 1 6t4- 3% F
- D70C1-50001 “FH7E  Balance 1 Tt4 3% H
- D80C1-50001 P-4 #H  Balance 1 8tZ- 1% H
2 GB/T5783 I2FM36X 180 Bolt 2 5t,6t %1k A
- GB/T5783 B2FEM36X 250 Bolt 2 7t,8t 4 1% H
3 GB/T93 J#i#436 Washer,lock 2
4 D30C1-50004 hn)E ik Washer 2
5 D50C1-50100 #5144 Pin 1
6 D50C1-50006 BCE 4 M Net weight 1
7 GB/T818 + 8L IEETM8 X 16 Screw 2
8 GB/T93 FE8 Washer,lock 2
9 GB/T97.1 - #48 Washer 2
10 D50V1-10100 ZEBR Frame 1
11 D90F1-10700 RIS Cabinet 1 Pt 3%
- DI0F1-10800 IXFRILE L Cabinet 1 AR 4 12 FH
12 GB/T5783 BZAEM10X 25 Bolt 4
13 GB/T93 FE10 Washer,lock 20
14 GB/T97.1 F-#410 Washer 8
15 D30C1-10001 T H# Box 1
16 GB/T818 BZETM6X 16 Screw 2
17 GB/T93 36 Washer,lock 2
18 GB/T97.1 76 Washer 2
19 D50K1-10510 L JfR 55 A 5L B Battery cover 1
20 D15A1-20302 3% Spring card 2
21 GB/T93 FIE8 Washer,lock 22
22 GB/T97.1 7 #48 Washer 22

246




FD50,60,70,80-KMS11

A F

Frame & counter weight

247



A F

FD50,60,70,80-KMS11

Frame & counter weight

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

23 D50A1-10002 I Clip 2

24 GB/T5783 12 kM8 X 16 Bolt 22

25 D90D1-11200 4 71 Hinge 2

26 D90D1-10001 MR Cover plate 2

27 D30A1-10008 B35 Clip 12

28 GB/T5783 IZAM10X 16 Bolt 15

29 GB/T5783 IZFM12X 35 Bolt 4

30 GB/T93 #3412 Washer,lock 4

31 GB/T97.1 - #412 Washer 4

32 D90C1-10600 & A #r 48 Bracket 1

33 GB/T5783 B2FM16 X 35 Bolt 4

34 GB/T93 16 Washer,lock 4

35 GB/T97.1 - #4416 Washer 4

36 GB/T3452.1 O7Y[E 190X 3.55 O-ring 2

248




FD50,60,70,80-KMS12

A F

Frame & counter weight

249



A F

Frame & counter weight

FD50,60,70,80-KMS12

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 D50C1-50001 P75 Balance 1 5tZEik A
- D60C1-50001 P75 Balance 1 6t% 1% H
- D70C1-50001 “PA7E  Balance 1 Tt 3% H
- DS80C1-50001 P78 Balance 1 8tZE 1% H
2 GB/T5783 H2FM36 X 180 Bolt 2 5t,6t% 1% H]
- GB/T5783 B2 FEM36 X 250 Bolt 2 7t,8t% 1% H
3 GB/T93 H#i#36 Washer,lock 2
4 D30C1-50004 hn)E 4k Washer 2
5 D50C1-50100 #5148 Pin 1
6 D50C1-50006 Bt #E P Net weight 1
7 GB/T818 7Bt LB ETM8 X 16 Screw 2
8 GB/T93 FEQ Washer,lock 2
9 GB/T97.1 - #48 Washer 2
10 D50S1-10100 ZEHEK Frame 1
11 D90F1-10700 IXFRELE L Cabinet 1 Pt 4%
- D90F1-10800 IXFLEE K Cabinet 1 KRR 4 1%
12 GB/T5783 B2 FEM10X 25 Bolt 4
13 GB/T93 F 10 Washer,lock 24
14 GB/T97.1 °F-#410 Washer 12
15 D30C1-10001 T.F.# Box 1
16 GB/T818 B24TM6 X 16 Screw 2
17 GB/T93 36 Washer,lock 2
18 GB/T97.1 F-#6 Washer 2
19 D50K1-10510 H R 75 B L % Battery cover 1
20 D15A1-20302 J1% K Spring card 2
21 GB/T93 F#48 Washer,lock 24

250




FD50,60,70,80-KMS12

A F

Frame & counter weight

251



A F

FD50,60,70,80-KMS12

Frame & counter weight

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
22 GB/T97.1 °F- #48 Washer 24
23 D50A1-10002 &k Clip 2
24 GB/T5783 IZFEM8 X 16 Bolt 22
25 GB/T5783 BZAEME X 20 Bolt 2
26 GB/T5783 BZAEM10X 20 Bolt 4
27 D30A1-10008 B Je5 Clip 12
28 GB/T5783 B2FEM10X 16 Bolt 15
29 GB/T5783 BZFEM12 X 35 Bolt 4
30 GB/T93 #3412 Washer,lock 4
31 GB/T97.1 7 #412 Washer 4
32 D90C1-10600 & At &7 328 Bracket 1
33 GB/T5783 BZHEM16X 35 Bolt 4
34 GB/T93 #1116 Washer,lock 4
35 GB/T97.1 - #416 Washer 4
36 D90D1-11200 4 T Hinge 2
37 D50K1-10002 HLIHE 22254 Oil filter installation plate | 1
38 D90D1-10001 B Cover plate 2
39 GB/T3452.1 O74E190X3.55 O-ring 2
40 D50S1-10400 HEMUE K Cover plate 1
41 D50S1-10300 JRZ 54 [ 72 22 Urea box holder 1
42 D50S1-10001 JEHR Plate 2

252




FD50,60,70,80-KMS13

A F

Frame & counter weight

AN

VR \

253



A F

Frame & counter weight

FD50,60,70,80-KMS13

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 D50C1-50001 P75 Balance 1 5tZEik A
- D60C1-50001 “F#i7E  Balance 1 6t% 1% H
- D70C1-50001 i Balance 1 Tt %k H
- D80C1-50001 P  Balance 1 8t4- 1k H
2 GB/T5783 IZFEM36 < 180 Bolt 2 5t,6t % 3%
- GB/T5783 I2FM36X 250 Bolt 2 7t,8t % 1% H
3 GB/T93 #1#36 Washer,lock 2
4 D30C1-50004 hn)E ik Washer 2
5 D50C1-50100 #5144 Pin 1
6 D50C1-50006 B #EJ' M Net weight 1
7 GB/T818 + 8L IR ETM8 X 16 Screw 2
8 GB/T93 FEQ Washer,lock 2
9 GB/T97.1 - #48 Washer 2
10 D50X1-10100 ZEBR Frame 1
11 D90F1-10700 XTI Cabinet 1 P21 H
- DI0F1-10800 IR Cabinet 1 AR 4 12 FH
12 GB/T5783 B2 FEM10X 25 Bolt 4
13 GB/T93 #E10 Washer,lock 24
14 GB/T97.1 7 #410 Washer 12
15 D30C1-10001 T. H & Box 1
16 GB/T818 B24ATM6 X 16 Screw 2
17 GB/T93 36 Washer,lock 2
18 GB/T97.1 - #46 Washer 2
19 D50X1-10001 & Wb 1B Battery door plank 1
20 GB/T5783 IZAEM8 X 16 Bolt 18
21 GB/T93 8 Washer,lock 18
22 GB/T97.1 F- #48 Washer 18
23 D50A1-10002 I Clip 2

254




FD50,60,70,80-KMS13

A F

Frame & counter weight

AN

VR \

255



A F

FD50,60,70,80-KMS13

Frame & counter weight

75 e ] FHBAF 4R ¥ I
Item Part No Description Q’ty Remark

24 D50K1-10001 VH P A% B 328 Bracket 2

25 GB/T5783 122 M10X 20 Bolt 4

26 D30A1-10008 B35 Clip 12

27 GB/T5783 #EFM10X 16 Bolt 11

28 GB/T5783 B2 FEM12 X 30 Bolt 4

29 GB/T93 #1312 Washer,lock 4

30 GB/T97.1 F- #412 Washer 4

31 D90C1-10600 & RE %8 A8 Bracket 1

32 GB/T5783 IZHM16 X35 Bolt 4

33 GB/T93 #1316 Washer,lock 4

34 GB/T97.1 - 5416 Washer 4

35 D90D1-10001 MR Cover plate 2

36 GB/T3452.1 OF4[E190X3.55 O-ring 2

256




FD50,60,70,80-KMS2/XC1/XC2/YC8/CY4/WF7

A F

Frame & counter weight

257



A F

Frame & counter weight

FD50,60,70,80-KMS2/XC1/XC2/YC8/CY4/WF7

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark

1 D50C1-50001 P75 Balance 1 5tZEik A

- D60C1-50001 “F#i7E  Balance 1 6t% 1% H

- D70C1-50001 i Balance 1 Tt %k H

- D80C1-50001 P  Balance 1 8t4- 1k H

2 GB/T5783 IZFEM36 < 180 Bolt 2 5t,6t % 3%

- GB/T5783 I2FM36X 250 Bolt 2 7t,8t % 1% H

3 GB/T93 #1#36 Washer,lock 2

4 D30C1-50004 hn)E ik Washer 2

5 D50C1-50100 #5144 Pin 1

6 D50C1-50006 B #EJ' M Net weight 1

7 GB/T818 + 8L IR ETM8 X 16 Screw 2

8 GB/T93 FEQ Washer,lock 2

9 GB/T97.1 - #48 Washer 2

10 D50K1-10100 ZEBR Frame 1 |FD50,60,70,80-KMS2
- D50L1-10100 ZEH4E  Frame 1 | FD50,60,70,80-XC1
- D50N1-10100 ZEHK Frame 1 FD50,60,70,80-XC2
- D50P1-10100 ZEBK Frame 1 FD350,60,70,80-YC8
- D50R1-10100 ZEB4K Frame 1 FD50,60,70,80-CY4
- D50U1-10100 ZEBEK Frame 1 | FD50,60,70,80-WF7
11 D50C1-10700 IR Cabinet 1 P 7F 348

- D50C1-11000 IR Cabinet 1 AR 4 12 FH

- D50C1-12000 IXFRILE L Cabinet 1 FHAEIEH

- D50C1-13000 IR Cabinet 1 BB
12 GB/T5783 BZAEM10X 25 Bolt 4

13 GB/T93 F 10 Washer,lock 24

14 GB/T97.1 F-#410 Washer 12

15 D30C1-10001 T. H.# Box 1

16 GB/T818 IZ4TM6 X 16 Screw 2

258




FD50,60,70,80-KMS2/XC1/XC2/YC8/CY4/WF7

A F

Frame & counter weight

259



A F

Frame & counter weight

FD50,60,70,80-KMS2/XC1/XC2/YC8/CY4/WF7

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
17 GB/T93 6 Washer,lock 2
18 GB/T97.1 - #6 Washer 2
19 D50K1-10510 FL ) 55 AR =L 1% Battery cover 1
20 D15A1-20302 ## % Spring card 2
21 GB/T93 I8 Washer,lock 24
22 GB/T97.1 F- #48 Washer 24
23 D50A1-10002 &k Clip 2
24 GB/T5783 IZAM8 X 16 Bolt 22
25 D50K1-10001 H 75 &% T SC 28 Bracket 2 [FD50,60,70,80-KMS2/CY4
25 | D50AI1-10613 JH 75 #% T 348 Bracket 2 | oo ThROXCIXC
26 GB/T5783 IZAEM10X20 Bolt 4
27 D30A1-10008 B35 Clip 12
28 GB/T5783 IZAM10X 16 Bolt 15
29 GB/T5783 2 HM12X 35 Bolt 4
30 GB/T93 #E12 Washer,lock 4
31 GB/T97.1 - #412 Washer 4
32 D90C1-10600 & He 28 (4! Bracket 1 [FD50,60,70,80-XC244
32 D90C1-10601 & BE A% SCZ¢ Bracket 1 FD350,60,70,80-XC2
33 GB/T5783 B2 FEM16 X35 Bolt 4
34 GB/T93 #1216 Washer,lock 4
35 GB/T97.1 - #416 Washer 4
36 D90D1-11200 4 1 Hinge 2
37 D50K1-10002 ML 22254 Oil filter installation plate | 1 |FD50,60,70,80-KMS2
38 D90D1-10001 MR Cover plate 2
39 GB/T3452.1 OZUPE190X3.55 O-ring 2

260




pals) NZ T
FARGTHE FD50,60,70,80-DY 1/DY 1 [{
Frame & counter weight

261



A F

Frame & counter weight

FD50,60,70,80-DY 1/DY 1 X A+

Fr 5 5 T AT 44 FR &= #HIE

Item Part No Description Q’ty Remark
1 D50C1-50001 “PHi7H  Balance 1 5t7E ik A
- D60C1-50001 P78 Balance 1 6t% 1% A
- D70C1-50001 “Vf7E  Balance 1 Tt4 1% H
- D80C1-50001 “PfijE  Balance 1 8t 1%k H
2 GB/T5783 B2 FM36 X 180 Bolt 2 5t,6t7 1% H]
- GB/T5783 IZ2HM36 X250 Bolt 2 7t,8t7F 1%k
3 GB/T93 #1336 Washer,lock 2
4 D30C1-50004 hn)E 4k Washer 2
5 D50C1-50100 Z=5|%8  Pin 1
6 D50C1-50006 FEEH ™ Net weight 1
7 GB/T818 + 7 At L ATM8 X 16 Screw 2
8 GB/T93 448 Washer,lock 2
9 GB/T97.1 7 #48 Washer 2
10 D50T1-10100 HZE4K Frame 1 | FD50,60,70,80-DY1
- D50Q1-10100 ZEZAK Frame 1 |FD5060,70,80-DY 1 [Xk]
11 D50Q1-10700 IR Cabinet 1 P2 1% H
- D50Q1-10600 RIS  Cabinet 1 AR 4 12 FH
12 GB/T5783 B2 F:M10X 25 Bolt 4
13 GB/T93 FE10 Washer,lock 14
14 GB/T97.1 °F-#410 Washer 4
15 D30C1-10001 T H#& Box 1
16 GB/T818 IZ4TM6 X 16 Screw 2
17 GB/T93 # 36 Washer,lock 2
18 GB/T97.1 V- #6 Washer 2
19 GB/T3452.1 O%Y[E[190X3.55 O-ring 2
20 GB/T5783 B2 AEM8 X 20 Bolt 16

262



pals) NZ T
FARGTHE FD50,60,70,80-DY 1/DY 1 [{
Frame & counter weight

263



A F

Frame & counter weight

FD50,60,70,80-DY 1/DY 1 X A+

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
21 GB/T93 #i#8 Washer,lock 18
22 GB/T97.1 F- #48 Washer 18
23 D50A1-10002 B Clip 2
24 GB/T5783 IZFEM8 X 16 Bolt 2
25 D50Q1-10001 HEAUE 4L Bracket 1
26 GB/T5783 IZAEM10X20 Bolt 2
27 D30A1-10008 35 Clip 10
28 GB/T5783 B2 FEM10X 16 Bolt 10
29 GB/T5783 IZHM12X 35 Bolt 4
30 GB/T93 #1212 Washer,lock 4
31 GB/T97.1 F-#412 Washer 4
32 D90C1-10600 & BEAN SC4E Bracket 1 | FD50,60,70,80-DY1
32 D90G1-10300 & e 34 Bracket 1 [FD50,60,7080-DY1 Xk
33 GB/T5783 B2 FEM16 X35 Bolt 4
34 GB/T93 #1216 Washer,lock 4
35 GB/T97.1 - #4416 Washer 4
36 D90D1-10001 it Cover plate 2

264



FD50,60,70,80-CY 1/KMS2/W3/W3 [X|#t/S3/S3 X £+

/DY1/DY1XF FYFD50,60,70,80-G4

|

AL AR SRR 2R % e ey

Hood. FloorBoard & Seat

<

N4

ar

265



ML E5 JEC AR IS % JHE g
Hood. FloorBoard & Seat

FD50,60,70,80-CY 1/KMS2/W3/W3 [X|#t/S3/S3 X4+

/DY1/DY1XF FYFD50,60,70,80-G4

Fr 5 EZi] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 D50A1-20006 JEHR - Gasket 1

2 D50C1-20010 78 75 1k & A Covering parts ass’y 1

3 D50C1-20003 Tl 8 74 75 1 Hand brake covering 1

4 GB/T818 BZ4ATM6 X 16 Screw 2

5 GB/T93 i #6 Washer,lock 2

6 GB/T97.1 *F-#45 Washer 2

7 A45A2-09001 JE#K Platen 2

8 GB/T5783 IZFEMS X 20 Bolt 2

9 GB/T62 i % 42 FEMS5 Nut 2

10 GB/T889.1 AR I kA4 X R R EMS Nut 14

11 D350C1-20800 B4k Hinge 2

12 GB/T5783 BZ2FMS8 X 20 Bolt 11

13 GB/T97.1 P48 Washer 16

14 GB/T93 FAFIRE Washer,lock 16

15 D50C1-20700 MM B Beam 1

16 A30A5-40005 1244 Bolt 2

17 D30A1-20005 #f%  Bushing 2

18 GB/T5786 BEFEM12X 1.25X25 Bolt 4

19 GB/T93 #1312 Washer,lock 4

20 GB/T97.1 P12 Washer 4

21 GB/T5783 2 FMS8 X 25 Bolt 1

22 | D50C1-21100 A Battery box U] wavesmir <!
- | A45A2:09100 FHHiliA Battery box TR e vl
- | D50Q1-20200 #iliil#r Battery box Lo | ooy
23 D50C1-20008 /KF M Radiator cover 1

24 D30A1-20009 IRET  Screw 2

266




FD50,60,70,80-CY 1/KMS2/W3/W3 [X|#t/S3/S3 X £+

/DY1/DY1XF FYFD50,60,70,80-G4

|

AL AR SRR 2R % e ey

Hood. FloorBoard & Seat

<

N4

ar

267



AL AR SRR 2R % e ey

Hood. FloorBoard & Seat

FD50,60,70,80-CY 1/KMS2/W3/W3 [X|#t/S3/S3 X4+

/DY1/DY1XF FYFD50,60,70,80-G4

Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

25 D30A1-20007X2000| #3241 X 2000mm Gasket 1

26 D30A1-20720 MLE FHE# Hook 1

27 D50C1-20007 Bi% 48 Locks Support 1

28 A50B2-01000 XA R ge&  Panel 1

29 GB/T818 HEETMS X 25  Screw 4

30 D50C1-20100 WHAHLEL S A Bonnet ass’y 1 [wawalatsmyy oyt ot
- | DS50E1-20100 WHENLE SR Bonnet ass’y I e vl
31 D50C1-20500 J& R M S % Floor,borad,rear 1 b 1 25 3%

- D50C1-20600 J& R M S % Floor,borad,rear 1 X8 B XML FH
32| D50A1-20800 AR B 44 B Floor board, front U | pertonar oYY
- | DS0QI-20300 | i B Floor board. front 1| Fpsoc0080-DY1
33 A30A1-00100 BF2 /5 JAEfs Seat 1 N

- A30A1-00500 BF24: &% i L e As - Seat 1 %

- A30A1-00400 T B PERT Seat 1 % H

- A30A1-00300 BF2HL 7T K ML Ea i Seat 1 OPSZ% ik

- A30A1-00600 BF24: &7 LT IF K lic e A Seat 1 OPS# ik H]

- A30A1-00800 BF5SHL TIPS G FERT Seat 1 OPS#.i% H

- A30A1-01000 BF54 &% L 1T S A ML e A Seat 1 OPS# % H

- A30A1-00700 BF5 /&L A2 4% Seat 1 CE4i&H

- A30A1-00900 BF54 &7 = ML e As - Seat 1 CEZ%i% H]
34 D50C1-20400 SFE 150N Shock,absorber 1

35 D50C1-20300 S FESSON Shock,absorber 1

36 GB/T818 IEATM8 X 16 Screw 4

37 D30A1-20710 MLE FH4  Hook 1

38 D30A1-20701 HH#%& Hook box 1

268




FD50,60,70,80-CY 1/KMS2/W3/W3 [X|#t/S3/S3 X £+

/DY1/DY1XF FYFD50,60,70,80-G4

|

AL AR SRR 2R % e ey

Hood. FloorBoard & Seat

<

N4

ar

269



GIREARY &Y SR FD50,60,70,80-CY 1/KMS2/W3/W3 XI#t/S3/S3 XA+
Hood. Floor Board & Seat /DY1/DY1 X4 FYFD50,60,70,80-G4

75 e ] T A 44 R ¥ #HIE
Item Part No Description Q’ty Remark
39 D50C1-20015 L& 2 S Bracket 1
40 D50C1-20009R KB4 (4) Foaming adhesive tape 1
41 D50C1-20009L KB % (/£) Foaming adhesive tape 1
42 GB/T6170 IR EEMS Nut 4 JAE e B i
43 GB/T93 #1348 Washer,lock 4 JAE e B
44 GB/T97.1 “F- 448 Washer 4 A AR B
45 D45G1-20800 BEH45 01 Zine alloy hinge 2
46 D50C1-20006 B35 W 4KIT Non-slip stickers 11 2
47 D50C1-20005 B W 451 Non-slip stickers 1 2

270



S13/WF7

FD50,60,70,80-KMS2/XC1XC2/YC8/CY4/KMS11

/KMS12/]

|

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

271



AL AR SRR 2R % e ey

FD50,60,70,80-KMS2/XC1XC2/YC8/CY4/KMSI1

Hood. FloorBoard & Seat /KMS12/KMS13/WF7
Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 D50A1-20006 JE R # Gasket 1

2 D50C1-20010 7 75 AT 5 Covering parts ass’y 1

3 D50C1-20003 F- il 2 %% 7% {F Hand brake covering 1

4 GB/T818 B24TM6X 16 Screw 2

5 GB/T93 5 46 Washer,lock 2

6 GB/T97.1 *F-#6 Washer 4

7 D90D1-20001 ZHMLEMR  Battery plate 2

8 D90D1-20002 Y FF  Screw 4

9 GB/T62 W T B2 BEM6  Nut 4

10 GB/T889.1 AF<e s kA SR IR BEM8 Nut 14

11 D50C1-20800 B8 Hinge 2

12 GB/T5783 #2F:M8 X 20 Bolt 11

13 GB/T97.1 P48 Washer 16

14 GB/T93 3448 Washer,lock 16

15 D50C1-20700 FER S Beam 1 |FD5060,70.80-KMSI2[45N
- D50S1-20100 i Beam 1 FD50,60,70,80-KMS12
16 A30A5-40005 1244 Bolt 2

17 D30A1-20005 %1%  Bushing 2

18 GB/T5786 #Z2HM12X 1.25X 25 Bolt 4

19 GB/T93 3412 Washer,lock 4

20 GB/T97.1 P12 Washer 4

21 GB/T5783 #2F:M8 X 25 Bolt 1

22 D50C1-20005 B ¥ W5 481 Non-slip stickers I 2

23 D50C1-20008 KA M Radiator cover 1 FD5060J080-CYAWFTY
- D90L1-20008 KA TEHR  Radiator cover 1 |FD50.60,70.80-CY4/WF7
24 D30A1-20009 25T Screw 2

272



S13/WF7

FD50,60,70,80-KMS2/XC1XC2/YC8/CY4/KMS11

/KMS12/]

|

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

273



AL AR SRR 2R % e ey

FD50,60,70,80-KMS2/XC1XC2/YC8/CY4/KMSI1

Hood. FloorBoard & Seat /KMS12/KMS13/WF7

Fr 5 e ] FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
25 D30A1-20007X2000| %3 4%1X2000mm Gasket 1
26 D30A1-20720 MLEE EHEH Hook 1
27 D50C1-20007 Bi% 4% Locks Support 1
28 A50B2-01000 X7 R &R Panel 1
29 GB/T818 IZ4TMS5 X 25  Screw 4
30 D50C1-20100 WANLEE S A% Bonnet ass’y 1
31 D90F1-20500 J& R S B Floor,borad,rear 1 g}g;(;f,g%gﬁ(iyﬁmsmcy
- D90F1-20600 J& RSB Floor,borad,rear 1 %%%%%KMSM@
- D50C1-20500 J& IR & B Floor,borad,rear 1 e
- D50C1-20600 JG JE R S % Floor,borad,rear 1 N
32 D90F1-20100 A AR & i Floor board, front 1 FD50,60,70,80-KMS2
- D50A1-20800 H JEC AR /. B% Floor board, front 1 FD50,60,70,80-XCl
- D50N1-20100 H JEE AR BB Floor board, front 1 FD50,60,70,80-XC2
- D50P1-20100 Hif JEE AR & % Floor board, front 1 FD50.60,70,80-YC8
- D5011-20100 T JE B 5L % Floor board, front 1 |FD50.60,70.80-CY4/WF7
- D50Q1-20300 il JES AR & X Floor board, front 1| EDSk60 7080 KMSII
33 A30A1-00100 BF2 /5 JBE A Seat 1 N
- A30A1-00500 BF24: & V% i L e A Seat 1 % H
- A30A1-00400 T8 FERT Seat 1 %
- A30A1-00300 BF2HL TS i HL JFe A Seat 1 OPSZ%i%
- A30A1-00600 BF24 &0 LT IT S m ML e A Seat 1 OPS% ik H]
- A30A1-00800 BF5HL TS HLJFE A Seat 1 OPS#if H
- A30A1-01000 BF54 &V L 1T S AL e A Seat 1 OPSZ ik H]
- A30A1-00700 BF5 L JEERS Seat 1 CE% ik 1
- A30A1-00900 BF54 &% i FC e A% Seat 1 CE% 1k H
34 D50C1-20400 S 3% 150N Shock,absorber 1
35 D50C1-20300 S5 S50N Shock,absorber 1

274




S13/WF7

FD50,60,70,80-KMS2/XC1XC2/YC8/CY4/KMS11

/KMS12/]

|

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

275



AL AR SRR 2R % e ey

FD50,60,70,80-KMS2/XC1XC2/YC8/CY4/KMS11
Hood. Floor Board & Seat /KMS12/KMS13/WF7

75 e ] FHBAF 4R ¥ I
Item Part No Description Q’ty Remark

36 GB/T818 IE5TM8 X 16 Screw 4

37 D30A1-20710 HLEE T4HE# Hook 1

38 D30A1-20701 HH##& Hook box 1

39 | D90F1-20002 FEL28 £ 908 S 24 Bracket 1 | FR0007080.-KMSY |

- D50C1-20015 HL #2234 Bracket 1 |FDS060,7080-XCIXC2YC8

- D90L1-20001 HL #8622 4 Bracket 1 |FD50.60.70.80-CY4/WF7
40 D50C1-20009R K4 (4i) Foaming adhesive tape 1

41 D50C1-20009L KL% (/) Foaming adhesive tape 1

42 GB/T6170 IEEEMS Nut 4 JAE A B i

43 GB/T93 3348 Washer,lock 4 JA R i

44 GB/T97.1 “F-448 Washer 4 A AR B

45 D45G1-20800 544 W Zinc alloy hinge 2

46 D50C1-20006 B 8 M 4RIT Non-slip stickers 11 2

276




3

\ FY50,60,70,80-G3/S8

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

0
=7 N TR
ey

277



AL AR SRR 2R % e ey

FY50,60,70,80-G3/S8

Hood. FloorBoard & Seat

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 D50A1-20006 JE R # Gasket 1
2 D50C1-20010 7 5 1 B Covering parts ass’y 1
3 D50C1-20003 F-#3) 78 % 14 Hand brake covering 1
4 GB/T818 B2ETM6X 16 Screw 2
5 GB/T93 6 Washer,lock 2
6 GB/T97.1 *F-#6 Washer 1
7 D50F1-20102 %€ 37 4% Fixed bracket 1
8 GB/T5783 2 FEM6 X 20 Bolt 1
9 GB/T62 WY IR BEM6 - Nut 1
10 GB/T889.1 k40 Ja R A B IR BEM8 Nut 14
11 D50C1-20800 B8 Hinge 2
12 GB/T5783 I2F:M8 X 20 Bolt 11
13 GB/T97.1 P48 Washer 16
14 GB/T93 A8 Washer,lock 16
15 D50C1-20700 R E L Beam 1
16 A30A5-40005 1244 Bolt 2
17 D30A1-20005 #1%  Bushing 2
18 GB/T5786 #2HM12X 1.25X 25 Bolt 4
19 GB/T93 #4212 Washer,lock 4
20 GB/T97.1 F#412 Washer 4
21 GB/T5783 B2 FEMS X 25 Bolt 1
22 D50F1-20110 EHHA Battery box 1
23 D50C1-20008 JKFEREM Radiator cover 1
24 D30A1-20009 BR4T  Screw 2

278




3

\ FY50,60,70,80-G3/S8

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

0
=7 N TR
ey

279



AL AR SRR 2R % e ey

FY50,60,70,80-G3/S8

Hood. FloorBoard & Seat

75 e ] FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
25 D30A1-20007X2000| %3 4%1X2000mm Gasket 1
26 D30A1-20720 MLEE EHEH Hook 1
27 D50C1-20007 Bi3Z4%  Locks Support 1
28 A50B2-01000 N i85 Panel 1
29 GB/T818 I24TM5 X 25  Screw 4
30 D50C1-20100 WIAHLEE S 5%  Bonnet ass’y 1
31 D50C1-20500 J& R M S % Floor,borad,rear 1 b v 4348
- D50C1-20600 J&i JE AR S % Floor,borad,rear 1 B XL 3%
32 D50A1-20800 HI JE AR BB Floor board, front 1 FY50,60,70,80-G3
- D50M1-20100 I JE AR AL i Floor board, front 1 FY50,60,70,80-S8
33 A30A1-00100 BF2 5 fiC Kafa Seat 1 N
- A30A1-00500 BF24 &7 = L A Seat 1 i H
- A30A1-00400 i e Seat 1 i%
- A30A1-00300 BF2HL TIPS ML JFE A Seat 1 OPSZi%
- A30A1-00600 BF24 & L T IT S S ML A Seat 1 OPSZ i H]
- A30A1-00800 BF5HL TIPS HLJFE A Seat 1 OPS#% ik A
- A30A1-01000 BF5 48V LT T S L e A Seat 1 OPSZi%
- A30A1-00700 BF5 /5L JBEfe Seat 1 CEZiEH
- A30A1-00900 BF5 4 & ¥ i FL e A Seat 1 CEZiEH
34 D50C1-20400 S 5% 150N Shock,absorber 1
35 D50C1-20300 S5 S50N Shock,absorber 1
36 GB/T818 IZ4TM8 X 16 Screw 4
37 D30A1-20710 ML T HE4 Hook 1
38 D30A1-20701 HH & Hook box 1
39 D50C1-20015 28 52236 S 4 Bracket 1

280




3

\ FY50,60,70,80-G3/S8

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

0
=7 N TR
ey

281



AL AR SRR 2R % e ey

FY50,60,70,80-G3/S8

Hood. FloorBoard & Seat

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
40 D50C1-20009R KU % (45) Foaming adhesive tape 1
41 D50C1-20009L KIS (J£) Foaming adhesive tape 1
42 GB/T6170 BEREMS Nut 4 JAE AR o i
43 GB/T93 #1448 Washer,lock 4 JAE e B
44 GB/T97.1 P48 Washer 4 JAE A B i
45 D45G1-20800 Bt 44T Zine alloy hinge 2
46 D50C1-20006 B 3 W 4RI Non-slip stickers 11 2
47 D50C1-20005 By ¥ M 48T Non-slip stickers I 2

282




ANDTE S

Head guard

283



ANDTE S

Head guard

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 D50C1-30200 HEZE 2 B Overhead guard 1

2 D30A1-30700L AT 2886 (/) Guard,lamp F 1 FrtEZEE
- D45L1-30400L LEDZL 4] LED combination lamp 1 LEDAH & 4T 1% H
3 GB/T5783 BEFEM6 X 25 Bolt 6

4 GB/T93 #E6 Washer,lock 6

5 GB/T97.1 “F-#6 Washer 6

6 D30C1-30001 YIELE M6 Nut 6

7 D30A1-30800 8745  Back-mirror 2

8 D30A1-30002 BI85 3 Guard 2

9 D30A1-30004 H KT Grommet 2

10 D50C1-30300 o JG 32 #  Rear pipe L.H. 1

11 D50C1-30400 FiJ5 % Rear pipe R.H. 1

12 GB/T5783 BEFEM12 X 40 Bolt 4

13 GB/T97.1 4412 Washer 12

14 GB/T93 #4412 Washer,lock 12

15 GB/T5783 B2 FM10X 35 Bolt 4

16 GB/T93 ##10 Washer,lock 4

17 GB/T97.1 SF#410 Washer 8

18 GB/T6170 W2HE M10 Nut 4

19 GB//T5783 BZFEM16 X 40 Bolt 4

20 GB/T97.1 F#416 Washer 4

21 GB/T93 #1#16 Washer,lock 4

22 D30A1-30005 H 2R PEITT Grommet 3

23 D50C1-30211 ‘%X Mounting plate 2

24 D30A1-30700R AT 2286 (F5)  Guard,lamp F 1 bRk 4 i%
- D45L1-30400R LEDZH4%] LED combination lamp 1 LEDZH AT 3% H

284




ANDTE S

Head guard

285



ANDTE S

Head guard

Fr 5 e ] T A 44 R ¥ #HIE

Item Part No Description Q’ty Remark
25 D30C1-30002 [ E  Rain cover 5
26 GB/T5783 I2FM12X 30 Bolt 8
27 D30C1-30005 T [E 24 Alarm lamp anchor 1 TV XT 36 e
28 GB/T5783 B2 FEMS X 25 Bolt 2 I AT 1% 1T
29 GB/T93 3 #8Washer,lock 2 IIE LT ik e
30 GB/T97.1 “F-#48 Washer 2 I KT e e
31 D35G1-30001 YIEEE M8 Nut 2 IV XT 3k e

286




B = sl (e T

Cab ass’y(optional)

e

25

29,9.8

N

@%»..:.h

o =%

L —
/XS RN “; —
[ "/
o
XY
1
o0 S
o
Vel
S
N
—
o —
o
on

32,30,31

287



25 = S Rk (R D)

Cab ass’y(optional)

Fr 5 5 T AT 44 FR ¥ #HIE

Item Part No Description Q’ty Remark
1 D50D1-40020 3 Y | 4% Wiper 1 B AL L R 24V
- D50D1-40021 7 1T 7K W ] 45 Wiper 1 P FEL AL L 24V
- D50D1-40024 W IE Y H 4 Wiper 1 HC AL H 12V
- D50D1-40025 7 K W & #F Wiper 1 L ERINCENER DAY
2 GB/T97.1 V3416 Washer 4
3 GB/T93 #E16 Washer, lock 4
4 GB/T 5783 T2 FEM16 X 40 Bolt 4
5 D50D1-40100 MESL &%, Cab frame 1 P e %
- D50D1-41100 MELL &4 %, Cab frame 1 g7
- D50D1-41300 HEZE S B Cab frame 1| TR R ENLA
- D50D1-41400 FEZ2 M %, Cab frame 1 10T KK
6 D30A1-30004 2K T Grommet 2
7 D30C1-30001 YIEE BE Nut 6
8 GB/T97.1 “F-#46 Washer 26
9 GB/T93 #E6 Washer, lock 27
10 GB/T 5783 T2 FEM6 X 25 Bolt 21
11 D30A1-30005 R P 1T Grommet 3
12 D50D1-40032L LED/T Z¢/c Bracket 1
13 D50D1-40030 JE AR ALY Plate ass” y 1
14 D50D1-40400 fE 1T K Left door ass’ y 1 5 T THE R 5 B
- D50E1-40400 KN TTE R Left door ass’y 1 AT THE R 7 33
15 D50D1-40009 T4 Baffle 1 10T%
- D50D1-40005 T4tk Baffle 1 5-TT%
16 D30D1-30005 JEHEFLE Sash window 1
17 D30D1-31002L T AR Protection board L. H 1

288




B = sl (e T

Cab ass’y(optional)

e

25

29,9.8

N

@%»..:.h

o =%

L —
/XS RN “; —
[ "/
o
XY
1
o0 S
o
Vel
S
N
—
o —
o
on

32,30,31

289



25 = S Rk (R D)

Cab ass’y(optional)

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
18 D50D1-40010 )T [H] %2 42 Bracket 1
19 D15G1-30001 H 24 Bl Grommet 1
20 D50D1-40004 Ja 414 % Sash window 1
21 D30D1-41262 JE#%1 Plate pinch 3
22 D30D1-31002R AT A £ P B Protection board R. H 1
23 D45N1-40015 2%t % Weather strip 2
24 D45N1-41500 K5 Fan 1
24 D30D1-41610 A Fan 1
25 D350D1-40003 THHEZZ 3 Glass 1
26 D30C1-30500 J5 8 F 5 A Handle ass’y 1
27 D45K1-30001 {5 424k F 3 42 Bracket 1
28 D30D1-41700 JF K& B Switchbox ass’y 1
29 GB/T 5783 B2 kM6 X 10 Bolt 3
30 GB/T93 31 #48 Washer, lock 7
31 GB/T97.1 *F-#48 Washer 7
32 GB/T 5783 IZ M8 X 16 Bolt 3
33 D45M1-40400 S 9% Shock absorber 1
34 D45N1-40005 A LB S 4 Guard 1
35 GB/T 5783 B2 FEM6 X 12 Bolt 2
36 D50D1-40900 i8] B Right door ass’ y 1
36 D50E1-40900 F L1712k Right door ass’ y 1
37 D30D1-31007 [ & T Fixed link 1
38 D30C1-30600 25t Ja 8% Back-mirror 1
39 D50D1-40032R LED/] 2% (#) Bracket 1
40 D50D1-40011 HIR43E3E Front wingshield 1

290




B = sl (e T

Cab ass’y(optional)

e

25

29,9.8

N

@%»..:.h

o =%

L —
/XS RN “; —
[ "/
o
XY
1
o0 S
o
Vel
S
N
—
o —
o
on

32,30,31

291



25 = S Rk (R D)

Cab ass’y(optional)
Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
41 GB/T70.1 7S A B A Sk B2 4TM8 X 25 Screw 2
42 GB/T 5783 2 M8 X 28Bolt 2
43 D35G1-30001 HEEE Nut 2
44 GB/T 5783 B2 FEM10X 40Bolt 4
45 GB/T93 # 10 Washer, lock 4
46 GB/T97.1 410 Washer 8
47 GB/T6170 IZHRE10 Nut 4
48 D30D1-40023 = [ ig 4 Weather strip 1
49 D30D1-40024 % 526 Weather strip 1
50 D50D1-40033R 44k (47) Baffle(R) 1
51 D50D1-40033L 44 (A2) Baffle(L) 1
52 D30D1-31005 7K 46 3 4 Bracket 1

292




L. W RS
HYDRAULIC SYSTEM

293



TR I FE
Oi1l tank

294



VB e A

Oil tank

Fr 5 F5 T 44 R o %t

Item Part No Description Q’ty Remark
1 A50C4-50100 mifR L Coverplate ass’y 1 Eﬁg;%ﬁgﬁ%%%@“m
- A50V4-50100 it Coverplate ass’y 1 [ERT0B0KMBIL
- A90A4-50100 @it A Coverplate ass’y 1 PD0L0.70.80 KMS2/
2 A30A4-50400 WP AR  Strainer 2
3 GB/T5787 N AE R M8 X 16 Bolt 8
4 A45A4-50400 (] JETE 4% Strainer 1
5 A45A4-50200 B K Steel pipe 1
6 A50A4-50100 hnid &5 S R Oil cap ass'y 1
7 A50A4-50001 W Cover gasket 1
8 A30A4-50004 ED%; % [26 Washer 1
9 A30A4-50002 i R %€ Plug,drain 1
10 A30A4-50003 Wik Magnet 2
11 A30A4-50500 Wz %% Breath setting 1
12 TG000-10007 i i © 10X 70 Hose 1
13 TK000-13019 K4 @ 13-19 Clip 2

295




BN S ()

Valve control (two-throw)

296



BN S ()

Valve control (two-throw)

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A4-30000%2 Z %] Control ass’y 1 FrifE 4= H
- A50B4-30000%2 Z %I Control ass’y 1 KA 4 H
2 AS50A7-40002 % & 8X26 Pin 4
3 GB/T91 FFEI4Y $2.5X20 Pin, cotter 4
4 GB/T97.1 348 Washer 4
5 A50A7-40410 FHREEFT  Lever, lift 1
6 AS50A7-40420 AHENFT  Lever, tilt 1
7 A30A7-40003 AT T Knob, lift 1
8 A30A7-40004 HRLFH  Knob, tilt 1
9 A50A7-40300 BERAT Joint 2
10 A50A7-40200 A2 4% Bracket,valve lever 2
11 GB/T5783 IZFEM10X 25 Bolt 4
12 GB/T97.1 P10 Washer 4
13 GB/T93 #3510 Washer ,lock 4
14 GB/T6170 BERE10 Nut 4
15 A50A7-40100 BB Shaft, valve 1
16 GB/T5783 IZFM6X 10 Bolt 1
17 GB/T93 #4346 Washer,lock 1
18 A50A7-40001 W 1i%E Bushing 3
19 GB/T5782 I2HM12 X 60 X35 Bolt 4
20 GB/T97.1 “F-4412 Washer 8
21 GB/T889.1 BUEKIELEL2 Nut 4

297




B (2 )

Valve control (three-throw)

298



B (2 )

Valve control (three-throw)

Fr 5 5 T AT 44 FR &= #HIE
1 A50A4-30000%3 Z#1®  Control ass’y 1 bRy
- A50B4-30000%3 Z %  Control ass’y 1 Kb 24
2 A50A7-40002 B & 8X26 Pin 6
3 GB/T91 FFIO4S & 2.5X20 Pin, cotter 6
4 GB/T97.1 “F-448 Washer 6
5 AS50A7-40410 THERIH  Lever, lift 1
6 AS0A7-40420 WRHEMNFT  Lever, tilt 1
7 AS50A7-40430 F=R BRI F Lever,third 1
8 A30A7-40003 EFH-FH Knob, lift 1
9 A30A7-40004 R Knob, tilt 1
10 A30A7-40005 #FHH  Knob, sidesway 1
11 AS50A7-40300 AT Joint 3
12 AS50A7-40200 A2 4% Bracket,valve lever 2
13 GB/T5783 BZHM10X25 Bolt 4
14 GB/T97.1 “F-#10 Washer 4
15 GB/T93 #EL10 Washer ,lock 4
16 GB/T6170 BERE10 Nut 4
17 AS50A7-40100 RN Shaft, valve 1
18 GB/T5783 24 M6 X 10 Bolt 1
19 GB/T93 6 Washer,lock 1
20 A50A7-40001 #77%E Bushing 4
21 GB/T5782 BEFEM12 X 60 X 35 Bolt 4
22 GB/T97.1 3412 Washer 8
23 GB/T889.1 BUEKIELEL2 Nut 4

299




4 R (VO )

Valve control (four-throw)

300



4 R (VO )

Valve control (four-throw)

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A4-30000%4 Z#1®  Control ass’y 1 bRy
- A50B4-30000*4 Z 1  Control ass’y 1 KR AR ZE F
2 AS50A7-40002 B4l $ 8X26 Pin 8
3 GB/T91 FFIEO4S & 2.5X20 Pin, cotter 8
4 GB/T97.1 “F-448 Washer 8
5 A50A7-40410 THEEAFT  Lever, lift 1
6 AS0A7-40420 WRHEMNFT  Lever, tilt 1
7 AS50A7-40430 =1 R Lever,third 1
8 AS50A7-40440 SV R AFT Lever,fourth 1
9 A30A7-40003 EIHFHE Knob, lift 1
10 A30A7-40004 AL TH  Knob, tilt 1
11 A30A7-40005 %% F44  Knob, sidesway 1
12 A30A7-40006 Je'XFH Knob, clamp 1
13 A50A7-40300 HEHAT Joint 4
14 A50A7-40200 AT 22 Bracket,valve lever 2
15 GB/T5783 BZFEM10X 25 Bolt 4
16 GB/T97.1 P10 Washer 4
17 GB/T93 F##410 Washer ,lock 4
18 GB/T6170 B2HE10 Nut 4
19 A50A7-40100 L4 Shaft, valve 1
20 GB/T5783 IZFEM6X 10 Bolt 1
21 GB/T93 #E6 Washer,lock 1
22 A50A7-40001 #77%E Bushing 5
23 GB/T5782 IZFEM12 X 60X 35 Bolt 4
24 GB/T97.1 F4412 Washer 8
25 GB/T889.1 BUEKIELEL2 Nut 4

301




B4 e ()

Valve control (five-throw)

302



B4 e ()

Valve control (five-throw)

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A4-30000%4 Z#1®  Control ass’y 1 bRy
- A50B4-30000%4 Z 1" Control ass’y 1 Wik 25
2 AS50A7-40002 Hi%h & 8X26 Pin 10
3 GB/T91 FFIO44 ¢ 2.5X20 Pin, cotter 10
4 GB/T97.1 P48 Washer 10
5 AS50A7-40410 FHREERIAT  Lever, lift 1
6 AS50A7-40420 RHEMFT  Lever, tilt 1
7 AS50A7-40430 HZIEEFT Lever,third 1
8 AS50A7-40440 FVU R B EFT Lever,fourth 1
9 AS50A7-40450 F T IHEEAFT Lever fifth 1
10 A30A7-40003 ETHFH Knob, lift 1
11 A30A7-40004 A48 Knob, tilt 1
12 A30A7-40005 FF45  Knob, sidesway 1
13 A30A7-40006 JeX T4 Knob, clamp 1
14 A30A7-40007 JieH % FH  Knob, rotate 1
15 A50A7-40300 HEHAT Joint 5
16 AS50A7-40200 AT 222  Bracket,valve lever 2
17 GB/T5783 B2FEM10X 25 Bolt 4
18 GB/T97.1 “F-#410 Washer 4
19 GB/T93 FEL10 Washer ,lock 4
20 GB/T6170 BERE10 Nut 4
21 A50A7-40100 HEREHL  Shaft, valve 1
22 GB/T5783 #E4M6 X 10 Bolt 1
23 GB/T93 #1346 Washer,lock 1
24 A50A7-40001 W1 E  Bushing 6
25 GB/T5782 IZHM12 X 60 X35 Bolt 4
26 GB/T97.1 P12 Washer 8
27 GB/T889.1 BUEKIELEL2 Nut 4

303




W

Hydraulic pipeline FD50,60,70,80-CY1

S
Qil tank

E2.30

Control valve

Eank
Steering unit

4% [o] f 6L
38 Steering

Ak L CF) R cylinder
Tilt cylinder R.H

AR L (F2)
Tilt cylinder L.H

304



WL
Hydraulic pipeline

FD50,60,70,80-CY 1

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 GJT-51-00 Hi##k Nipple 4
2 A50A4-00400R kB (£7)  Nipple ass’y R.H. 1
3 GB/T97.1 “-#6 Washer 2
4 GB/T93 #1#6 Washer,lock 2
5 GB/T818 B24TM6 X 16 Bolt 2
6 GIT-55-00 HMA#Ek  Elbow 4
7 TGIBII-10042*G BRI 1011X 420 Hose H. P 4
8 GJT-50-00 HiB#Ek Nipple 2
9 GIT-48-00 [y %3k Nipple 1
10 TK000-35051 SJ&4ii35-51 Clip 6
11 A50C4-00003 [FI%  Hose 1 | % i@ F Two-throw
- A50C4-00004 = IEE Hose 1 | =/ @A Three-throw
- A50C4-00005 V45 i I=1H % Hose 1 | VYA i@ fFour-throw
12 GJT-49-00 HiE#k  Nipple 1
13 TGIBII-19050NL*G | = R 1911X 500 Hose H. P 1 Pt ZE A
- TGIBII-19053NL*G | & /E/RE 191X 530 Hose H. P 1 Wb 4
14 GJT-47-00 HiB#Ek  Nipple 1
15 A50A4-00300 TFBEGTARE B Steel pipe ass’y 1
16 GB/T5783 BZFEM10 X 25 Bolt 1
17 GJT-52-00 HMA#H:L Elbow 1
18 GJT-92-00 MR H 3k Connector 1
19 TGIBII-19090NL*G| & &R 191X 900 Hose H. P 1 PriE4EH
- TGIBI-1909INL*G| = H K& 1911X910 Hose H. P 1 BRAR 4 H
20 A50C4-00001 HIZEW M Hose,suction 1
21 A50C4-00002 JE =M Hose,suction 1
22 GJT-58-00 MR HE 175 = Flange 1
23 GB/T1235 O %4} 36X 3.5 O-ring 2

24 A50A4-20100

A A% 7 Pump,front

305




W

Hydraulic pipeline FD50,60,70,80-CY1

S
Qil tank

E2.30

Control valve

Eank
Steering unit

4% [o] f 6L
38 Steering

Ak L CF) R cylinder
Tilt cylinder R.H

AR L (F2)
Tilt cylinder L.H

306



WL
Hydraulic pipeline

FD50,60,70,80-CY 1

Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

25 GIT-43-00 HH 423k Fuel discharge port 1 YR A e 2 0k
- GJT-57-00 i 14235 Fuel discharge port 1 593 1 A 1
26 GB/T97.1 P10 Washer 18

27 GB/T93 #1110 Washer,lock 18

28 GB/T57830 I2H4M10X 30 Bolt 16

29 A50E4-20200 Ja i % %% Pump,rear 1

30 GB/T5786 BZFEM10X 1.25X 35 Bolt 4

31 A50A4-00500 # Packing 2

32 TGIBII-10042*G | =R 1011X420 Hose H. P 1 Pt 4 H

- TGIBII-10047*G | = HERE 1011X470 Hose H. P 1 RibT 2 H

33 GIT-54-00 HA#FE)  Elbow 1

34 GJT-111-00 BBk Nipple 1

35 TK000-22032 Je4ii22-32 Clip 4

36 TG000-19085 [ & 19X 850 Hose 1

37 TGIBI-10260*G | =R 101X2600 Hose H. P 1

38 TGIBI-10250*G | fm/E/RE 101X2500 Hose H. P 1

39 GB/T5783 #2£M8 X 25 Bolt 2

40 GB/T93 #38 Washer,lock 2

41 GB/T97.1 “F-#8 Washer 2

42 A50A4-00100 6 A} 9ol BT 0 B S (AT Steel pipe ass'y| 1

43 A50A4-00200 6 A} il T 4R B e B(J5) Steel pipe ass'y| 1

44 GIT-57-00 H ¥k  Elbow 1

45 A50A4-00400L Bk B (/£)  Nipple ass’y L.H. 1

46 GJT-101-00 FMA$L  Elbow 1 = ¥ I8 il Three-throw
- GIT-101-00 HAMA$EL  Elbow 2 VU J4 14 FfFour-throw
47 GJT-102-00 HMAHEk  Elbow 1 = 6 Ff Three-throw
- GJIT-102-00 HMAEk Elbow 2 70 4 18 Fi] Four-throw

307




W

Hydraulic pipeline FD50,60,70,80-W3

S
Qil tank

E2.30

Control valve

Eank
Steering unit

4% [o] f 6L
38 Steering

Ak L CF) R cylinder
Tilt cylinder R.H

AR L (F2)
Tilt cylinder L.H

308



WL
Hydraulic pipeline

FD50,60,70,80-W3

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GJT-51-00 Hi##k Nipple 4

2 A50A4-00400R LB (£)  Nipple ass’y R.H. 1

3 GB/T97.1 “F-#46 Washer 2

4 GB/T93 #36 Washer,lock 2

5 GB/T818 IZ2£TM6 X 16 Bolt 2

6 GJT-55-00 Bk Elbow 4

7 TGIBII-10042*G fE BB 1011X 420 Hose H. P 4

8 GJT-50-00 HiE#k  Nipple 2

9 GJT-48-00 [[yi#zLk  Nipple 1

10 TK000-35051 Je4ii35-51 Clip 6

11 A50C4-00003 [ Hose 1 7} 18 i Two-throw
- A50C4-00004 = IEIEHE Hose 1 | =/ W Three-throw
- A50C4-00005 VY 51 =1 % Hose 1 | PYJ¥ 18 FFour-throw
12 GJT-49-00 E#E#k  Nipple 1

13 TGIBII-19052NL*G | & EE 1911X 520 Hose H. P 1

14 GJT-47-00 EL#EPL  Nipple 1

15 A50A4-00300 FHBEGTANE S B Steel pipe ass’y 1

16 GB/T5783 BZFEM10 X 25 Bolt 1

17 GB/T1235 OM 2 48135} 3.5 O-ring 2

18 GJT-92-00 T ZE B 123 Connector 1

19 TGIBII-19090NL*G| =& 1911X 900 Hose H. P 1 FriEZEH

- TGIBII-1909INL*G| & /EE 1911X910 Hose H. P 1 B AR 4 H

20 A50C4-00001 AWM Hose,suction 1

21 A50C4-00002 Ja =W Hose,suction 1

22 GJT-58-00 AR HEI 10752 Flange 1

23 GB/T1235 ORI 36X 3.5 O-ring 2

24 A50B4-20100 A% Pump,front 1

309




W

Hydraulic pipeline FD50,60,70,80-W3

S
Qil tank

E2.30

Control valve

Eank
Steering unit

4% [o] f 6L
38 Steering

Ak L CF) R cylinder
Tilt cylinder R.H

AR L (F2)
Tilt cylinder L.H

310



WL
Hydraulic pipeline

FD50,60,70,80-W3

Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

25 GIT-43-00 HH 423k Fuel discharge port 2 | KRN REIEH
- GJT-57-00 i 14235 Fuel discharge port 2 593 1 A 1
26 GB/T97.1 P10 Washer 18

27 GB/T93 #1110 Washer,lock 18

28 GB/T57830 I2H4M10X 30 Bolt 16

29 A50B4-20200 Ja i % %% Pump,rear 1

30 GB/T5786 BZFEM10X 1.25X 35 Bolt 4

31 A50A4-00500 # Packing 2

32 TGIBII-10042*G | =R 1011X420 Hose H. P 1 Pt 4 H

- TGIBII-10047*G | = HERE 1011X470 Hose H. P 1 RibT 2 H

33 GIT-54-00 HA#FE)  Elbow 1

34 GJT-111-00 BBk Nipple 1

35 TK000-22032 Je4ii22-32 Clip 4

36 TG000-19085 [ & 19X 850 Hose 1

37 TGIBI-10260*G | =R 101X2600 Hose H. P 1

38 TGIBI-10250*G | fm/E/RE 101X2500 Hose H. P 1

39 GB/T5783 #2£M8 X 25 Bolt 2

40 GB/T93 #38 Washer,lock 2

41 GB/T97.1 “F-#8 Washer 2

42 A50A4-00100 6 A} 9ol BT 0 B S (AT Steel pipe ass'y| 1

43 A50A4-00200 6 A} il T 4R B e B(J5) Steel pipe ass'y| 1

44 GIT-57-00 H ¥k  Elbow 1

45 A50A4-00400L Bk B (/£)  Nipple ass’y L.H. 1

46 GJT-101-00 FMA$L  Elbow 1 = ¥ I8 il Three-throw
- GIT-101-00 HAMA$EL  Elbow 2 VU J4 14 FfFour-throw
47 GJT-102-00 HMAHEk  Elbow 1 = 6 Ff Three-throw
- GJIT-102-00 HMAEk Elbow 2 70 4 18 Fi] Four-throw

311




WIEEH FD/Y50,60,70,80-S3/G3/G4/S8/S3 X
Hydraulic pipeline

S
Qil tank

E2.30

Control valve

el 3%
Steering unit

B 6L
38 Steeringl
AR (4) cylinder
Tilt cylinder R.H

ik T () 45

Tilt cylinder L.H

=R DY I Sk T

BENH w20
U« %Qé;_




WL
Hydraulic pipeline

FD/Y50,60,70,80-S3/G3/G4/S8/S3 X #+

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GJT-51-00 HiE#k Nipple 4

2 A50A4-00400R LB (£7)  Nipple ass’y R.H. 1

3 GB/T97.1 “F-#6 Washer 2

4 GB/T93 #1E6 Washer,lock 2

5 GB/T818 B24£TM6X 16 Bolt 2

6 GJT-55-00 Bk Elbow 4

7 TGIBII-10042*G BB 1011X 420 Hose H. P 4

8 GJT-50-00 HiB#Ek Nipple 2

9 GJT-48-00 [alyi#23k  Nipple 1

10 TK000-35051 J&4ii35-51 Clip 6

11 A50C4-00003 BV Hose 1 7 F I F Two-throw
- A50C4-00004 = HRIEHE Hose 1 = ¥ & Fil Three-throw
- A50C4-00005 VY 1& Bl Hose 1 VU 4 i T Four-throw
12 GJT-49-00 Hi##k Nipple 1

13 TGIBII-19050NL*G | &R JiE 191X 500 Hose H. P 1

14 GJT-47-00 HEi##k Nipple 1

15 A50A4-00300 BTN E S Steel pipe ass’y 1

16 GB/T5783 B2FEM10X 25 Bolt 1

17 GJT-52-00 HM#:L Elbow 1

18 GJT-92-00 MR D2k Connector 1

19 TGIBII-19090NL*G | = K2 1911X900 Hose H. P 1 P4

- TGIBII-1909INL*G | #&/EKE 1911X910 Hose H. P 1 (g7 NES
20 A50C4-00001 Il Hose,suction 1 [FD/Y50,60,70,80-S3 AN
- A50L4-00001 Il E  Hose,suction 1 |FD/Y50,60,70,80-S3 [/
21 A50C4-00002 Ja =M Hose,suction 1
22 GJT-58-00 MRt 0752 Flange 1
23 GB/T1235 O 2 f 36X 3.5 O-ring 2
24 A50E4-20100 AT %% Pump,front 1

313



WIEEH FD/Y50,60,70,80-S3/G3/G4/S8/S3 X
Hydraulic pipeline

S
Qil tank

E2.30

Control valve

el 3%
Steering unit

B 6L
38 Steeringl
AR (4) cylinder
Tilt cylinder R.H

ik T () 45

Tilt cylinder L.H

=R DY I Sk T

BENH w20
U« %Qé;_




W

. FD/Y50,60,70,80-S3/G3/G4/S8/S3 X #¥
Hydraulic pipeline

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
25 GJT-52-00 Hl T #23k  Fuel discharge port 1

26 GB/T97.1 “F-#410 Washer 18

27 GB/T93 #1110 Washer,lock 18

28 | GIT-144-00 Bk Elbow 1

29 AS50E4-20200 Ja ¥4 Pump,rear 1

30 GB/T5786 BZFEM10X 1.25X 35 Bolt 4

31 A50A4-00500 # Packing 2

32 | TGIBII-10042*G | iR 1011X420 Hose H. P 1 R (R
- TGIBII-10047*G | = EAE 101X 470 Hose H. P 1 WA 4
33 GJT-54-00 Bk Elbow 1

34 GJT-111-00 HIiE#L Nipple 1

35 TK000-22032 Je4ii22-32 Clip 4

36 | TG000-19120 B & 19X 1200 Hose 1

37 | TGIBI-10260*G B 101X 2600 Hose H. P 1

38 | TGIBI-10250*G SRR 101X2500 Hose H. P 1

39 | GB/T5783 2 kM8 X 25 Bolt 2

40 GB/T93 J#i#8 Washer,lock 2

41 GB/T97.1 248 Washer 2

42 A50A4-00100 A0 A5} 3 08 A L BG(RT) Steel pipe ass'y| 1

43 A50A4-00200 6 A% vk T 4M & AL (J5) Steel pipe ass'y| 1

44 GJT-57-00 HMF#Ek  Elbow 1

45 A50A4-00400L ek Kk (/2)  Nipple ass’y L.H. 1

46 | GIT-174-00 B4k  Elbow 1

47 | TGLBI-06032-H30*G| @5k 61X 320 Hose H. P 1

48 GJT-344-00 135° #3k  Connector 1

49 | TGIBI-10070*G SRR 101X 700 Hose H. P 1

315




WIEEH FD/Y50,60,70,80-S3/G3/G4/S8/S3 X
Hydraulic pipeline

S
Qil tank

E2.30

Control valve

el 3%
Steering unit

B 6L
38 Steeringl
AR (4) cylinder
Tilt cylinder R.H

ik T () 45

Tilt cylinder L.H

=R DY I Sk T

BENH w20
U« %Qé;_




WIEEH FD/Y50,60,70,80-S3/G3/G4/S8/S3 X
Hydraulic pipeline

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
50 GJT-101-00 HMA¥L  Elbow 1 = J¥ I8 il Three-throw
- GJT-101-00 HM#Ek Elbow 2 VU J% 18 i Four-throw
51 GJT-102-00 HM#Ek Elbow 1 = ¥ I i Three-throw
- GJT-102-00 HM#Ek Elbow 2 VU J4 18 I Four-throw

317



R B S FD50,60,70,80-KMS2/KMS11/KMS12/KMS13/YC8/XC1
Hydraulic pipeline  /XC2/WF7/CY4/DY1/DY | K #1/W3 X A

S
Qil tank

EZ 3t
Control valve

4% (o] S 6T
Steering
oAb &L () cylinder
Tilt cylinder R.H

45

AR L (F2)
Tilt cylinder L.H

=R DY I Sk T

FEa S50 A A 49
0 ”@é




WU i
Hydraulic pipeline

FD50,60,70,80-KMS2/KMS11/KMS12/KMS13/YC8/XC1
/XC2/WF7/CY4/DY1/DY 1 X #/W3 X &f

Fr 5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GJT-51-00 HidE#k Nipple 4

2 A50A4-00400R 3k B (£)  Nipple ass’y R.H. 1

3 GB/T97.1 “F-#6 Washer 2

4 GB/T93 #36 Washer,lock 2

5 GB/T818 I2%5TM6 X 16 Bolt 2

6 GJT-55-00 HAEL Elbow 4

7 TGIBII-10042*G B R E 1011X 420 Hose H. P 4

8 GJT-50-00 Hi##k Nipple 2

9 GJT-48-00 323k Nipple 1

10 TK000-35051 Je4ii35-51 Clip 6

11 A50C4-00003 By Hose 1 7 F 1 il Two-throw
- A50C4-00004 = ®EHE  Hose 1 = J I8 Fil Three-throw
- A50C4-00005 VY 5 1 =1 Hose 1 Y} ) FifFour-throw
12 GJT-49-00 Ei#E#k  Nipple 1

13| TGIBI-19052NL*G | &R 1911X 520 Hose H. P 1| DTS2
~ | TGIBU-19050NL*G | /K% 191X 500 Hose H. P 1| ED5060.70.80-W3HIFS
= | TGIBI-19046NL*G | M 191X 460 Hose H. P 1 |FDS0607080-DY1PFS
- TGIBII-19044NL*G | & B 1911X 440 Hose H. P 1 FD50,60,70,80-XC1
- TGIBII-19055NL*G | =k 1911X 550 Hose H. P 1 FD50,60,70.80-DY 1
14 GJT-47-00 Bk Nipple 1

15 A50A4-00300 W BN Steel pipe ass’y 1

16 GB/T5783 BEAEM10X 25 Bolt 1

17 GIT-57-00 HMA#L Elbow 1

18 GJT-204-00 — @ ¥k Connector 1

19 TGIBII-19090NL*G | /5% 1911X 900 Hose H. R e S S

TGIBII-19091NL*G
TGIBII-19085NL*G
TGIBII-19095NL*G

o
W E
F =

R 1911 X 850 Hose H.

et
F[

G 1911X910 Hose H.

4 1911X 950 Hose H.

"U"U"U"U

KMS11/RMSI3/W3 I iZER]

IFD350.60,70,80-KMS2KMS12/Y¢
KMS11/KMSI3/W3 MJ%MFH

FD50,60,70,80-DY 1 [/
/XC2/CY4/WF7/XCl1

FD50,60,70,80-DY1

319



R B S FD50,60,70,80-KMS2/KMS11/KMS12/KMS13/YC8/XC1
Hydraulic pipeline  /XC2/WF7/CY4/DY1/DY | K #1/W3 X A

S
Qil tank

EZ 3t
Control valve

4% (o] S 6T
Steering
oAb &L () cylinder
Tilt cylinder R.H

45

AR L (F2)
Tilt cylinder L.H

=R DY I Sk T

FEa S50 A A 49
0 ”@é




WL
Hydraulic pipeline

FD50,60,70,80-KMS2/KMS11/KMS12/KMS13/YC8/XC1

/XC2/WF7/CY4/DY1/DY 1 X #/W3 X &f

Fr 5 5 T AT 44 FR &= HE
Item Part No Description Q’ty Remark

20 A50C4-00001 RIS Hose,suction 1 [EDoRe0T080 KMSZKMSI12
- A50L4-00001 BT Hose,suction 1 | ED0e0T080 MDY
21 A50C4-00002 JE R % Hose,suction 1

22 GJT-58-00 M BE M 075> Flange 1

23 GB/T1235 OXU 36X 3.5 O-ring 2

24 A50B4-20100 AT %822 Pump,front 1 NS 12
- A50A4-20100 i %2 %% Pump,front 1 |FRe0c07080 DY I XC
25 GJT-43-00 Hiyh 1423k Fuel discharge port 2 K- YR e A ik

- GIT-57-00 HyH 4%k Fuel discharge port 2 B IE A

26 GB/T97.1 F-4410 Washer 18

27 GB/T93 310 Washer,lock 18

28 GB/T57830 BZAM10X 30 Bolt 16

29 | A50B4-20200 JG Vi%e % Pump,rear 1| PDO0COTOROKMS2.

- A50E4-20200 JE %% Pump,rear R s B Sl O
- A50A4-20200 Ja ¥ 2% Pump,rear 1 FD50,60,70,80-XC1

30 GB/T5786 IZHM10X 1.25X 35 Bolt 4

31 A50A4-00500 # Packing 2

32 TGIBI-10070*G | = HERE 101X700 Hose H. P 1

33 GJT-54-00 HMH#Ek  Elbow 1

34 GJT-111-00 HiE#ESk  Nipple 1

35 TK000-22032 Je4ii22-32 Clip 4

36 TG000-19110 [EHF & 19X 1100 Hose 1

37 TGIBI-10260*G EERCE 101X 2600 Hose H. P 1

38 TGIBI-10250*G EERE 101X2500 Hose H. P 1

39 GB/T5783 HZFEM8 X 25 Bolt 2

40 GB/T93 FAELS Washer,lock 2

41 GB/T97.1 “F-#8 Washer 2

42 A50A4-00100 6 A% v L 4W B &L (AT) Steel pipe ass'y| 1

321




R B S FD50,60,70,80-KMS2/KMS11/KMS12/KMS13/YC8/XC1
Hydraulic pipeline  /XC2/WF7/CY4/DY1/DY | K #1/W3 X A

S
Qil tank

EZ 3t
Control valve

4% (o] S 6T
Steering
oAb &L () cylinder
Tilt cylinder R.H

45

AR L (F2)
Tilt cylinder L.H

=R DY I Sk T

FEa S50 A A 49
0 ”@é




R B S FD50,60,70,80-KMS2/KMS11/KMS12/KMS13/YC8/XC1
Hydraulic pipeline  /XC2/WF7/CY4/DY1/DY | K #1/W3 X A

Fr 5 5 T AT 44 FR o HE

Item Part No Description Q’ty Remark
43 A50A4-00200 6 A%k ik T 4W B AL (J5) Steel pipe ass'y| 1
44 | GIT-57-00 Bk Elbow 1| RS0 Os0RMSIY
B GIT-52-00 Eff#k  Elbow 1| ED00.70.80-KMSIL
45 A50A4-00400L ek B (/) Nipple ass’y L.H. 1
46 TGIBI-10088*G | mi/EJiE 101X 880 Hose H. P 1
47 GB/T1235 O %5 %4835 X 3.5 O-ring 2
48 GIT-92-00 I FE R 5 22 Flange 1 | FOSe0T080 KMSIKMSI2
- GIT-477-00 I HE I 195 2% Flange L
49 GIT-101-00 Bk Elbow 1 = ¥ 18 Al Three-throw
- GJT-101-00 HA#PL Elbow 2 VU 1 1% F Four-throw
50 GJT-102-00 Bk Elbow 1 = ¥ i Three-throw
- GJT-102-00 HMA#Ek Elbow 2 VY J4 1 il Four-throw

323



W

S FD50,60,70,80-KMS2/W3 X #f EX-A
Hydraulic pipeline

S
Qil tank

EZ 3t
Control valve

4% (o] S 6T
Steering
oAb &L () cylinder
Tilt cylinder R.H

34
AR BT () 45
Tilt cylinder L.H
SR TPk 5= 5500 4 i 51

324



WL
Hydraulic pipeline

FD50,60,70,80-KMS2/W3 X #f EX-A

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GJT-51-00 HidE#k Nipple 2
2 A50A4-00400R $k B (F)  Nipple ass’y R.H. 1
3 GB/T97.1 “F-#46 Washer 2
4 GB/T93 #36 Washer,lock 2
5 GB/T818 B2£TM6 X 16 Bolt 2
6 GJT-55-00 Bk Elbow 2
7 TGIBII-10042*G R B 1011X 420 Hose H. P 4
8 GJT-50-00 Ei#E#k  Nipple 2
9 GJT-48-00 [y %k Nipple 1
10 TK000-35051 J&4ii35-51 Clip 6
11 A50C4-00003 [ Hose 1 75 1 16 il Two-throw
- A50C4-00004 = RENEE Hose 1 = ¥ I Fl Three-throw
- A50C4-00005 VY 5 Bl Hose 1 Y 5 18 FiFour-throw
12 GJT-49-00 HidE#k Nipple 1
13 TGIBII-19052NL*G | = JEBE 1911X 520 Hose H. P 1 FD50.60,70,80-KMS2
- TGIBII-19050NL*G | #=JERE 1911X 500 Hose H. P 1 FD50,60,70,80-W3 X[+
14 GJT-382-00 HiB#k Nipple 1
15 A90F4-00100 B R Steel pipe ass’y 1
16 GB/T5783 BZFEM10X 25 Bolt 1
17 GJT-57-00 HM#k Elbow 1
18 GJT-204-00 —JE#:3k Connector 1
19 TGIBII-19090NL*G| /&K E 1911X900 Hose H. P 1 FrE 2 H
- TGIBI-1909INL*G| & /&KE 1911X910 Hose H. P 1 BXbR4EH
20 A50C4-00001 AU Hose,suction 1 FD50,60,70,80-KMS2
- A50L4-00001 I Hose,suction 1 FD50,60,70,80-W3 X/
21 A50C4-00002 JE =M  Hose,suction 1
22 GJT-58-00 MR HE 075 =% Flange 1
23 GB/T1235 O f 36X 3.5 O-ring 2
24 A50B4-20100 AT %% Pump,front 1

325




W

S FD50,60,70,80-KMS2/W3 X #f EX-A
Hydraulic pipeline

S
Qil tank

EZ 3t
Control valve

4% (o] S 6T
Steering
oAb &L () cylinder
Tilt cylinder R.H

34
AR BT () 45
Tilt cylinder L.H
SR TPk 5= 5500 4 i 51

326



WL
Hydraulic pipeline

FD50,60,70,80-KMS2/W3 X #f EX-A

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark

25 GJT-43-00 Hih 0423k Fuel discharge port 2 KR Vi e 2R 1% H
_ GJT-57-00 HyH 423k Fuel discharge port 2 By EE R %k
26 GB/T97.1 P10 Washer 18

27 GB/T93 #1310 Washer,lock 18

28 GB/T57830 #EFM10X 30 Bolt 16

29 A50B4-20200 Ja i #6%% Pump,rear 1 FD50,60,70,80-KMS2
- AS50E4-20200 Ja Wi %% Pump,rear 1 | FD50,60,70.80-W3 Rk
30 GB/T5786 BZFEM10X 1.25X 35 Bolt 4

31 A50A4-00500 # Packing 2

32 TGIBI-10070*G | fEME 101X 700 Hose H. P 1

33 GIT-383-00 Hf¥k  Elbow 1

34 GJT-111-00 Hi#E#k Nipple 1

35 TK000-22032 Je4ii22-32 Clip 4

36 TG000-19110 [ & 19X 1100 Hose 1

37 TGICI-10260*G B 101X2600 Hose H. P 1

38 TGICI-10250*G R RE 101X 2500 Hose H. P 1

39 GB/T5783 B2 FEMS X 25 Bolt 2

40 GB/T93 3348 Washer,lock 2

41 GB/T97.1 “F-#8 Washer 2

42 AS50A4-00100 A0 A5} 7 B B L BG(RT) Steel pipe ass'y| 1

43 A50A4-00200 A0 A% Ve T AW B A (J5) Steel pipe ass'y| 1

44 GIT-57-00 HA#L Elbow 1

45 A50A4-00400L $23k Bk (/£)  Nipple ass’y L.H. 1

46 TGICI-10088*G | /&K 101X 880 Hose H. P 1

47 GB/T1235 OB} 35X 3.5 O-ring 2

48 GJT-384-00 HIESk  Nipple 2

49 GJT-385-00 HMA#E Elbow 2

50 GJT-92-00 MEEHE 75 = Flange 1

327




W

S FD50,60,70,80-KMS2/W3 X #f EX-A
Hydraulic pipeline

S
Qil tank

EZ 3t
Control valve

4% (o] S 6T
Steering
oAb &L () cylinder
Tilt cylinder R.H

34
AR BT () 45
Tilt cylinder L.H
SR TPk 5= 5500 4 i 51

328



R FD50,60,70,80-KMS2/W3 X/ &f EX-A
Hydraulic pipeline

55 TS TR 24 PR s H/E

Item Part No Description Q’ty Remark

51 GIT-572-00 BHMA#EEL Elbow 1 = 4 1A il Three-throw
- GJT-572-00 HAFk Elbow 2 VU J 18 Fi] Four-throw
52 GIT-573-00 Bk Elbow 1 = J4 1A il Three-throw
- GIT-573-00 Bk Elbow 2 VY 4 18 FilFour-throw

329



J\L EE RS

LIFTING SYSTEM

330



NTRE B RG (FEARD

Hydraulic system mast(Normal mast KM)

C ]

(P2 e - I S vl B |

e AT T
) -

A A&22)

/
I

1

|

\
\
\

331



T2 RS (AR
Hydraulic system mast(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 TGLBII-19084-H55GS*) | = R iK% 19X 840 Hose H.P. 1 EX-B
- TGLCII-19084-H55GS*] | /5 R AR 19 X 840 Hose H.P. 1 EX-A
2 GJT-40-00 PRI Flow regulator 1 EX-B
- GJT-402-00 FRIE  Flow regulator 1 EX-A
3 GJT-41-00 — @ $%:3k Three way connector 1 EX-B
- GJT-422-00 —i# 4%k Three way connector 1 EX-A
4 TGIBII-13056*] B 13X 560 Hose H.P. 1 EX-B
- TGICII-13056*] i R B 13 X 560 Hose H.P. 1 EX-A
5 GB/T5783 Ik M8X 16 Bolt 3
6 GB/T93 L 8 Washer,lock 3
7 M100C3-70001 TME IR Oil pipe bezel 1
8 GIT-42-00 LB #2k Nipple 1 EX-B
- GIT-404-00 H 18 4% 3k Nipple 1 EX-A
9 TG000-12XXX R d12X L1 Tube vinyl 2
10 GJT-162-00 [k Joint 1

11

TGO000-12115

SHRIFd12X 1150 Tube vinyl

332




NTRE B RG (FEARD

Hydraulic system mast(Normal mast KM)

B AR IEHM (Mast Piping Optional Parts)
T RO JE H/E
Lifting Height Hose(mm) Remark
2500 1500
3000 1750
3300 1900
3500 2000
3700 2100
4000 2300
4500 2550
5000 2800
5200 2900
5500 3100
6000 3350
6500 3650
7000 3950

333




11,12,13

e

i

-
i

i

=]

Gl
[ M

e
(5

D)
&

T

ERR

ERE SN
ETARREES.

Fi 1

14,15,16

Py

O e

9,10

[ropwrm gy L

Anammdmem—o| I

8

Hydraulic system attachments(Normal mast KM)

B HRE B ARG (AR

334

EEES|

====3

F

EEES|




B HRE B ARG (AR

= F K

Hydraulic system attachments(Normal mast KM)

Fre 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 GB/T5783 #2FM8 X 25  Bolt 2
2 M50C3-90002 $23L MR Joint support plate 1
3 GJT-486-00 Hi#E$#k Nipple 4
4 TGIAII-10XXX*] FERE 10X XXX Hose H.P 2
5 SHTPG1-217.2C3-88 WELE J Double-linked clip 3
- SHIPGI-217.2C3-88 | XK Double-linked clip 5 =6.5K H
6 TGIAII-10XXX*] B 10X XXX Hose H.P 2
7 M100C3-90001 $4i#F Stop Lever 2
8 M50C3-90200R SRS AT Sheave hanger ass’y 1
9 GB/T93 I Washer,lock 3
10 GB/T5783 IZ24M12X 25 Bolt 3
11 MS50C3-90100R $2 3k [ 5 S BR A Support 1
12 GB/T5783 IZFEM10X20  Bolt 2
13 GB/T93 10 Washer,lock 4
14 $30J3-70001 184t Pulley 2
15 GB/T276 RV ER 46025 Bearing 2
16 GB/T893. 1 FLH SRR PES2 Ring 2
17 MS50C3-90005 44 E Bushing 1
18 GB/T8%4. 1 BRI PE 25 Ring 1

335




B HRE B ARG (AR

= F K

Hydraulic system attachments(Normal mast KM)

B ARGk 1 (Mast Piping Optional Parts)
T R PRaK RN ik
Lifting Height Hose(mm) Hose(mm) Remark
2500 1650 1750
3000 1900 2000
3300 2050 2150
3500 2150 2250
3700 2250 2350
4000 2450 2550
4500 2700 2800 2-M18X1. 5°F [
5000 2950 3050
5200 3050 3150
5500 3250 3350
6000 3500 3600
6500 3800 3900
7000 4100 4200

336




B HRER ARG (AR )y
Hydraulic system attachments(Normal mast KM)

17,18,19 20 21

11,10,9
|
LI 1 12
E 3 ‘F\ ”””””
i AEO
ﬁ %’f igi i T13,14,15
i | s
SRR -
| 16
N
fIliny
I ;4: A
| e r )
s 41 T I B w
S-S N Ny % BEREER i ‘ﬁ“
BEERELE, — )
1Y) U PN i
f | S ) u
feeseoeoes 2 \\‘:I‘_"/g ! H
e \,:4 H
ISR
Tr o= R . 5 S —
=3 s N, w S

337



B HRER ARG (AR )y
Hydraulic system attachments(Normal mast KM)

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 GB/T5783 IZFEM10X16  Bolt 4
2 M50C3-90002 $23L MR Joint support plate 2
3 GJT-486-00 Hi#E$#k Nipple 8
4 TGIAII-10XXX*] FERE 10X XXX Hose H.P 4
5 SHTPG1-217.2C3-88 WELE J Double-linked clip 6
- SHIPG1-217.2C3-88 | XK Double-linked clip 8 =6.5K H
6 TGIAII-10XXX*] B 10X XXX Hose H.P 2
7 MS50C3-90100L $23k [ 78 SO S/ Support 1
8 M100C3-90001 44T Stop Lever 4
9 GB/T93 12 Washer,lock 6
10 GB/T5783 IZ24M12X 25 Bolt 6
11 M50C3-90200L LB /L Sheave hanger ass’y 1
12 M50C3-90200R WHHZL L AT Sheave hanger ass’y 1
13 M50C3-90100R F3k [ 8 BRI AT Support 1
14 GB/T5783 IZFEM10X20  Bolt 4
15 GB/T93 10 Washer,lock 8
16 TGIAII-10XXX*] | EEARE 10X XXX Hose H.P 2
17 $30J3-70001 1H% Pulley 4
18 GB/T276 TRV ER 46025 Bearing 4
19 GB/T893. 1 FLH S4B 52 Ring 4
20 MS50C3-90005 44 E Bushing 2
21 GB/T8%4. 1 Hh FHBRPERI 25 Ring 2

338




JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

Va1

B ARGk A (Mast Piping Optional Parts)
LT e PRaK oK fF16kZ ik
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
2500 1650 1950 1750
3000 1900 2200 2000
3300 2050 2350 2150
3500 2150 2450 2250
3700 2250 2550 2350
4000 2450 2750 2550
4500 2700 3000 2800 2-M18X1. 5*F 1
5000 2950 3250 3050
5200 3050 3350 3150
5500 3250 3800 3350
6000 3500 5800 3600
6500 3800 4100 3900
7000 4100 4400 4200

339




e B ARG (AR T
Hydraulic system attachments(Normal mast KM)

26,27,28 829 30

20,21,22

N

23

i
-

25

AF e 15 y \ I
NV TS L Il
LSRR e Lo SfiZs H
s LY 14,1312« Wi i )
| mlos [ T
- L i3
\ = R R
Rl i} AR AR R
K% H=d BRARLEEE.
N N e N
i \ TN ( N
i e : ;
i :@ s SN /:,’ e =l
ok
.S th:]\,:,»— b P CT
mwszzzigd == _B F==3

340



B HRE B ARG (AR

A1

Hydraulic system attachments(Normal mast KM)

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 GB/T5782 BZFM16X100  Bolt 1
2 GB/T93 34416 Washer,lock 3
3 MS50C3-90004 %% Bushing 1
4 M50C3-90001 it Baffle 1
5 M50C3-90003 M Tube card branch 1
6 GB/T5783 #2FM10X 20 Bolt 6
7 GB/T93 313410 Washer,lock 10
8 TGIAII-10XXX*] | SERE 10X XXX Hose H.P 2
9 SIM100A-0200 PUiE#%E3k  Connectors 1
10 GB/T5783 B2 FEMS X 20 Bolt 2
11 GB/T93 F 448 Washer,lock 2
12 GB/T5783 IZFEM10X 16 Bolt 4
13 M50C3-90002 $23L 37 Joint support plate 2
14 GJT-486-00 Hid$2k Nipple 8
15 TGIAII-10XXX*] BRI 10X XXX Hose H.P 4
16 SHTPG1-217.2C3-88 MK & Double-linked clip 8
- SHIPG1-217.2C3-88 MELE S Double-linked clip 10 =6.5K H
17 TGIAII-10XXX*] B ERE 10X XXX Hose H.P 2
18 MS50C3-90100R F2 3k [ g SR IS A Support 1
19 M50C3-90200R AR R AT Sheave hanger ass’y 1
20 M50C3-90200L R FELL S B/ Sheave hanger ass’y 1
21 GB/T5783 IEFEM12 X 25 Bolt 6
22 GB/T93 #4412 Washer,lock 8
23 M100C3-90001 441 Stop Lever 4

341




e B ARG (AR T
Hydraulic system attachments(Normal mast KM)

26,27,28 829 30

20,21,22

N

23

i
-

25

AF e 15 y \ I
NV TS L Il
LSRR e Lo SfiZs H
s LY 14,1312« Wi i )
| mlos [ T
- L i3
\ = R R
Rl i} AR AR R
K% H=d BRARLEEE.
N N e N
i \ TN ( N
i e : ;
i :@ s SN /:,’ e =l
ok
.S th:]\,:,»— b P CT
mwszzzigd == _B F==3

342



e B ARG (AR T
Hydraulic system attachments(Normal mast KM)

75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
24 M50C3-90100L P[] 5 S B S /E Support 1

25 TGIAII-10XXX*J | EME 10X XXX Hose H.P 2

26 $30J3-70001 %5 Pulley 6

27 GB/T276 IRV ER$i 76025 Bearing 6

28 | GB/T893.1 FLH 3448152 Ring 6

29 M50C3-90005 HhE M Bushing 3

30 GB/T894. 1 Tl 3 1 74 25 Ring 3

343




B HRE B ARG (AR

T 1
Hydraulic system attachments(Normal mast KM)

B ARG IEH M (Mast Piping Optional Parts)
L TT i P8R P15 RVANE S PR25K #IE
Lifting Height| Hose(mm) Hose(mm) Hose(mm) Hose(mm) Remark
2500 3200 1650 1750 1950
3000 3700 1900 2000 2200
3300 4000 2050 2150 2350
3500 4200 2150 2250 2450
3700 4400 2250 2350 2550
4000 4800 2450 2550 2750
4500 5300 2700 2800 3000
5000 5800 2950 3050 3250
5200 6000 3050 3150 3350
5500 6400 3250 3350 3550
6000 6900 3500 3600 3800
6500 7500 3800 3900 4100
7000 8100 4100 4200 4400

344




NTRER ARG (W2 EED
Hydraulic system mast(Full Free 2-Stage Mast KZM)

1
N s « B = T3
e T
roz2 g | [ e
[ [ - j
H i
- A}J VL -
7 o
[N
2,3,4,5
‘r n
! ':
e ioe 1
i B

a. . : a
Ny J L ,
E 7 N -4
i Iy
E (—‘ - 2
et A e
AN g P
1 f 1
7/ | k i S\,
S P
i , i
L \ / L]
_ H _
,,,,,,,,, e RIS
L) )
bommmee 4 bommmee 4

,,,,,,,,,,,,,,,,,,

345




TREM ARG (W4 EED

Hydraulic system mast(Full Free 2-Stage Mast KZM)

Fr 5 5 T AT 44 FR ¥ #HIE

Item Part No Description Q’ty Remark
1 GIJT-700-00 Bk Elbow 2
2 750C3-70100-XXX | W& & Steel Pipe ass’y 2
3 Z30K3-70001 B+ Clamp 2
4 GB/T5783 IZFM8 X 20 Bolt 2
5 GB/T93 HE10  Washer,lock 2
6 TGIBII-19084GS*J 1 R 19 X 840 Hose H.P. 1 EX-B
- TGICII-19084GS*] | 5819 X 840 Hose H.P. 1 EX-A
7 GJT-40-00 PRI Flow regulator 1 EX-B
- GJT-402-00 FRIEM Flow regulator 1 EX-A
8 GIT-392-00 B AL Elbow 1
9 GJT-669-00 =i %k Three way connector 1 EX-B
- GJT-422-00 — il #% 3k Three way connector 1 EX-A
10 GIT-42-00 I8 #3k Nipple 1 EX-B
- GIT-404-00 I8 #3k Nipple 1 EX-A
11 | TGIBII-13056 R 13X 560 Hose H.P. 1 EX-B
- TGICII-13056 B 13X 560 Hose H.P. 1 EX-A
12| Z50C3-70001 THERIH Oil pipe bezel 1
13 | GB/T5783 12k M8X 20 Bolt 3
14 GB/T93 IR 8 Washer,lock 3
15 750C3-70200 = R E Hose H.P. 2

346




TREM ARG (W4 EED

Hydraulic system mast(Full Free 2-Stage Mast KZM)

B AR IEHM (Mast Piping Optional Parts)
T 2K E H/E
Lifting Height Hose(mm) Remark
2500 1164
2700 1264
3000 1414
3300 1564
3500 1664
3700 1764
4000 1964

347




BEER RS (ZWR2AHE) =HFHA
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

B— B-B
i i AT
L s b W |5
= = | 12 ER 18,17,16
L &A
! { 4’3 E [
e 15,14,13
o 0 [
b
- e w1 f 8
o Lil;i § /
{
- 7
iy 12,11,10
™ N"T’I? *'1 ; 1 F\lﬁ‘ﬂﬁ
g e R o
7777777777777777 1 Ny . F s i
TR iz 4l
FPE rﬁyp
N DA
J S Leh
N 7
i P . s ———

7777777777

348



BEER RS (ZWR2AHE) =HFHA
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 TGIAII-10XXX*] R 10X XXXX Hose H.P 1
2 TGIAII-10XXX*J i ERE 10 X XXXX Hose H.P 1
3 7Z50C3-90100R Ja PR AT Rear guide slot ass’y 1
4 GB/T5783 B2FM10X 16 Bolt 4
5 GIT-486-00 HiE#k Nipple 4
6 SHTPG1-217.2C3-88 XUEEE 3 Double-linked clip 2
7 TGIAII-10120*] = R 10X 1200 Hose H.P 2
8 TGIAII-1I0XXX*P | S HEKRE 10X XXXX Hose H.P 2
9 GJT-634-00 Hil#Ek Nipple 2
10 750C3-90001 FE [ 7 B Joint fixed elbow 1
11 GB/T5783 IZFEMS8 X 16 Bolt 2
12 GB/T93 48 Washer,lock 2
13 GB/T93 FE10 Washer,lock 6
14 GB/T5783 IZFEM10X20  Bolt 2
15 S50C3-90100 FITEFCZH 28 2 B Front sheave set ass’y 1
16 GB/T93 F#46 Washer,lock 2
17 GB/T5783 EHAM6X10  Bolt 2
18 750C3-90200R T S4B A Front guide slot ass’y 1

349




JmAEHAS (& HE)

Hydraulic system attachments(Full Free 2-Stage Mast KZM)

=F K

B ARGk H (Mast Piping Optional Parts)
LT e PR BE 24K B2 GRYNE ik
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
2500 2100 2000 1500
2700 2300 2200 1600
3000 2600 2500 1750
3300 2900 2800 1900 2-M18X1. 5*FH
3500 3100 3000 2000
3700 3300 3200 2100
4000 3500 3400 2300

350




JmAEHAS (& HE)

VU 1

Hydraulic system attachments(Full Free 2-Stage Mast KZM)

t- ‘Eﬁ 1 ﬁi} ’*
% & :j
21 il |
: j
o il
1
== EE A=
. 10
! ft e !
i o ol alil=2 !
el H R
1N L
%Tf::‘ L o o
\J‘gf it ol Tg& 11
" ==l =
VRSNG| == == | T % (A
IF: -
T
N s
,,,,,, o I

351

1,2

3,4,5

B-B
e 20,19,18
=
-
B
0| e 17,16,15

14,13,12

|
s

________

-7



e RS (ZWaedd)  MNHR
Hydraulic system attachments(Full Free 2-Stage Mast KZM)
75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 TGIAII-10XXX*] B ERE 10X XXXX Hose H.P 2
2 TGIAII-10XXX*] | &R 10X XXXX Hose H.P 2
3 7Z50C3-90100R Ja P8R AT Rear guide slot ass’y 1
4 Z50C3-90100L JE TR Rear guide slot ass’y 1
5 GB/T5783 IZFEMI10X 16  Bolt 8
6 GJT-486-00 BBk Nipple 8
7 SHTPG1-217.2C3-88 XUK/E S Double-linked clip 4
8 TGIAII-10120*] 7B B 10X 1200 Hose H.P 2
9 TGIAII-10160*] T 10X 1600 Hose H.P 2
10 TGIAI-10XXX*P | = EfE 10X XXXX Hose H.P 4
11 GJT-634-00 EL#E#Zk Nipple 4
12| Z50C3-90001 P23k [E 2 AL Joint fixed elbow 2
13 GB/T5783 IZFEMS X 16 Bolt 4
14 GB/T93 8 Washer,lock 4
15 GB/T93 #4410 Washer,lock 12
16 GB/T5783 IZHM10X20  Bolt 4
17 S50C3-90100 RIVE A28 5 A% Front sheave set ass’y 2
18 GB/T93 3446 Washer,lock 4
19 GB/T5783 #2FM6X 10 Bolt 4
20 7Z50C3-90200L AT S8 S 47 Front guide slot ass’y 1
21 Z50C3-90200R Al S FE & %/ Front guide slot ass’y 1

352




JmAEHAS (& HE)

Hydraulic system attachments(Full Free 2-Stage Mast KZM)

VU 1

B ARGk A (Mast Piping Optional Parts)
Tt 1K B oK 10K B #TE
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
2500 2100 2000 1500
2500 2300 2200 1600
3000 2600 2500 1750
3300 2900 2800 1900 2-M18X1. 5*F I
3500 3100 3000 2000
3700 3300 3200 2100
4000 3500 3400 2300

353




REEA=:D

REH ARG (

Hydraulic system mast(Full Free 3-Stage Mast KZM)

10,11,12

6,7,8
9

SEEEEE
IS NSS
*TelateTatelay!

SR

||||r||||1“.||n|
II=zgIsgs

Xy Iy

*elatelatel)

—

29,28,27,26,25

16,17,18

19

20

22,21

354



NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 S50C3-70100 Ja g% 4128 Pulley block ass'y 2
2 GB/T5783 12F: M10X25 Bolt 2
3 GB/T93 L 10 Washer,lock 6
4 GB/T70.3 WISHUERIZETM10X 25 Screw 2
5 TGIBI-13XXX*P | &M 13 X XXXXHose H.P. 2 EX-B
- TGICI-13XXX*P | mHEMRE 13 X XXXX Hose H.P. 2 EX-A
6 S50C3-70300 TE 23k Transition connector 2 EX-B
- S50C3-70300A TLEHAESL Transition connector 2 EX-A
7 GB/T5783 24 M8X12 Bolt 4
8 GB/T93 FE 8 Washer, LOCK 9
9 TGIBII-13XXX*J M 13 X XXXX Hose H.P. 2 EX-B
- TGICII-13XXX*J BB 13 X XXXX Hose H.P. 2 EX-A
10 | S50C3-70001 EE¥ZE  Clamp bracket 2
11 | SHLXGI1-322 R AVE R Band 2
12 | GB/T5783 IZFEM10X 20  Bolt 4
13 | GB/T5783 IZHM8 X 16 Bolt 2
14 S50C3-70200 WY Steel Pipe ass’y 1 EX-B
- S50C3-70200A W EB(3ERR) - Steel Pipe ass’y 1 EX-A
15 | TGLBI-16050-H55*) | iEME 16X 500 Hose H.P. 1 EX-B
- TGLCI-16050-H55*] | =M 16 X500 Hose H.P. 1 EX-A
16 | GIT-669-00 =i $%3k Three way connector 1 EX-B
- GJT-403-00 —il#23k Three way connector 1 EX-A
17 GJT-668-00 —#$%3k Three way connector 1 EX-B
- GJT-677-00 =Bk Three way connector 1 EX-A
18 GJT-40-00 FRIEN Flow regulator 1 EX-B
- GJIT-402-00 FRIEN  Flow regulator 1 EX-A

355




REEA=:D

REH ARG (

Hydraulic system mast(Full Free 3-Stage Mast KZM)

10,11,12

6,7,8
9

SEEEEE
IS NSS
*TelateTatelay!

SR

||||r||||1“.||n|
II=zgIsgs

Xy Iy

*elatelatel)

—

29,28,27,26,25

16,17,18

19

20

22,21

356



NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

Fr 5 F5 T 44 R &= T
Item Part No Description Q’ty Remark
19 | TGIBI-19084GS*J | &K 19X 840 Hose H.P. 1 EX-B
- TGICI-19084GS*J | =L 19X 840 Hose H.P. 1 EX-A

20 | Z70C3-70001 ME IR Oil pipe bezel 1
21 | TGIBII-13054*] BB R 13 X 540 Hose H.P. 1 EX-B
- TGICII-13054*] B 13 X540 Hose H.P. 1 EX-A
22 | GIT-42-00 H B #k Nipple 1 EX-B
- GIT-404-00 H 18 4% 3k Nipple 1 EX-A
23 | TGLBII-13049-H45*] B R85 13 X 490 Hose H.P. 2 EX-B
- TGLBCII-13049-H45%) | & JE K% 13 X 490 Hose H.P. 2 EX-A
24 | GJT-179-00 H 18 4% 3k Nipple 2 EX-B
- GJT-237-00 H 184 3k Nipple 2 EX-A
25 | TK000-10016 R4E10X16 Clip 4
26 | TG000-12XXX #EEd12 XL Tube vinyl 2
27 | TQ000-08025 #L77 Binding 4
28 | GJIT-162-00 [FyM 43k Joint 1
29 | TG000-12120 EEd12X 1200 Tube vinyl 1

357




TRER ARG (=2 HD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

B ARGk H (Mast Piping Optional Parts)
e T 5K P oK f 26K #1E
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
3600 1850 800 1400
4000 1980 930 1550
4350 2100 1050 1650
4500 2150 1100 1700
b
4800 2250 1200 1800
5000 2320 1270 1850
5500 2490 1440 2050
6000 2650 1600 2200

358




mEERASG (=AM =K
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

359



mEERASG (=AM =K
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 TGIAI-10XXX*P | @ EME 10X XXXX Hose H.P 2
2 SHTPG1-217.2C3-88 WELE J& Double-linked clip 4 RERES
3 S50C3-90100 HITE R4 2L 5 B Front sheave set ass’y 1
4 GB/T5783 I2FEM10X20  Bolt 2
5 GB/T93 FAE10 Washer,lock 2
6 TGIAII-10XXX*P | & B 10X XXXX Hose H.P 2
7 GJT-634-00 H#E#k Nipple 4

360




JREER ARG (=TEHH)

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

=F K

B ARGIEA M (Mast Piping Optional Parts)
ATt RENES e #E
Lifting Height Hose(mm) Hose(mm) Remark
3600 3400 2250
4000 3700 2400
4350 3900 2500
4500 4000 2550
2-MI18X1. 5 H
4800 4200 2650
5000 4350 2700
5500 4650 2900
6000 5000 3050

361




B-B

o |
H
b
!
\

" |
wu
u oot
om
s ﬂ |
\
N |
s i .
z : 7 e
S % P
M - _J .w fﬁm« T\LJ (LS g
O N ”U
= o :
o ﬁM T
ic 2 T
S
s |
= i
H 2 i
= © 1
10 2 “ - 3
< m = ﬂ 7
i :
S
£
<
=
]
N
w2
>
w2
Q
2
on]
<
S
>
s

BRERRG (

-

-
P
QO

-
[
»
[
' -
L

362



mEERASG (=Wa2Ad) WK
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 TGIAII-10XXX*P | SiEMRE 10X XXXX Hose H.P 2
2 SHTPG1-217.2C3-88 WELE J& Double-linked clip 8 RERES
3 TGIAI-10XXX*P | R ME 10X XXXX Hose H.P 2
4 S50C3-90100 AU FEZH 42 5 Front sheave set ass’y 2
5 GB/T5783 BZFEM10X20  Bolt 4
6 GB/T93 53410 Washer,lock 4
7 TGIAII-10XXX*P | SRR 10X XXXX Hose H.P 4
8 GJT-634-00 BBk Nipple 8

363




JREER ARG (=TEHH)

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

VU 1

B ARGk H (Mast Piping Optional Parts)
T fE1K R 3K FFT B &%
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
3600 3400 3700 2250
4000 3700 4000 2400
4350 3900 4200 2500
4500 4000 4300 2550
2-M18X1.5F-H
4800 4200 4500 2650
5000 4350 4650 2700
5500 4650 4950 2900
6000 5000 5300 3050

364




i

Fork

365



1

ﬂ
Fork
Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A3-90000 B2 XS Lifting fork ass’y 2 5-6t
- A70A3-90000 X E K Lifting fork ass’y 2 7-8t
2 A50A3-90001 #iFE  Spring 2 5-6t
- A70A3-90001 #F  Spring 2 7-8t
3 A50A3-90002 % Pin 2 5-6t
- A70A3-90002 % Pin 2 7-8t
4 AS50A3-90003 1EZ)84F  Pin, stopper 2 5-6t
- A70A3-90003 1E8h#F Pin, stopper 2 7-8t

366




TR X B (HAT)
Lift Bracket(Normal mast KM)

367



PR (FARTY)

Lift Bracket(Normal mast KM)

75 e ] FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
1 MS50C3-60000 PETR L5 Backrest ass’y 1
2 M50C3-50000 TR X LAY, Lift bracket ass’y 1 5-6t
- M?70D3-50000 X AR Lift bracket ass’y 1 7-8t
3 GB/T5786 12 FEM14 X 25 Bolt 8
4 GB/T93 #E14  Washer, lock 8
5 M50B3-40200 F % End Roller 4 5-6t
- M50A3-40200 F %% End Roller 6 7-8t
6 GB/T894.1 FPERSEESS  Snap,ring 4 5-6t
- GB/T894.1 FPERSRESS  Snap,ring 6 7-8t
7 M50A3-40001 BRAZZREEHH  Limit roller shaft 4 5-6t
- M70A3-40001 FRALZEEEHH  Limit roller shaft 4 7-8t
8 GB/T5783 BEFEM22 X 1.5 X 65 Bolt 8
9 GB/T93 F##422  Washer, lock 8
10 M80G3-40001 AT Gasket 4
11 M80G3-40002 T Gasket 4
12 M80G3-40003 T Gasket 4
13 GB/T70.1 PN A A SR8 ET M14X20 Screw 1
14 M50A3-40100 7% Side Roller 4
15 GB/T894.1 BEF4 35 Snap,ring 4

368




S QR =REED
Lift Bracke(Full Free 2-Stage Mast KZM)

369



S QR =REED
Lift Bracke(Full Free 2-Stage Mast KZM)

75 e ] FHBAF 4R ¥ #HIE

Item Part No Description Q’ty Remark
1 MS50C3-60000 PETR L5 Backrest ass’y 1
2 Z50C3-50000 TR X LAY, Lift bracket ass’y 1 5-6t
- Z70C3-50000 X AR Lift bracket ass’y 1 7-8t
3 GB/T5786 12 FEM14 X 25 Bolt 8
4 GB/T93 #E14  Washer, lock 8
5 M50B3-40200 F % End Roller 4 5-6t
- M50A3-40200 F %% End Roller 6 7-8t
6 GB/T894.1 FPERSEESS  Snap,ring 4 5-6t
- GB/T894.1 FPERSRESS  Snap,ring 6 7-8t
7 M50A3-40001 BRAZZREEHH  Limit roller shaft 4 5-6t
- M70A3-40001 FRALZEEEHH  Limit roller shaft 4 7-8t
8 GB/T5783 BEFEM22 X 1.5 X 65 Bolt 8
9 GB/T93 F##422  Washer, lock 8
10 M80G3-40001 AT Gasket 4
11 M80G3-40002 T Gasket 4
12 M80G3-40003 T Gasket 4
13 GB/T70.1 PN A A SR8 ET M14X20 Screw 1
14 M50A3-40100 7% Side Roller 4
15 GB/T894.1 BEF4 35 Snap,ring 4

370




XS (= EHE)
Lift Bracket(Full Free 3-Stage Mast KZM)

371



XS (= EHE)
Lift Bracket(Full Free 3-Stage Mast KZM)

75 e ] FHBAF 4R ¥ I

Item Part No Description Q’ty Remark
1 MS50C3-60000 PETR L5 Backrest ass’y 1
2 S50C3-50000 T X B8 Lift bracket ass’y 1 5-6t
- S70C3-50000 X AR Lift bracket ass’y 1 7-8t
3 GB/T5786 #ZH:M14 X 25 Bolt 8
4 GB/T93 #E14  Washer, lock 8
5 M50B3-40200 F¥EH  End Roller 4 5-6t
- M50A3-40200 F¥EH  End Roller 6 7-8t
6 GB/T894.1 FE 4855 Snap,ring 4 5-6t
- GB/T894.1 FPERSRESS  Snap,ring 6 7-8t
7 M50A3-40001 BRAZZREEHH  Limit roller shaft 4 5-6t
- M70A3-40001 FRALZEEEHH  Limit roller shaft 4 7-8t
8 GB/T5783 B2 M22 X 1.5 X 65 Bolt 8
9 GB/T93 F##422  Washer, lock 8
10 M80G3-40001 AT Gasket 4
11 M80G3-40002 T Gasket 4
12 M80G3-40003 HFIT Gasket 4
13 GB/T70.1 PN A A SR8 ET M14X20 Screw 1
14 M50A3-40100 7% Side Roller 4
15 GB/T894.1 BEF4 35 Snap,ring 4

372




128 (FEARAY)

Mast(Normal mast KM)

373



TEE (GEART)
Mast(Normal mast KM)
Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 M50C3-10000 ARTT4E Outer master 1 5-6t
- M70D3-10000 AMTTEE Outer master 1 7-8t

2 M50A3-00002 #h#l Bushing 2

3 MS50A3-00001 YR Cap 2

4 GB/T5782 BEAEM22 X 1.5X 140 Bolt 4

5 GB/T93 513422 Washer,lock 4

6 JB/T7940.1 FLE AR F M AAMI10X 1 Fitting 2

7 M50A3-00100 A6 334 ik T4 il AL B Pin axle ass’y 2

8 GB/T5786 #Z2FM10X 1.25X 20 Bolt 2

9 GB/T93 FE10 Washer,lock 2
10 M50B3-40200 FIR%  End Roller 4 5-6t
- M50A3-40200 F % End Roller 4 7-8t

11 GB/T894.1 B4 S5 Snap ring 4

12 M50A3-40005 FRAZIEER  Slipper 2

13 MS50A3-40006 PEER )T Shim 6
14 M50C3-30000 W1 722  Inner master 1 5-6t
- M70D3-30000 WIT22 Inner master 1 7-8t

15 M50A3-40300 e 2H  Side roller 4

16 GB/T5783 #2FEM12 X 1.25 X 45 Bolt 8

17 GB/T93 FAEL12 Washer,lock 8

18 M50A3-40004 4 Spacer 8

19 M30K3-40005 A Gasket 8

20 M30K3-40004 B Gasket 8

374




ESQ R S R D
Mast(Full Free 2-Stage Mast KZM)

14

375



RESRQUREE=REED

Mast(Full Free 2-Stage Mast KZM)

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
1 Z50C3-10000 ARTT4E Outer master 1 5-6t
- Z70C3-10000 AMTTEE Outer master 1 7-8t

2 M50A3-00002 #h#l Bushing 2
3 MS50A3-00001 YR Cap 2
4 GB/T5782 BEAEM22 X 1.5X 140 Bolt 4
5 GB/T93 513422 Washer,lock 4
6 JB/T7940.1 FLE AR F M AAMI10X 1 Fitting 2
7 M50A3-00100 A6 334 ik T4 il AL B Pin axle ass’y 2
8 GB/T5786 #Z2FM10X 1.25X 20 Bolt 2
9 GB/T93 FE10 Washer,lock 2
10 M50B3-40200 FIR%  End Roller 4 5-6t
- M50A3-40200 F % End Roller 4 7-8t
11 GB/T894.1 B4 S5 Snap ring 4
12 M50A3-40005 FRAZIEER  Slipper 2
13 MS50A3-40006 PEER )T Shim 6
14 7Z50C3-30000 W1 722  Inner master 1 5-6t
- 7Z70C3-30000 WIT22 Inner master 1 7-8t
15 M50A3-40300 e 2H  Side roller 4
16 GB/T5783 #2FEM12 X 1.25 X 45 Bolt 8
17 GB/T93 FAEL12 Washer,lock 8
18 M50A3-40004 4 Spacer 8
19 M30K3-40005 A Gasket 8
20 M30K3-40004 B Gasket 8

376




REEA=E:D

Mast(Full Free 3-Stage Mast KZM)

RS

377



IR (=T 2&E i)
Mast(Full Free 3-Stage Mast KZM)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 S50C3-10000 ARTT4E Outer master 1 5-6t
- S70C3-10000 AMTHE Outer master 1 7-8t

2 MS50A3-00002 44l Bushing 2
3 MS50A3-00001 YR Cap 2
4 GB/T5782 #2F:M22 X 1.5 X 140 Bolt 4
5 GB/T93 #3422 Washer,lock 4
6 JB/T7940.1 LI B VM AFM10 X 1 Fitting 2
7 M50A3-00100 AR LS il AL B Pin axle ass’y 2
8 GB/T5786 BEFEM10X 1.25X 20 Bolt 2
9 GB/T93 FE10 Washer,lock 2
10 S50C3-20000 H748  Medium master 1 5-6t
- S70C3-20000 HFi722  Medium master 1 7-8t
11 S50C3-30000 W1 122 Inner master 1 5-6t
- S50C3-30000 WI1J4% Inner master 1 7-8t
12 M50A3-40005 FRAZHE B Slipper 4
13 MS50A3-40006 PWHEEE T Shim 12
14 M50B3-40200 T % EndRoller 8 5-6t
- MS50A3-40200 F %  End Roller 8 7-8t
15 GB/T894.1 P4 S5 Snap ring 8
16 M50A3-40300 s 2H  Side roller 8
17 GB/T5783 IZFEM12 X 1.25X 45 Bolt 16
18 GB/T93 #4812 Washer,lock 16
19 M50A3-40004 Y Spacer 16
20 M30K3-40005 HH  Gasket 16
21 M30K3-40004 #F Gasket 16

378




TG (AR

Lift cylinder(Normal mast KM)

RERE
28
o S SN
24 20 17—@ 2 30
1 14 27 26
15 o5 | 111
16
18
19 |
- | 24
~. :
>~

379



TG (AR

Lift cylinder(Normal mast KM)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
A A50A4-10100 ETHMEL A Lift cylinder ass'y 2
1 A50A4-10101 i #EFM Rod 2
2 A50A4-10102 B b Fl  Seal,dust 2
3 A50A4-10103 U % &l U-ring 2
4 A50A4-10104 W 15 %l 7% (6035) Bushing 2
5 A50A4-10105 fL# Cap 2
6 AS50A4-10106 12 9£7G3/8" Plug 2
7 GB/T3452.1 OJF % #} Fl92.5X55 O-ring 2
8 A50A4-10107 T Plug 2
9 GB/T80 IZ4ATM6X8  Screw 4
10 A50A4-10108 Bk Elbow 2
11 A50A4-10109 FL{K  Cylinder 2
12 A50A4-10110 WEEE Spacer I
13 AS0A4-10111 WMz Ring 2
14 AS50A4-10112 YA Wearing 2
15 A50A4-10113 4 F Snapring 2
16 A50A4-10114 UJE % &l U-ring 2
17 A50A4-10115 % %€ Piston 2
18 A50A4-10116 iZ+HE  Nut 2
19 GB/T91 #96.3X60 Pin 2
20 A50A4-10117 7HH  Piston 2
21 A50A4-10118 3% Spring 2
22 GB/T5786 B2 FEM30X2X60 Bolt 2
23 GB/T93 F 30 Washer,lock 2
24 GB/T5786 IEFEM16X1.5X55 Bolt 4

380




TG (AR

Lift cylinder(Normal mast KM)

RERE
28
o S SN
24 20 17—@ 2 30
1 14 27 26
15 o5 | 111
16
18
19 |
- | 24
~. :
>~

381



TG (AR

Lift cylinder(Normal mast KM)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
25 M50A3-80004 URLIEHE  U-bolt 4

26 M50A3-80003 JHEL S B Support 4

27 M50A3-80002 M#H  Rubber 4

28 GB/T6171 BZREM12 X 1.25 Nut 8

29 GB/T93 12 Washer,lock 8

30 GB/T97.1 “F#412 Washer 8

31 GB/T5786 IZHM16 X 1.5X 60 Bolt 4

32 GB/T97.1 P16 Washer 4

33 GB/T6171 BZHEM16 X 1.5 Nut 4

34 LH2044 XN 2 A% Chain 2

35 M50A3-80100 BERCE  Sheave 2

36 GB/T894.1 #4855 Snap ring 2

37 GB/T6171 2 FEM24 X 2 Nut 2

38 A50A4-10119 BRIZAEEE Nut 4

39 GB/T91 #43.2X40 Pin 4

382




A AL (P4 H B

Front Lift cylinder(Full Free 2-Stage Mast KZM)

=
)
17 6\0\
0o &2 6
e 26
1713 -
=
- 14
11/@
8/@
9/©
16.?

383



A AL (P4 H B

Front Lift cylinder(Full Free 2-Stage Mast KZM)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

A A50C4-10300L/R FUCFHMEL S B Front lift cylinder ass'y 2
1 A50C4-10301R £ ZEFF  Piston rod R.H. 1
2 A50C4-10303 B 42 B8 75X 89X 8/11 Dust ring 2
3 A50C4-10304 4 E[85X 75X 3  Snap ring 2
4 A50C4-10305 Hih F % 5 B 75 X 85X 6 Ring 2
5 GB/T1235 O 5 fE100X3.1  O-ring 2
6 A50C4-10310 S \%E  Guide sleeve 2
7 GB/T1235 ORI % 4 195X 3.1  O-ring 2
8 A50C4-10306 SCHAFR95X20X 2.5 Backup ring 2
9 A50C4-10307 4895 X 80X 3  Stopper 2
10 A50C4-10308 FLE95X80X9 Sear ring 2
11 GB/T3452.1 O%Y %% 4} f8[19 X 2.65 O-ring 2
12 A50C4-10309 [} & Explosion-proof valve 2
13 A50C4-10302R A &R Cylinder R.H. 1
14 S50C3-80002 B Adjust gasket 2
15 GB/T5786 BEFEM 14X 1.5X60 Bolt 4
16 GB/T93 5 2414 Washer,lock 4
17 S50C3-80100 0Lk A B Sprocket seat ass'y 2
18 S50C3-80200 WEEEH Sprocket shaft 2
19 GB/T5786 BEFEM12X1.25X20 Bolt 2
20 GB/T93 12 Washer,lock 2
21 S50C3-80001 8 Washer 4
22 MS50A3-80100 A S K Sheave 2
23 GB/T894.1 Hil P 424 P8l 45  Shaft elastic ring 2
24 LH2044 XN B 2% M B Chain 2
25 A50C4-10301L G %R Piston rod L.H. 1
26 A50C4-10302L JofilAk  Cylinder L.H. 1

384




HIF R T M L (=77 42 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

385



HIF R T M L (=77 42 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

A A50C4-10500L/R FUCFHMEL S B Front lift cylinder ass'y 2
1 A50C4-10501R £ ZEFF  Piston rod R.H. 1
2 A50C4-10503 B 4270 X 84X 8/11 Dust ring 2
3 A50C4-10504 4870 X 70X 3  Snap ring 2
4 A50C4-10505 Hih F %% 35 P8l 70 X 80X 6 Ring 2
5 GB/T1235 OF % 5 fEl90 X 3.1  O-ring 2
6 A50C4-10510 S \%E  Guide sleeve 2
7 GB/T1235 ORI % 5+ 185X 3.1 O-ring 2
8 A50C4-10506 WK IR85X 20X 2.5 Backup ring 2
9 A50C4-10507 485X 75X3  Stopper 2
10 A50C4-10508 FLEI85X 75X 6 Searring 2
11 GB/T3452.1 O%Y %% 4} f8[19 X 2.65 O-ring 2
12 A50C4-10509 [} & Explosion-proof valve 2
13 A50C4-10502R A &R Cylinder R.H. 1
14 S50C3-80002 B Adjust gasket 2
15 GB/T5786 BEFEM 14X 1.5X60 Bolt 4
16 GB/T93 5 2414 Washer,lock 4
17 S50C3-80100 0Lk A B Sprocket seat ass'y 2
18 S50C3-80200 WEEEH Sprocket shaft 2
19 GB/T5786 BEFEM12X1.25X20 Bolt 2
20 GB/T93 12 Washer,lock 2
21 S50C3-80001 8 Washer 4
22 MS50A3-80100 A S K Sheave 2
23 GB/T894.1 Hil P 424 P8l 45  Shaft elastic ring 2
24 LH2044 XN B 2% M B Chain 2
25 A50C4-10301L G %R Piston rod L.H. 1
26 A50C4-10302L JofilAk  Cylinder L.H. 1

386




Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

JE R T M L (P 7Y 4 H i)

387



Ja EETHM L (A 5 4 H i)
Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

A AS50B4-10400 Ja e THMGELE L Rear lift cylinder ass'y 2

1 GB/T1235 O % 5 FEl45X 3.1 O-ring 1
2 A50A4-10401 B 22 150X 58 X 5/6.5 Dust ring 2
3 A50A4-10402 F41860X 50X 3  Ring, back up 2

4 A50A4-10403 %l F %5 351 FEIS0 X 60X 6 Ring 2
5 A50A4-10404 BN 65X 60X35  Guide bushing 2

6 A50A4-10405 filE Cap, lift cylinder 2

7 GB/T70 WS A IZ4TM8X 20  Screw 4
8 JB/T982 HE % B8  Gasket 2

9 A50A4-10406 S #EMS Plug 2
10 GB/T1235 O%Y %% 75X 3.1 O-ring 2
11 A50A4-10407 4 P8l63X53X3 Ring, back up 2
12 A50B4-10403 45 %M Piston rod R.H. 1
13 A50B4-10404 KiEFEAT  Piston rod L.H. 1
14 A50B4-10401 A LA Cylinder R.H. 1
15 AS50B4-10402 JEHTAR  Cylinder L.H. 1
16 A50A4-10410 FLH SZ A& 363 X 53 X6 Backup ring 2
17 A50A4-10413 WL Spacer I
18 GB/T5786 BEFEM 12X 1.25X35 Bolt 2
19 GB/T93 12 Washer,lock 2
20 GB/T5786 BEFEM20X 1.5X 65 Bolt 2
21 GB/T93 # 20 Washer,lock 2
22 M35K3-80100 HELHLSE Oil cylinder hoop 2
23 M30A3-80003 ML S ¥ Support 2
24 M30A3-80002 W H Rk  Rubber 2
25 GB/T6170 $Z2FEM10 Nut 4

388




Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

JE R T M L (P 7Y 4 H i)

389



JE R T M L (P 7Y 4 H i)

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

26 GB/T93 #4412 Washer,lock 4

27 GB/T97.1 4412 Washer 4

28 GB/T5786 B2 FEM 12X 1.25X 50 Bolt 2

29 GB/T6171 B2 REM 12X 1.25 Nut 2

30 A50A4-10414 M Sleeve 1

31 AS50A4-10415 it Spool 1

32 A50A4-10416 % Spring 1

33 A50A4-10417 W& JHE  Seat 1

34 GB/T3452.1 O%Y % &} 30X 2.65 O-ring 1

35 A50B4-10405 J&# Seat, valve 1

390




JE R T E (=4 3 H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

(@
/00—
B i

i 4
7
©\1 8
) DS
NG 3
12 ' =
RHE 31

- 30
20 4 26
24 g é 27
13—&

391



JE R T E (=4 3 H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A AS50B4-10600 Ja e THMGELE L Rear lift cylinder ass'y 2
1 A50B4-10601 i ZEF Rod 2
2 AS50A4-10602 5 42 Bl60X 74 X8/11  Seal,dust 2
3 A50A4-10603 HhE60X70X6 Ring 2
4 A50A4-10604 N 75 4 7K (6045) Bushing 2
5 A50A4-10605 fiL#% Cap 2
6 AS50A4-10606 12 J£7G3/8" Plug 2
7 GB/T3452.1 OJF % £ 190X 3.55 O-ring 2
8 A50A4-10607 J£7 Plug 2
9 GB/T80 BZETM6X8 Screw 4
10 A50A4-10608 Bk Elbow 2
11 A50B4-10602 §L 4K  Cylinder 2
12 A50A4-10610 WL  Spacer ES
13 A50A4-10611 WMz 5P Ring 2
14 A50A4-10612 F K IR80X20X2.5 Wearing 2
15 A50A4-10613 4 [E80X70X3 Ring 2
16 AS50A4-10614 FLE80X70X6 Ring 2
17 AS50A4-10615 % ZE  Piston 2
18 A50A4-10616 460X 70X3 Ring 2
19 A50A4-10617 I Rotary 2
20 A50A4-10618 W% Spring 2
21 LH2044 XN i 4 S A Chain 2
22 GB/T5786 B2 FM30X2X 70 Bolt 2
23 GB/T93 # 30 Washer,lock 2
24 GB/T5786 BZ2FEM16X1.5X50 Bolt 2

392




JE R T E (=4 3 H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

(@
/00—
B i

i 4
7
©\1 8
) DS
NG 3
12 ' =
RHE 31

- 30
20 4 26
24 g é 27
13—&

393



JE R T E (=4 3 H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
25 M50A3-80004 UR I U-bolt 2

26 MS50A3-80003 LS B Support 2

27 M50A3-80002 M # P Rubber 2

28 GB/T6171 B2 RFM 12X 1.25 Nut 4

29 GB/T93 12 Washer,lock 4

30 GB/T97.1 F-#412 Washer 4

31 GB/T5786 IZH4M16X1.5X 70 Bolt 2

32 GB/T97.1 V#4416 Washer 2

33 GB/T6171 I REM16X 1.5 Nut 2

34 M50A3-80100 HEAC B A Sheave 2

35 GB/T894.1 4855 Snap ring 2

394




(BEEREAN
Tilt cylinder

395



(BEEREAN
Tilt cylinder

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark
1 A50A3-10200 R M EL S B Tilt cylinder assy 2
2 A50A3-10201 HiE M fEMEZ1/8 " Nipple grease 2
3 A50A3-10202 15 5l 745060 Bushing 2
4 A50A3-10203 HIf Earring 2
5 GB/T5782 B2 FEM16X70 Bolt 2
6 GB/T6710 PREIM16  Nut 2
7 GB/T93 #4816 Washer,lock 2
8 A50A3-10204 Bij 22 [€72 Seal,dust 2
9 GB/T893.1 472 Ring,snap 2
10 A50A3-10205 7418  Ring,snap 2
11 A50A3-10206 U % 5 BE50 U-ring 2
12 A50A3-10207 4% Ring,snap 2
13 A50A3-10208 15 75030 Bushing 2
14 A50A3-10209 F1HM#E  Guide,sleeve 2
15 GB/T1235 Oy % & O-ring 2
16 A50A3-10210 4P Ring,snap 2
17 A50A3-10211 7% ZE1K piston body 2
18 A50A3-10212 Yx% £ ring 4
19 A50A3-10213 YAKIR Wearing 2
20 A50A3-10214 748 Ring,snap 2
21 A50A3-10215 HL4&  Tube,cylinder 2
22 A50A3-10216 75 #h7K5058 Bushing 2
23 M50A3-00100 {04 LA il L % Pin axle ass’y 2

396




(BEEREAN
Tilt cylinder

397



(BEEREAN
Tilt cylinder

Fr 5 5 FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

24 GB/T5786 IZFEM10 X 1.5X 20 Bolt 2

25 GB/T93 #3410 Washer,lock 2

26 A50A3-10217 W E  Spacer 2

27 A50A3-10218 %7 Plug 2

28 GB/T73 B EMEETM10X 12 Screw 2

29 A50A3-10219 W% %E Bushing 2

398




L. B RS

ELECTRIC SYSTEM

399



W1 AR B

Instrument assembly(Hydraulic transmission)

>
i

¥ 5 K

1 KRR AL Temperature

5 | BB G RG A

Circuit board & meter core

3 PRI K FL Fuel meter

4 2 Cover

5 487 Shunk

J& i B Rrar cover

5457 Type sign

0 X |

1624 2 16-wire socket

400



HARAR FD50,60,70,80-CY 1/W3/S3/XC1/W3 XI#1/S3 [X 4+
Electric system

VEQUE QUi HTE HDE BD N
00000 370

" [o 9

REE ke K i i ] T

Sl o[l Tolo] o
SO O BB Jo
<) o] [¢) =
ool SlofoloL
olo]o 1T }o—
O[o]o)ko—+

L
|

TR

%

1S 26 % B (FD50,60,70,80-CY 1/W3/S3/XC1/W3 X A/S3 X A bRt
401

A



HARG

Electric system

FD50,60,70,80-CY 1/W3/S3/XC1/W3 X #}/S3 X #f

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

1 DT04G-24WD2 HIK%] Head lamp ass’y 2 bR

- A15G2-40200 LEDH4H&%] LED front combo light 2 €78

2 DT04G-24ZQX HIZMT  Side lamp ass’y 2 bt

- A35K2-81000 Ja BT #4548 Rear tail light wiring 2 R

3 DT02G-Jk804-5D HEFFE  Integral switch 1 i

- A50C2-60300 HAEFFK  Integral switch 1 V€7

4 A50C2-70100 HE{FK  Combination 1 e

- A50C2-70200 AR Combination 1 Rk A

5 A30C2-00500 FAP TSR Right head guard harness 1

6 DZ03G-RC3/4 HIEALEEE  Oil temp sending unit 1

7 A30B2-00900 Si¥s4 Fused link wire 1 bRt

- A30C2-80900 UiiE4:  Fused link wire 1 BRAR

8 A30C2-20002 Hfi  Battery 2

9 A30G2-00700 LTIk (1) Cable 1 FDS0.60,70.80-CY /W3
- A50B2-00700 52k (1) Cable 1 FD50,60,70,80-53

- A90B2-00700 HfTI2E (1) Cable 1 FDS0,60.70.80-XC1

- A30G2-80900 HI G2 (+)  Cable 1 FD50,60.70,80-CY 1/W3 Eichz
- A45P2-80400 HJF S|4k (1) Cable 1 |FD50.60,70.80-53/S3 XKk
- A120A2-80400 HRSIZk (1) Cable 1 FDS50,60,70,80-W3 [XHKick:
- A70S2-00701 FfT12E (+)  Cable 1 | FD5060,70.80-W3 Rk
10 A50B2-01100 FHJFIZEHEZE Battery cables 1

11| A30C2-00800 HS12 () Cable 1| i CYVRaSY
- A90B2-00800 HJR G128 () Cable 1 FD50.60.70.80-XC1
12 DZ05G-YG411 THEHCE S K oil pressure warning switch 1 FDS50.60.70.80-CY1/W3

- DZ05G-Y G408 oil pressure warning switch 1 FD50,60,70,80-S3

13 | DZ03G-Z3/8 IKIEALIEAS  Water temp sending unit 1 FD50,60,7080-CY IXC1
- | DZ03G-WG430 Water temp sending unit I | sy
14 | DT04G-LTD152 #RKT Caution light 1

402




HARAR FD50,60,70,80-CY 1/W3/S3/XC1/W3 XI#1/S3 [X 4+
Electric system

O—1—1O

it Wik et - . BT g
R | -
HRETH
. - aEEe AMieY Eumns v\\ow 1w v\\ow 1

o010
oo

O10| |00

o | |oto

d O10|01010
T W T
??O?OO
T

M |O—0| |00
o [O+—O

0Ff
I |O—0[O1010

2
-

)

1S 26 4% B (FD50,60,70,80-CY 1/W3/S3/XC1/W3 X A4/S3 K A B A
403




HARG

Electric system

FD50,60,70,80-CY 1/W3/S3/XC1/W3 X #}/S3 X #f

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

15 18074 ff$L77  Binding 20

16 | DT09G-DJB24B A7 %%  Back buzzer 1 bt

- A50C2-60400 BI7EIEnY 2% Back buzzer 1 KR AR

17 | DT04G-XHS8-16.3 JaHE]  Rear lights 1 bt

- A35K2-40200 —fJ5)E4T  Three-color rear tail light 2 BR bR

18 | DT03G-YG312 BRIEIAS  Fuel sensor 1

19 | A50C2-10100 XA JRHELEE  Panel 1 | FDS0607080-CYIW3XCI
- A50B2-01010 NAEHRHEIZE  Panel 1 FDS0607080-CYW3/S3 ik
- A50C2-10300 YAy gs & Panel 1 FD50,60.7080-S3

- | ASOW2-10100 NZerfilidi e Panel T i
20 DT05G-JK205A A2 5¢  Brake switch 1

21 A50C2-80100 B2l Vehicle harness 1 FD350,60,70.80-CY1

- A50C2-80200 AL Vehicle harness 1 FDS0,60.70.80-CY 1 k7
- AS50D2-80200 HEAELIN Vehicle harness 1 FD50.60,70.80-W3

- A50D2-80300 LR H Vehicle harness 1 FD50,60,70.80-W3Kih7
- AS50E2-80100 BAELEH Vehicle harness 1 FD30,60,7080-S3

- AS50E2-80200 LR Vehicle harness 1 FD50,60,70.80-S3 b

- A90D2-80100 LR Vehicle harness 1 FDS0.60,7080-XC1

- A50W2-80100 AL Vehicle harness 1 FD50,60,70,80-S3 [RIARch R
- A90G2-80200 LR Vehicle harness 1 | FD50.60.70.80-W3 pXitickhs
22 | DT09G-DL224ED FIU\  Horn 1

23 | A30C2-00400 FEAPTRAELE R Left head guard harness 1

24 | JD281A-120A JABh4k L3S Starter relay 1

25 TD06G-CMA31 IHAH4kHAE General relay 1 Wb

26 | A70S2-00900 25T Emergency stop switch 1 Rk

27 | A15R2-60300 FHIFF  Hand brake switch 1 Ktz

28 | A50C2-00802 SUETFIERLR (F8arm)  Cable 1 [FDS007080-W3 kTN
29 | A50C2-00801 SUEIFORIERE, (F i)  Cable 1 [FDS0607080-W3 RS

404



FD50,60,70,80-KMS2

Electric system

ARG

|
<

j Leiss

405

1
L L 008 | 4
0L oo {
ool oo ofo _ AMWY_AMWY ;
OO0 |OT—10 O1010 o BE] N
Ot0
OO0
(0228
O1O0 (0228
OtO10|010




HARG

Electric system

FD50,60,70,80-KMS2

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 DT04G-24WD2 HIK%] Head lamp ass’y 2 bR
- A15G2-40200 LEDH4H&%] LED front combo light 2 €78
2 DT04G-24ZQX HIZMT  Side lamp ass’y 2 bt
- A35K2-81000 Ja BT #4548 Rear tail light wiring 2 R
3 DT02G-Jk804-5D HEFFE  Integral switch 1 i
- A50C2-60300 HAEFFK  Integral switch 1 V€7

4 A30AB2-70300 HE{FK  Combination 1
5 A30C2-00500 FAPTERLER  Right head guard harness 1
6 DZ03G-RC3/4 MEAEESS  Oil temp sending unit 1
7 A30B2-00900 D4k Fused link wire 1
8 AS50N2-80300 Sk Fused link wire 1 priE
- A450A2-80200 21528 Fused link wire 1 KK AR
9 A90F2-20100 HJfi  Battery 2
10 | A50B2-00700 HIji 514 (+)  Cable 1 bRt
- A120A2-80400 HR 12k (+)  Cable 1 Rk A
- A70S2-00700 HIJ T4k (+)  Cable 1 Rk A
11 A50B2-01100 HJHLZERE2E Battery cables 1
12 A50B2-00800 M4 (-)  Cable 1
13| A90F2-50200 THIEHREZFF X oil pressure warning switch 1 btk
14 DZ03G-R1/2SY KIEAEIEES  Water temp sending unit 1 R
15 DT04G-LTD152 ZORIT  Caution light 1
16 | DT09G-DJB24B Rl 7R85 8% Back buzzer 1 b
- A50C2-60400 R 405 2% Back buzzer 1 KA
17 | DT04G-XHS8-16.3 JiHERT  Rear lights 1 bR
- A35K2-40200 —fJ5FET  Three-color rear tail light 2 Kb
18 DT03G-YG312 WAL IEES  Fuel sensor 1
19 | A50C2-10100 NIRRT Panel 1 bRtk

A120B2-10100

NEFHHERE Panel

N

406




FD50,60,70,80-KMS2

Electric system

ARG

|
<

j Leiss

407

1
L L 008 | 4
0L oo {
ool oo ofo _ AMWY_AMWY ;
OO0 |OT—10 O1010 o BE] N
Ot0
OO0
(0228
O1O0 (0228
OtO10|010




HARG

Electric system

FD50,60,70,80-KMS2

Fr 5 5 T AT 44 FR ¥ #HIE
Item Part No Description Q’ty Remark
20 DTO05G-JK205A Az 5¢  Brake switch 1

21 | A50K2-80100 HIELRI Vehicle harness 1 b
- A50K2-80800 HALLH Vehicle harness 1 Kichr
22 | DT09G-DL224ED | HiHI¥\ Horn 1

23 A30C2-00400 FAPTHSRZE R Left head guard harness 1

24 | JD281A-120A ANk FL A Starter relay 2

25 | A90F2-80120 KT EE8HA4L Tieline oil-water separator | 1 bR
26 | A90F2-60100 MUK Pedal ass’ y 1

27 | A70S2-00900 SMFFHK Emergency stop switch 1 Rk A
28 | A15R2-60300 FRIFFK  Hand brake switch 1 BR R

408




409

60,70-G3

bl

FY50

Electric system

ARG

o oﬂo 000 m 209
N0 HILE D 0 & = ——— " - i
m % _” O..Oi w0 » > » ~ AT
1 g ! 1 -\ A s
e R e W
: et el # g wirw X

SB[S]:0h

_[olo] o
= [0][O]of0—
D

QIOJOFO

Q
olo
SEIEE

ool ToTol Tolo
ool Tolo] [9]o
5

QUIQ
o[J]0




HARG

Electric system

FY50,60,70-G3

Fr 5 5 T AT 44 FR &= #HIE

Item Part No Description Q’ty Remark
1 DT04G-24WD2 HKAT  Head lamp ass’y 2
2 DT04G-24ZQX A/ Side lamp ass’y 2
3 DT02G-Jk804-5D HAEFFR  Integral switch 1
4 A50C2-70100 AR Combination 1
5 A30C2-00500 HIFTIAELZEH Right head guard harness 1
6 DZ03G-RC3/4 TIRAEEEE  Oil temp sending unit 1
7 A30B2-00900 yf2k Fused link wire 1
8 A30BN2-20100 HiJfii  Battery 1
9 A30G2-00700 HJf51 2k (1) Cable 1
10 | A30C2-00800 HIJfi 514k (-)  Cable 1
11 DZ03G-R1/2SY KIEAEIEES  Water temp sending unit 1
12 | DT04G-LTD152 #ORT  Caution light 1
13 | DT09G-DIB12B BN %%  Back buzzer 1
14 DT04G-XH8-16.3-12| J5HFT Rear lights 1
15 | A30C2-10300 YRS Panel 1
16 DTO05G-JK205A BIIZNITo%  Brake switch 1
17 AS50F2-80100 A2 W Vehicle harness 1
18 | DT09G-DLI124ED HIIY\  Horn 1
19 | A30C2-00400 JEFTRHRER  Left head guard harness 1
20 | DT06G-JD1914 FRlE) 4k 8% Intermediate relay 1

410




—

-

FY50,60,70-G4/S8

Electric system

ARG

i

ofo O ool = o[
o o= ofo[ [oHo[ ™ ofo
oo K ofotolotol ofolol-
ofo :
ofolol” ofo
o ofofo
ofo
ofo[ [ofo
ofofo[ofo

411



HARG

Electric system

FY50,60,70-G4/S8

Fr 5 5 T AT 44 FR ¥ #HIE

Item Part No Description Q’ty Remark
1 DT04G-24WD2 BIKX] Head lamp ass’y 2 Pk
- A15G2-40200 LEDRiZH44]  LED front combo light 2 RR bR
2 DT04G-24ZQX A/ Side lamp ass’y 2 brifE
- A35K2-81000 Ja BT #4548 Rear tail light wiring 2 RR
3 DT02G-Jk804-5D | ZHAFFK  Integral switch 1 PR
- A50C2-60300 HATFFK  Integral switch 1 R
4 DT04G-XHS8-163-12| J5HET Rear lights 1
5 A30BJ2-70400 HE1%3 Combination instrument 1 FY50,60,70-G4
- A5012-70100 A3 Combination instrument 1 FY50,60,70-S8
6 A30BN2-10100 ZHijth Battery 1
7 A50M2-10100 H L& Centrol control box 1 FY50,60,70-G4
- A30C2-10300 rhgLsfi & Centrol control box 1 FY50,60,70-S8
8 DT04G-LTD152 e RKT Warning light 1
9 A30C2-00500 AP TISELEH Right overhead guard cable 1
10 A30C2-00400 FEPTRALE R Left overhead guard cable 1
- A45X2-80200 IEAR RG] 4E Cable(+) 1 FY50,60,70-G4
11 A30G2-00700 IEMR S 4: Cable(+) 1 FY50,60,70-S8
12 A30C2-00800 TR T1 2k Cable(-) 1
13 A30C2-80900 S¥iL% Fusible wire 1
14 AS50M2-80200 LR Vehicle cable 1 FY50,60,70-G4
- A5012-80200 HELEZRI Vehicle cable 1 FY50,60,70-S8
15 1807 HRFLH  Binding 15
16 DTO05G-JK205A JEIIZhH 5% Brake switch 1
17 A45Y2-60200 PEIIFHK(T513B)  Switch 1 FY50.60.70-G4
18 DT09G-DJB12B {8749 38 Back buzzer 1 bR
- A30C2-60500 544528 Back buzzer 1 Kb
19 DT09G-DLI24ED | MW\ Horn 1
20 DZ03G-RC3/4 THRAL S Oil temperature sensor 1

412




—

-

FY50,60,70-G4/S8

Electric system

ARG

i

ofo O ool = o[
o o= ofo[ [oHo[ ™ ofo
oo K ofotolotol ofolol-
ofo :
ofolol” ofo
o ofofo
ofo
ofo[ [ofo
ofofo[ofo

413



HAARA FY50,60,70-G4/S8
Electric system

Fr 5 5 T AT 44 FR ¥ #HIE

Item Part No Description Q’ty Remark
21 DT03G-YG312 PRIFALIEES Fuel sensors 1 FY50,60,70-G4
22 A45Y2-80200 AL IR Cable 1 FY50,60,70-G4
23 A30BJ2-60501 TOW-NPjj22%E Dust-proof sleeve 1 FY50,60,70-G4
24 A30BJ2-60400 JniE 2% Accelerator 1 FY50,60,70-G4
- A30BD2-00204 hni##s Accelerator 1 FY50,60,70-S8
25 A70S2-00900 SUFIFK Emergency stop switch 1 R b

26 A50C2-00802 SUETTIOERLL (W) Cable 1 Bk

27 A50C2-00801 SUFTPRERRL (FBH)  Cable 1 Bk

414




FD50,60,70-XC2

ARG

Electric system

®@le) @

I
o) OWO 000 00 %Io P nr
N 0N R S0 §i0 3 Q 9 BoAR g X 1
olo ” oo« O[]
olo| ofo| ool ofol
tofol - ofoto|oo| ofo] -«
Tl m e
ol - ofo
oo}
o]
ofo| [of
ofofo[of

415



HARG

Electric system

FD50,60,70-XC2

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 DT04G-24WD2 AIKK] Head lamp ass'y 2

2 DT04G-24ZQX XU AT/ Side lamp ass'y 2

3 DT02G-JK802-5D | #AFFK Combination switch 1

4 A120D2-70100 {¥5% Combination instrument 1

5 A30C2-00500 FHPTZEZE R Right overhead guard harness 1

6 DZ03G-RC3/4 THIRAEIEES  Oil temperature sensor 1

7 A30C2-80900 ¥4k Fused linke wire 1

8 A30C2-20002 & Haith Battery 2

9 A45X2-80200 IER G148 Cable(+) 1

10 A50B2-01100 HIJIIERELL Cable 1

11 A50B2-00800 BB ARSI 2k Cable(-) 1

12 DT04G-LTD152 25RIT Caution light 1 i H
13 1087 fRFL7F  Binding 20

14 DT09G-DJB24B | f8I%E44M92% Back buzzer 1

15 DT04G-XHS8-16.3 | J&5HFT Rear lights 1

16 DT03G-YG312 BRIAEEES  Fuel sensors 1

17 A50C2-10200 Hr L& Central control box 1

18 DT05G-JK205A [ Zh 9% Brake switch 1

19 AS50N2-80400 LRI Vehicle cable 1
20 DT09G-DL224ED | HiHiW\ Horn 1

21 A30C2-00400 L TISRLE I Left overhead guard cable 1
22 AS50N2-10100 KEIHIECU Engine 1 oL INEE
23 A50N2-60100 fmE#es  Accelerator 1 KAWL E
24 JD281A-120A JAShZk LAY Starting relay 1
25 AS0N2-80300 2 Fusible wire 1

416




FD50,60,70-YC8

Electric system

HARG

® 2l @

o &l ®],

417

A
T T
r =
w VR EIBNYD %%I %% %
o} o
LIRS = —— RO 2R @Mw %
—=roy e ]
010 » PR O [T W H
Stol B E C e B Lo fMWY ofo] JopHol ] « ofo 7®|®|;
Ore10| © ) y — WARY  BOERE s " P T e Oro1010—0 - O..O.,O R 0
o i
ool
© o10
O101
O10
O10 O10
O1O10|010




HARG

Electric system

FD50,60,70-YC8

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 DT04G-24WD2 AIKK] Head lamp ass'y 2

2 DT04G-24ZQX XA/ Side lamp ass'y 2

3 A50C2-60300 ZH&TF2%  Combination switch 1

4 A120D2-70100 {¥Z% Combination instrument 1

5 A30C2-00500 I TISELER Right overhead guard harness | 1

6 DZ03G-RC3/4 HEAEEEE  Oil temperature sensor 1

7 A30C2-80900 G4k Fused linke wire 1

8 A30C2-20002 ZHiith Battery 2

9 A45P2-80400 IER IS4k Cable(+) 1

10 A50B2-01100 HIJIIEREZL Cable 1

11 A50B2-00800 B HI 12k Cable(-) 1

12 DT04G-LTD152 %IR8 Caution light 1 i H
13 1087 #RFL7 Binding 20

14 AS50C2-60400 {RIZE 18NS 2% Back buzzer 1

15 DT04G-XH8-16.3 | JEHE] Rear lights 1

16 DT03G-YG312 BRIEIEES  Fuel sensors 1

17 A120B2-10100 Hr L] & Central control box 1

18 DT05G-JK205A JHIFIZh 9% Brake switch 1

19 A50P2-80200 HEAELL R Vehicle cable 1
20 DT09G-DL224ED | HiMiy\ Horn 1

21 A30C2-00400 TEPTHEELE A Left overhead guard cable 1
22 A50P2-10100 REPIECU  Engine 1 RENHLE
23 JD281A-120A JAzh4k s Starting relay 1
24 AS0N2-80300 a4 Fusible wire 1
25 A50P2-60100 TSRS Accelerator 1 KREHLE

418




HAARA FD50,60,70-DY 1/DY 1 X 1
Electric system

e =

® !

P | .

: ]

= — HH

oIS Tolol Tolo] - I i
Q[ [ [0l |- |
9 [ [ —h
QI QOO
SeE I

419



HARG

Electric system

FD50,60,70-DY 1/DY 1 X A

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A90F2-20100 & i Battery 2
2 A50C2-10400 XA g8 & Central control box 1
3 A15G2-40200 LEDRI4A%] LED head lights ass'y 2
4 A35K2-40200 LED/5/Z4] LED rear lights ass'y 2
5 Y30A2-80200 JERIT ¥4k Cable 1
6 DT04G-LTD152 #oR4T Caution light 1
7 A30C2-60400 4 FF2% Combination switch 1 IX] s A i A 226
A50C2-60300 ZH4&7JF2% Combination switch 1 ] = A T A 3k
8 A50Q2-70300 20413 Combination instrument 1
9 A30C2-00500 AP TISELE R Right overhead guard cable 1
10 A30C2-00400 TEFTIERZE A Left overhead guard cable 1
11 A70S2-00700 IEMHR G2k Cable(+) 1
12 A50B2-01100 HFIEREZL Cable 1
13 A50B2-00800 TR G2 Cable(-) 1
14 A7082-00701 IER %R Cable 1
15 A30C2-80900 Gi¥i2k Fusible wire 1
16 ZD03G-RC3/8 AR ES Oil temperature sensor 1 %) A A% 5 4 12
- ZD03G-RC3/4 THEAE S Oil temperature sensor 1 ] 2 7 o 4 16 FH
17 DT03G-YG312 PRI A% Fuel sensors 1
18 DTO05G-JK205A JEIIZH 5% Brake switch 1
19 A50C2-60400 E1 RIS 28 Back buzzer 1
20 DT09G-DL224ED | HiMiJ\ Horn 1
21 A50K2-80900 21548 Fusible wire 1
22 A50N2-80300 DB  Fusible wire 1
23 B80A2-60400 A (44 Button(Green) 1
24 B80A2-60300 FHHFA (2L Button(Red) 1
25 JD281A-120A JAZNAk A% Starting relay 1

420




HAARA FD50,60,70-DY 1/DY 1 X 1
Electric system

e =

® !

P | .

: ]

= — HH

oIS Tolol Tolo] - I i
Q[ [ [0l |- |
9 [ [ —h
QI QOO
SeE I

421



HAARA FD50,60,70-DY 1/DY 1 X 1
Electric system

75 e ] FHBAF 4R ¥ I
Item Part No Description Q’ty Remark
26 4215868 ECU62 Lt Connector 1 KRENHLH
27 4215869 ECU39fL#Z4d@ff Connector 1 KRENHLH
28 1929000649 12FLiZWHdEE 12 holes diagnosis connector 1 oaiiINER:
29 A50Q2-80100 AL Vehicle cable 1 XA A S A 3%
~ A50Q2-80200 AL Vehicle cable 1 ] 77 A o A e FH
30 A50Q2-60100 HE#S  Accelerator 1
31 4218100 AHEEAIE RS Cooling level sensor 1 RENHLE
32 A70S2-00900 SUFEIF I Emergency switch 1
33 A50Q2-10100 RENLECU Engine 1 RENHLE T

422




60,70,80-CY4

bl

FD50

ARG

OOQ{O
O[O0
E(‘)c‘)o;c

QIOIO

Electric system

423



HARG

Electric system

FD50,60,70,80-CY4

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark
1 A30C2-20002 & it Battery 2
2 A160D2-10100 sl & Centrol control box 1
3 DT04G-24WD2 HIKAT Head lamp ass'y 2
4 DT04G-24ZQX XU F/NT Side lamp ass'y 2
5 DT04G-XHS-16.3 JaHEX] Rear lights 1
6 DT04G-LTD152 #IR] Warning light 1
7 A50C2-60300 2H-47F2= Combination switch 1
8 A120D2-70100 141%F Combination instrument 1
9 A30C2-00500 FHTIERZE A Right overhead guard cable 1
10 A30C2-00400 FAPTIZRZE I Left overhead guard cable 1
11 A45X2-80200 IEMHR G2k Cable(+) 1
12 A50B2-01100 HURIEREZE Cable 1
13 A50B2-00800 HARHIR G £E Cable(-) 1
14 A30C2-80900 5y¥i4k Fusible wire 1
15 A90L2-80100 LR Vehicle cable 1
16 1087 f#FL7 Binding 20
17 DZ03G-RC3/4 MRALIEES Ol temperature sensor 1
18 DT03G-YG312 WRMALIRZS Fuel sensors 1
19 DTO05G-JK205A JEIfZHO%  Brake switch 1
20 A50C2-60400 B 7185 2% Back buzzer 1
21 DT09G-DL224ED | HHU\ Horn 1
22 JD281A-120A Jash4k S  Start relay 1
23 A50N2-80300 Si¥E4% Fusible wire 1
24 F90B2-60100 Jn#ZE Engine control box 1

424




60,70-WF7

bl

FD50

Electric system

ARG

RhiH j
1
$ &
AN i
Ikl m )
® 3
gi _
£ T
B
el 62 Y
~ T
=
,,
[
ooWoooo ooﬁ.%%% »_Zw%
HOH N N RTIH HE0 HI0 3 B \_1 —, TS m. e -m T O_
28 : , S
S | = L) St Iomlor sio | [ LA
Stolfol . AN S ofotoloHo[ ofofol ] | e
ISiorol : =
o—or—+Tol- 10 .
P O1010
o10
O10 O10
O1010[|010

425



HARG

Electric system

FD50,60,70-WE7

Fr 5 5 T AT 44 FR &= #HIE
Item Part No Description Q’ty Remark

1 DT04G-24WD2 AIKX] Head lamp ass'ytery 2

2 DT04G-24ZQX XU AT/ Side lamp ass'y 2

3 A50C2-60300 ZH&TF% Combination switch 1

4 A120C2-70200 {3 Combination instrument 1

5 A30C2-00500 FHTIERZEH Right overhead guard cable 1

6 DZ03G-RC3/4 THIRALIEES  Oil temperature sensor 1

7 A30C2-80900 B2 Fusible wire 1

8 A30C2-20002 ZHijth Battery 2

9 AS50E2-80600 IEAR G| 2E  Cable(+) 1

10 A160A2-80700 HUMEFEZ: Cable 1

11 A90M2-80300 T2k Cable(-) 1

12 DT04G-LTD152 #ORKT  Caution light 1

13 1087%! #RFL7F Binding 20

14 A50C2-60400 B E 16548 Back buzzer 1

15 DT04G-XH8-16.3 | JGHE/T Rear lights 1

16 DT03G-YG312 RIALEES Fuel sensors 1

17 A160D2-10100 Hr Ly &L Central control box 1

18 DT05G-JK205A IS Brake switch 1

19 A90M2-80100 LR Vehicle cable 1
20 DT09G-DL224ED | HiMiy\ Horn 1

21 A30C2-00400 JEPTIAELER Left overhead guard cable 1
22 A90M2-10100 KEIHIECU Engine ECU 1 I INEE
23 F90B2-60100 Jni##S Engine control box 1
24 JD281A-120A JAh4kHLES Starting relay 1
25 AS50N2-80300 Si¥EEE Fusible wire 1

426




FD50,60,70,80-KMS11/KMS12/KMS13

ARG

Electric system

i

@qa@aqi@,;;-@é aadJ@d@%

[ETRLs N El
EQWV@:; \\\\\\ *
[E3]
0 U@ I
ST
0
gl Eagy
— T
_ [s)
)
[a)
[ ]
[z
[
]
)
[1ca)
4 4 ﬁ,:%a .mu
| S o
M )
[ias]
0
T m
( asnuzEss W m 4
—
o ——
il j 11 |
[ 2 W
i
C\ﬂnu{ (] MEmEmE () e ]
O @ = @ W olofo o Sloo (] WB\WB )
) 610 [ ofo[ofHo of0! r
i @ IMWVH@ | [ofo EB ofofo[of—o ofofo i ,®F®. IMWY
pra e e L[] ofotoli] s} ol oto Vo
wwwwwwwwwwwwwwwwwwww [ ofoli]i oo S |
- e ofoto
o[ofo
ofo[ofo
(EFBEN ofotolofo

427



HARG

Electric system

FD50,60,70,80-KMS11/KMS12/KMS13

Fr 5 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 A90F2-20100 #Hil Battery 2| EoeTOSORMSIE
- A30BN2-20100 & Hijth Battery 2 |FD50,60,70,80-KMS13
2 A50V2-80200 IEARHIfG] 4% Cable(+) 1 FD50,60-KMS11
- | AS0E2-80600 IRk Cable(t) | g s OS0RMS12
3 A50B2-00800 TG 28 Cable(-) 1

4 T20G2-20100 {5224 Fuse box 1

5 DT03G-YG312 WAL IEZS  Fuel sensors 1

6 DT04G-24ZQX XUHIAT/N Side lamp ass'y 2

7 DT04G-24WD2 HI] Head lamp ass'y 2

8 A30C2-00500 FITIERZE A Right overhead guard cable 1

9 | A30AB2-70300 | 41X Combination instrument I | oo TOSRNS
- A50V2-70100 514 F% Combination instrument 1 FD70,80-KMS12
10 A50B2-01100 HIMZES%2E Cable 1

11 A50C2-60300 2HE& 9% Combination switch 1

12 DT09G-DL224ED | MW\ Horn 1

13 A50V2-10100 N ZAr gzl &r Centrol control box 1 FD50,60-KMS11
- A120B2-10100 Nl & Centrol control box 1 FD70,80-KMS12
- A50V2-10200 Nl & Centrol control box 1 |FD50,60,70,80-KMS13
14 DT04G-XHS8-16.3 | J&J&X] Rear lights 1

15 A50C2-60400 {5 220405 25 Back buzzer 1

16 | AS50N2-80300 SR Fusible wire I | oo TSNS
17 DT04G-LTD152 R4 Warning light 1 ek

18 DTO05G-JK205A I ZHO%  Brake switch 1

19 A50V2-80100 A LEH Vehicle cable 1 | FD50,60-KMS11

- A90P2-80200 LA Vehicle cable 1 FD70,80-KMS12

- A50X2-80100 FEA LR Vehicle cable 1 |FD50,60,70,80-KMS13
20 18074 f#FL7  Binding 15
21 DZ03G-RC3/4 AR IES  Oil temperature sensor 1

428




FD50,60,70,80-KMS11/KMS12/KMS13

ARG

Electric system

i

@qa@aqi@,;;-@é aadJ@d@%

[ETRLs N El
EQWV@:; \\\\\\ *
[E3]
0 U@ I
ST
0
gl Eagy
— T
_ [s)
)
[a)
[ ]
[z
[
]
)
[1ca)
4 4 ﬁ,:%a .mu
| S o
M )
[ias]
0
T m
( asnuzEss W m 4
—
o ——
il j 11 |
[ 2 W
i
C\ﬂnu{ (] MEmEmE () e ]
O @ = @ W olofo o Sloo (] WB\WB )
) 610 [ ofo[ofHo of0! r
i @ IMWVH@ | [ofo EB ofofo[of—o ofofo i ,®F®. IMWY
pra e e L[] ofotoli] s} ol oto Vo
wwwwwwwwwwwwwwwwwwww [ ofoli]i oo S |
- e ofoto
o[ofo
ofo[ofo
(EFBEN ofotolofo

429



HARG

Electric system

FD50,60,70,80-KMS11/KMS12/KMS13

Fr 5 5 T AT 44 FR o #E
Item Part No Description Q’ty Remark
22 AS50C2-60600 JAsh4kHEZS  Starting relay 1
23 A30AB2-60100 hnEE2s Engine control box 1
24 A30C2-00400 FAPTHZEZE A Left overhead guard cable 1
25 A15R2-60300 FH#BhJF5¢ Hand brake switch 1
26 A50V2-50100 IKDiAL IS Water level sensor 1
27 A30C2-90100 USB7cH.IT USB charging socket I | o0 T0s0RMST
28 A90P2-80100 Ja M EEZE R Post-processing wiring harness 1 FD70,80-KMS12
29 A90P2-10100 Mgzl Centrol control box 1 FD70,80-KMS12

430




+. bR

SCUTCHEON

431



HL R

432

127 - 13



N

Decal
75 e ] FHBAF 4R ¥ #HIE
Item Part No Description Q’ty Remark

1 GCI0039 “GOODSENSE” (#1)  Decal 2

2 GCI0001 ZEFRERRM  Decal, safety 2 " Fihomeland
- GCIY053 GZAFRERRM  Decal, safety 2 4 Filgo abroad
3 GCI10022 CE#riH  Decal 2 4 A go abroad
4 GCI0014 i MAREE  Decal,sling 2 " Ffhomeland
- GCIY066 @ MmAr#  Decal,sling 2 [ 4 il go abroad
5 GCI0006 X ZERShr  Decal,model 2

6 GCI0034 “50” F#t  Decal 2 5t

- GCI0035 “60” Fif Decal 2 6t

- GCI10036 “70” FF  Decal 2 7t

- GCI10037 “80” FH  Decal 2 8t

7 GCI0041 “GOODSENSE” (/) Decal 2

8 GCI0005 JEBNHT R A B4 Decal,caution 1 M Fihomeland
- GCIYO057 JA B AT & Z 4 Decal,caution 1 [X 4 FH go abroad
9 GCI0008 ISEMFR R Decal,fuel 1| [Ep92&ih homeland
- GCI0092 IILPGHr I Decal,fuel 1 | [EALPGHIhomeland
- GCIY060 fn4emprE  Decal,fuel 1 (&M go abroad
- GCIY096 JILPGH5 i  Decal,fuel 1 | E4MLPGHH go abroad
10 GCI0712 WBAF i B U 44 Name plate 1 7 Flhomeland
- GCIY713 WL 15 B U 284 Name plate 1 [ 41 Fl go abroad
11 GCI10156 IMRMEEFRZS Environmental information label 1 M Fihomeland
12 GCI0016 2% E3ENT 14%5 2] Decal, padlod mast space| 1 % Fihomeland
- GCIY068 251 B3N 125258 Decal, padlod mast space| 1 4k H go abroad
13 GCI0017 W& F Decal,notice thumb hand 1 M Fdhomeland
- GCIY069 HEAF Decal,notice thumb hand 1 4k Hgo abroad
14 GCI0013 IR % APR Decal,tyre safety 1 % Fihomeland
- GCIY065 A% b Decal,tyre safety 1 [ 41 F go abroad

433




HL R

434

127 - 13



N

Decal
Fr 5 5 T AT 44 FR &= %t
Item Part No Description Q’ty Remark

15 GCI0010 J0 S i 5 i Decal,adding hydraulic oil 1 P Fffhomeland
- GCIY062 1 71 #7 i Decal,adding hydraulic oil 1 4hH go abroad
16 GCIY273 BelisE I VAR E Read instructions warning 1

17 GCIY272 AL R Fasten seat belts warning logo| 1

18 GC10742 B fuf 1t ZE A7 St Decal, Iubrication chart 1 W Hlhomeland
- GCIY743 B fuf 2R A5 5t Decal, Iubrication chart 1 41 go abroad
~ GCI0744 A faf H 2 AR 6t Decal,Iubrication chart 1 M FHhomeland
- GCIY745 71 faf B 22 bR 6t Decal,Iubrication chart 1 4hFH go abroad
- GCI10746 Fifis M 26 hR 87t Decal,Iubrication chart 1 P ffhomeland
- GCIY747 B fuf HH 2R A5 7t Decal, Iubrication chart 1 41 go abroad
- GCI0748 B 47 B 2k A7 8t Decal, Tubrication chart 1 M Flhomeland
- GCIY749 A7 faf B 2R bR 8t Decal,Iubrication chart 1 4hFH go abroad
19 GCI10407 N ZE41 K TR Decal Parking brake adjustment 1 M Fhomeland
- GCIY275 T4 EF R Decal,Parking brake adjustment| 1 4hF go abroad

20 GCI0412 FHIFRH Decal 1 P Hhomeland
- GClY411 FAIFRN Decal 1 [l 41 go abroad

21 GCI10003 T R St bRk Decal,lubrication chart 1 P Hlhomeland
- GCIYO055 T 24 PR % Decal,Iubrication chart 1 4 go abroad

22 GCI0004 fEFIAURIFR R Decal 1 4 Filhomeland
- GCIY056 EHIZIUA AR Decal 1 [E]4}Fl go abroad

23 GCI0012 K %4k Decal,fan safety 1 P Fdhomeland
- GCIY064 g5 % AR Decal,fan safety 1 4hH go abroad

24 GCI0009 InBs bR 8 Decal,antifreeze liquid 1 N Fhomeland
- GCIY061 HInBs %Wk % Decal,antifreeze liquid 1 41 go abroad

25 GCI0103 “HEBFEXZE” FFFE Decal 2 N FHhomeland

26 GCI0122 PR Warning logo 1 N Flhomeland
- GCIY 124 e FRIN Warning logo 1 4hH go abroad

435




HL R

436

127 - 13



N

Decal
Fre 5 FHRAE AR o T
Item Part No Description Q’ty Remark
27 GCI0121 HAS 2 B Electrical warning logo 1 M Fihomeland
- GCIY125 HLA A7 Electrical warning logo 1 4t go abroad
28 GCI0409 2% 1 E3% AR Ban manned sign 1 P Fifhomeland
- GCIY410 25 1EF AR Ban manned sign 1 [ 4} go abroad
29 GCIY408 FLE L mARiN Weight lifting logo 2
30 GCI0278 HESE 22 FR1H Exhaust pipe safety logo 1 P LPG il homeland
- GCIY277 HARE 2RI Exhaust pipe safety logo 1 FE4MLPG F go abroad
31 GCI1065 LPG#:#krh# LPG Conversion Signage 1 LPGH]
32 GCI0766 EE e BUE BRI Tightening hub nut logo 1 P Fhomeland
- GCIY767 KA A BUEREFR A Tightening hub nut logo 1 4k Fgo abroad
33 GCI0768 HLEEFT PR Cover opening procedure logo| 1 N Ffhomeland
- GCIY769 HIEFT T PEFRR Cover opening procedure logol 1 41 go abroad
34 GCI10406 HPFREERRMR Cylinder carrying capacity logo 1 LPGH]
35 GCI1100 PREBHFRIR - AdBlue logo 1 [SCRIFAIHEPIH homeland
- GCIY 1468 JREFRR AdBlue logo 1 SCRIGHHESNT go abroad
36 GCI1140 SRPATHIEFRIA Tum off power logo 1 [SCRIFAEEEPIH homeland
- GCIY 1469 KHATHYEFRR Tum off power logo 1 SCRJFAHEESNH go abroad|

437



STARKE MATERIAL HANDLING GROUP ‘
402 Allanburg Road « Thorold, ON L2V 1A4 . Canada ‘* \

° : N\ |
TOLL FREE 877—435—4352. . ECOMA X X
www.starkeforklift.com « info@starkeforklift.com

| —






